YANMAR PARTS CATALOG

0CR10-M46701EN

Last update Sep., 2014




Introduction

1.This parts catalog contains the previous information on the 4JH3E
(Pats Catalog No. :000YOOR4670) as well as the new one on the 4JH3E-TE
(Pats Catalog No. :000YOOR4740) and 4JH3CE, 4JH3CE1, 4JH3E-TCE.

Parts catalog No. Date of issue Remarks
First edition 000YOOR4670 May, 1997 No need
First edition 000YOOR4740 May, 1998 No need
1st edition(supplement) 000YOOR4671 Oct., 2002

2.This parts catalog dose not covers the reduction reverser and outboard engine.
Please refer to the separate parts catalog, (No. 000YOOR3001 KM4A KM4A1 or
000YOOR4790 KMH4A or 000YOOR4900 KM3A1 or 0OOYOOR4910 KM3P4 or
000YOOR5470 KBW20-1 KBW21 or 000YOOF5970 KM35A KM35P or 000YOOF4021 SD31 or

000YOOF5761 SD40 SD40-4T), which covers the reverser.

3. Standard finish color.

Yanmar ecole silver Metallic

Parts No.
Parts No.
Parts No.

977620-10070
977620-40070
TOR-90090003

1L (Packed in a can)
41 (Packed in a can)
Spray (1 piece)

4.This parts catalog dose not contain the technical data needed for maintenance service.

5.The illustrations used in this parts catalog have been simplified for clarity.

6. Specification

Engine model 4JH3E 4JH3CE | 4JH3CE1 4JH3-TE | 4JH3-TCE
Type 4-stroke, vertical, water-cooled, diesel engine
No.of cylinder - Bore(m) x Stroke (mm) 4 - 84 x 90
; . kW/min"' | 36.8/3650 |34.6/3650/36.8/3650 50. 7/3700
Continuous rating (pg/vom) | (50,/3650) | (47/3650) | (50/3650) (69/3700)

Combustion system

Direct injection

Starting system

Erectric starting 12V-1. 2ki

\Erectric starting 12V-1. 4kH

Power take-off posi

tion

Flywheel side

Cooling system

Fresh water (Filterd sea water) cooling

Lubricationg system

Forced lubrication

KN3P4| e o KMdA | 3€ %1%

KM35P |~ " IKMH4A |2.04 2.5
Recuction reverse bl 233264  SD31 SD40 Seliil e SD40-4T

KM35A

IKM4AT |38 548

KBH20-1| - 17 4 2

1. The contents of this parts catalog are subject to change without notice.

8.Be sure to use only Yanmar genuine part for repairs. [T imitation parts are used,

it may cause engine d

efects.




Fig. No.

Fig. Name

4JH3E(CE/CE1)-TE(TCE)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

CYLINDER BLOCK(4JH3E)

. CYLINDER BLOCK(4JH3-TE)
. GEAR HOUSING(4JH3E)

. GEAR HOUSING(4JH3-TE)

. FLYWHEEL HOUSING

. MOUNTING FOOT(4JH3E)

. MOUNTING FOOT(4JH3-TE)
. LUB.OIL SUMP(4JH3E)

. LUB.OIL SUMP(4JH3-TE)

LABEL

CYLINDER HEAD(4JH3E)
CYLINDER HEAD(4JH3-TE)
BONNET

SUCTION MANIFOLD

TURBOCHARGER

TURBOCHARGER COMPONENT PART

CAMSHAFT
CRANKSHAFT & FLYWHEEL
PISTON(4JH3E)
PISTON(4JH3-TE)

LUB.OIL COOLER(4JH3E)
LUB.OIL COOLER(4JH3-TE)
LUB.OIL PIPE(4JH3-TE)

LUB.OIL SYSTEM(4JH3E)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
LUB.OIL SYSTEM(4JH3-TE)
COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP

COOLING FRESH WATER COOLER

COOLING SEA WATER PIPE(4JH3E)

COOLING SEA WATER PIPE(4JH3-TE)

COOLING FRESH WATER PIPE

COOLING SEA WATER STRAINER(OPTIONAL)

BILGE PUMP(STD)

BILGE PUMP(DX)

FUEL INJECTION PUMP(4JH3E)
FUEL INJECTION PUMP(4JH3-TE)
GOVERNOR

FUEL FEED PUMP & TIMER
FUEL INJECTION VALVE

FUEL INJECTION PIPE

FUEL PIPE(4JH3E)

FUEL PIPE(4JH3-TE)

FUEL TANK

ENGINE STOP DEVIC(4JH3E)
ENGINE STOP DEVIC(4JH3-TE)
STARTING MOTOR(4JH3E)
STARTING MOTOR(4JH3-TE)
GENERATOR(4JH3E:PREVIOUS)

GENERATOR(4JH3E:NEW)

0CR10-M46701



Contents

0CR10-M46701

Fig. No. Fig. Name Fig. No. Fig. Name
50. GENERATOR(4JH3E:OPTIONAL)
51. GENERATOR(4JH3-TE)
52. GENERATOR(4JH3-TE:PREVIOUS)
53. GENERATOR(4JH3-TE:NEW)
54. WIRE HARNESS & SENSOR
55. WIRE HARNESS(EARTH FLOAT TYPE)
56. INSTRUMENT PANEL(B:4JH3E)
57. INSTRUMENT PANEL(B:4JH3-TE)
58. INSTRUMENT PANEL(C:4JH3E:PREVOUS)
59. INSTRUMENT PANEL(C:4JH3E)
60. INSTRUMENT PANEL(C:4JH3-TE)
61. INSTRUMENT PANEL(C:4JH3-TE)
62. INSTRUMENT PANEL(D:4JH3-TE)
63. INSTRUMENT PANEL(E:4JH3-TE)
64. PANEL(B:NEW TYPE:4JH3E)
65. PANEL(B:NEW TYPE:4JH3-TE)
66. PANEL(C:NEW TYPE:4JH3E)
67. PANEL(C:NEW TYPE:PREVOUS)
68. PANEL(C:NEW TYPE:4JH3-TE)
69. PANEL(D:NEW TYPE:4JH3-TE)
70. CLUTCH
71. CUPRING
72. TOOL
73. INSTRUMENT PANEL(B-TYPE/VDO)

74. INSTRUMENT PANEL(C-TYPE/VDO)



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.1. CYLINDER BLOCK(4JH3E)

OCR10-M46701 Fig.1
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 729670-01560 BLOCK ASSY, CYLINDER 1 1 1
37 36 4 3 124160-01910 PLUG, PT1/4 2 2 2
5 3 124160-01910 PLUG, PT1/4 1 1 V4
(A=E/#21293) (B=E/#21293)
line. (1} ~ 24 6 3 171051-01921  PLUG, NPTF1 101 1
7 3 129150-02020 BOLT, METAL CAP 10 10 10
‘ 10 3  129795-02411 BUSH, CAMSHAFT 1 1 1
11 3  23876-010000 PLUG, RO1 1 1 1
12 3 27231-500000 PLUG 50 1 1 1
12-1 3 129001-01250 PLUG, 50 1 1 1 N
(A=E/#22379) (B=E/#22379) (C=E/#22379)
13 3  27241-120000 PLUG, 12 2 2 2
14 3 27241-300000 PLUG 30 8 8 8
15 2 23876-030000 PLUG, R0O3 1 1 1
16 2 129001-02800 BEARING, MAIN 5 5 5
16-1 2 129690-02800 BEARING, MAIN 5 5 5 N
(A=E/#23803) (B=E/#23803) (C=E#23803)
19 2 129150-02930 BEARING, THRUST 2 2 2
22 2 129795-01950 PIPE, KNOCK L=18 2 2 2
23 2 129100-01580 PIN, M8X16 2 2 2
24 2  22351-060012 PIN, SPRING 6.0X12 2 2 2
25 1 27225-100140 PLUG, 10X14 1 1 1
25-1 1 119309-01810 PLUG 1 1 1 R
(A=*2002.09) (B=*2002.09) (C=*2002.09)
26 1 129150-02870 BEARING, 0.25 US 5 5 5
26-1 1 129690-02870 BEARING, 0.25 US 5 5 5 N
(A=E/#23803) (B=E/#23803) (C=E/#23803)
29 1 129150-02940 BEARING, THRUST 0.25 1 1 1
32 1  124460-77680 RETAINER 1 1 1
33 1 23061-070300 PIPE, 7X 300 1 1 1
34 1 23414-080000 GASKET, 8X1.0 4 4 4
(A=E/#23803) (B=E/#23803) (C=E#23803)
35 1 26106-080122 BOLT, M8X 12 PLATED 4 4 4
(A=E/#23803) (B=E/#23803) (C=E/#23803)
36 1 129150-01200 BOLT, HEAD 18 18 18
37 1 129408-01330 GASKET, HEAD 1 1 1
38 1 128371-01800 COCK ASSY, 1/4 1 1 1

Remarks
(1)UNDER SIZE(U.S=0.25)PART.

(2)OVER SIZE(0.S=0.25)PART.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.2

Fig.2. CYLINDER BLOCK(4JH3-TE) ot et
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B © © E
1 1 729693-01560  BLOCK ASSY, CYLINDER 11
4 3 124160-01910  PLUG, PT1/4 2 2
5 3 171051-01921 _ PLUG, NPTF1 11
6 3 23876-010000  PLUG, RO1 11
7 3 23876-030000  PLUG, R03 11
8 3 27225100140  PLUG, 10X14 11
81 3 119309-01810 PLUG 11 R
(D=*2002.09) (E=*2002.09)
9 3 27231-500000  PLUG 50 1
91 3 129001-01250  PLUG, 50 11 N
(D=E/#10743)
10 3 27241-120000  PLUG, 12 2 2
11 3 27241-300000  PLUG 30 8 8
12 2 23414-100000  GASKET, 10X1.0 11
13 2 23887-100002 _ PLUG, 10 11
14 2 129150-02020  BOLT, METAL CAP 10 10
17 2 129150-02800  BEARING, MAIN 5
17-1 2 129690-02800 _ BEARING, MAIN 5 5 N
(D=E/#11493)
20 2 129150-02930  BEARING, THRUST 2 2
23 2 129795-02411 _ BUSH, CAMSHAFT 11
24 2 12979501950  PIPE, KNOCK L=18 2 2
25 2 22312-080160  PIN, PARALLEL M8X16 2 2
26 2 22351-060012 _PIN, SPRING 6.0X12 2 2
27 2 22351-030010  PIN, SPRING 3.0X10 4 4
28 1 128371-01800  COCK ASSY, 1/4 11
29 1 124460-77680  RETAINER 11
30 1 129693-01330  GASKET, HEAD 11
31 1 23061-070300  PIPE, 7X 300 11
32 1 129553-39650  NOZZLE 44
33 1 23857-030000  BOLT, JOINT 3 4 4
3 1 129150-02870  BEARING, 0.25 US 5
34-1 1 129690-02870  BEARING, 0.25 US 5 5 N
(D=E/#11493)
37 1 129150-02940  BEARING, THRUST 0.25 2 2
40 1 129150-01200 _ BOLT, HEAD 18 18
41 1 23414-120000  GASKET, 12X1.0 1 z
(D=E/#11493)
42 1 23887-120002 _ PLUG, 12 1 z
(D=E/#11493)
43 1 124160-01910  PLUG, PT1/4 11 w
(D=E/#11493)
Remarks
(1)UNDER-SIZED(0.25) PART
(2)OVER-SIZED(0.25) PART N:OId =225 New, (:0ld 25 New, R:Old 4k New, $:01d *os New, WiAdd, ZDiscontinued, Flnterchangeable by set, KiQ'ty Changs

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.3

. (A)=4JH3E (D)=43H3-TE
Fig.3. GEAR HOUSING(4JH3E) (e o Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 129670-01500 CASE, GEAR 1 1 1
2 1 129100-01520 FLANGE, GEAR CASE 1 1 1
3 1 121450-01560 STUD, M8X22 3 3 3
4 1 124160-01751 COVER, FILLER 1 1 1
5 1 129795-01800 SEAL, OIL 1 1 1
6 1 129150-01870 COVER 1 1 1
7 1 129150-01881 GASKET 1 1 1
7-1 1 129C26-01890 GASKET, HO-P 1 1 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX)
8 1 129795-01950 PIPE, KNOCK L=18 2 2 2
9 1 121850-51960 O-RING 1 1 1
10 1 22190-080002 WASHER, SEAL 6 4 4 4
11 1 22190-080002 WASHER, SEAL 6 1 1 1
12 1  24311-000160 O-RING, 1AP16.0 2 2 2
13 1 24311-000320 O-RING, 1AP32.0 1 1 1
14 1 26106-080122 BOLT, M8X 12 PLATED 4 4 4
15 1 26106-080162 BOLT, M8X 16 PLATED 3 3 3
16 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
17 1 26106-080452 BOLT, M8X 45 PLATED 6 6 6
18 1 26106-080552 BOLT, M8X 55 PLATED 3 3 3
19 1 26106-080852 BOLT, M8X 85 PLATED 4 4 4
20 1 26216-080182 STUD, M8X 18 1 1 1
21 1  26306-080002 NUT, M8 3 3 3
22 1 121023-01550 COVER 1 1 1
23 1  24341-000240 O-RING, 1AS24.0 1 1 1
24 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.4

Fig.4. GEAR HOUSING(4JH3-TE) AB i
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
REFER TO Fig.| A B € O E ¢

1 1 129673-01500 CASE, GEAR 1 1
4 2 1  129693-01510 GASKET, GEAR CASE 1 1
/ 3 1  129693-01520 FLANGE, GEAR CASE 1 1
REFER TO Fig. 26 4 1 129470-01531  GASKET 11
5 1  129470-01550 O-RING 2 2
6 1 129795-01800 SEAL, OIL 1 1
7 1 129150-01870 COVER 1 1
8 1 129150-01881 GASKET 1 1
8-1 1 129C26-01890 GASKET, HO-P 1 1 R
(D=EXXXXX) (E=EXXXXX)
9 1 129795-01950 PIPE, KNOCK L=18 2 2
10 1 23414-080000 GASKET, 8X1.0 4 4
11 1 26106-080122 BOLT, M8X 12 PLATED 4 4
12 1 26106-080162 BOLT, M8X 16 PLATED 3 3
13 1 26106-080452 BOLT, M8X 45 PLATED 2 2
14 1 26106-080552 BOLT, M8X 55 PLATED 3 3
15 1 26106-080852  BOLT, M8X 85 PLATED 4 4
16 1 26216-080182 STUD, M8X 18 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.5

; A)=4JH3E D)=4JH3-TE
Fig.5. FLYWHEEL HOUSING e O TE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
4 JH3E/CE/CE! A (B (©) O (B F
1 1 129100-01580 PIN, M8X16 2 2 2
2 1 129670-01600 HOUSING, FLYWHEEL 1 1 1
3 1 26206-100252 BOLT, M10X 25 PLATED 6 6 6
4 1 26206-100302 BOLT, M10X 30 PLATED 4 4 4
5 1 129100-01580 PIN, M8X16 2 2 2
6 1 129100-01640 CASE ASSY, OIL SEAL 1 1 1
8 2 129795-01780 SEAL, OIL 1 1 1
9 1 129486-01670 BOLT, M8X30 6 6 6
10 1 26106-080352 BOLT, M8X 35 PLATED 3 3 3
11 1 129673-01600 HOUSING, FLYWHEEL 1 1
12 1 129470-01620 GASKET 1 1
13 1 129795-01780 SEAL, OIL 1 1
14 1 26106-100302 BOLT, M10X 30 PLATED 6 6
4JH3-TE/TCE Al
3EFER ~C F g.¢o
FZFER To Zig.1 / o -

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.6. MOUNTING FOOT(4JH3E)

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

0CR10-M46701 Fig.6

(D)=4JH3-TE
(E)=4JH3-TCE
=

No. Lev. Parts No. Description Qty |
4 JH3CEACE A (B (©) () () (F)
1 1 129670-08100 FOOT 1
16 % / 2 1 129670-08110  FOOT 1
:% /12 i 3 1 129670-08120 FOOT 1
r//j; i 4 1 129670-08130 FOOT 1
i ! 5 1 26106-100202  BOLT, M10X 20 PLATED 2
P 51 1 26106-100222  BOLT, M10X 22 PLATED 2 N
A (A=E/#23083)
6 1 26106-100302  BOLT, M10X 30 PLATED 2
7 1 26106-100302  BOLT, M10X 30 PLATED 4
o5 8 1 26116-120302  BOLT, M12X 30 PLATED 4
23 81 1 26116-120252  BOLT, M12X 25 PLATED 4 N
.|1 - ‘< ;f }:‘; (A=E/#23083)
o L 9 1 129670-08340  MOUNT, FLEXIBLE 150 2
”/*' —~, ° o 10 1 129670-08350  MOUNT, FLEXIBLE 200 2
42, 11 1 129473-08100  FOOT 11
é/j LR 12 1 12947008110 FOOT 1
B Gk 12-1 1 12967008120  FOOT 101 R
(B=E/#20550)
4JH3CE/CET 13 1 129473-08110 FOOT 11
TS 14 1 129470-08120 FOOT 1
,’>/%‘ 141 1 129670-08130 FOOT 11 R
Gy (B=E/#20550)
15 1 26106-100202  BOLT, M10X 20 PLATED 8
151 1 26106-100222  BOLT, M10X 22 PLATED 8 8 N
(B=E/#20550)
16 1 26116-120302  BOLT, M12X 30 PLATED 4
161 1 26116-120252  BOLT, M12X 25 PLATED 4 4 N
(B=E/#20550)
17 1 120149-08431  MOUNT, FLEXIBLE 2 2
18 1  129670-08200 SPACER 2 w
(A=E/#21757)
19 1 129470-08100  FOOT 2 z
(A=E/#25682)
20 1 129670-08150 FOOT 1 z
(A=E/#25682)
|' =4 21 1 129670-08160 FOOT 1 z
(A=E/#25682)
Narsrn e Fog 22 1 129473-08100 FOOT 1 z
(A=E/#25682)
4JR3E g 23 1 12047308110 FOOT 1 z
o~ N (A=E/#25682)
(1‘(,,\\\ s - 24 1 129670-08180 FOOT 1 z
\\ = (A=E/#25682)
T QQ 25 1 129670-08190 FOOT 1 z
02T ZHAL (A=E/#25682)

Remarks

(1)SAIL DRIVE SPEC.

(2)KBW21

(3)KM4A1L N:Qld L—'P'_»: New, Q:0ld !% New, R:Oldﬂ% Mew, S:01d —‘%New. WAdd, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.7

Fig.7. MOUNTING FOOT(4JH3-TE) AB i
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description w ® (C)QII)ED) ©® © |
4JH3-TCE 12 1 1 129670-08120 FOOT 1
8 2 1 129670-08130  FOOT 1
12 / 3 1 129673-08140 FOOT 1
4 1 129673-08150 FOOT 1
5 1 129673-08100 FOOT 1
6 1 129673-08110  FOOT 1
7 1 129673-08120 FOOT 1
8 1 129673-08130 FOOT 1
9 1 129670-08350  MOUNT, FLEXIBLE 200 4
10 1 120149-08441  MOUNT, FLEXIBLE 300 2
11 1 26106-100202  BOLT, M10X 20 PLATED 8
11-1 1 26106-100222  BOLT, M10X 22 PLATED 8 8 N
(D=E/#11059)
12 1 26116-120302  BOLT, M12X 30 PLATED 4 a4

FREFER TOQ Fig. %

4JH3-TCE

5

¢

&

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.8. LUB.OIL SUMP(4JH3E)

\\\
2

Ifr—
%

0CR10-M46701 Fig.8

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129670-01720 SUMP, OIL 1 1 1
2 1 129400-01730 SPACER, OIL SUMP 1 1 1
3 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4
4 1 26106-080252 BOLT, M8X 25 PLATED 2 2 2
5 1 26106-080452 BOLT, M8X 45 PLATED 24 24 24
6 1 129670-34800 DIPSTICK, OIL 1 1 1
7 1 129301-34830 SPACER 1 1 1
8 1 129670-34880 GUIDE ASSY, DIPSTICK 1 1 1
11 1 22190-140002 WASHER, SEAL 14 2 2 2
12 1 22217-080000 WASHER, SPRING 8 1 1 1
13 1 22217-100000 WASHER, SPRING 10 1 1 1
14 1 23851-080000 JOIT BOLT 8 1 1 1
15 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
16 1 26106-100252 BOLT, M10X 25 PLATED 1 1 1
16-1 1 26106-100222 BOLT, M10X 22 PLATED 1 1 1 N
(A=E/#23083) (B=E/#23083) (C=E/#23083)
17 1 26306-080002 NUT, M8 1 1 1
18 1 128170-34800 DIPSTICK, OIL 1 1 1
18-1 1 129670-34810 DIPSTICK, LUB. OIL 1 1 1 N
(A=E/#25294) (B=E/#25294) (C=E/#25294)
19 1 129570-34880 GUIDE, DIPSTICK 1 1 1
20 1  23414-160000 GASKET, 16X1.0 1 1 1
21 1  23831-100000 UNION, 10 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.9

Fig.9. LUB.OIL SUMP(4JH3-TE) AB i
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1 129473-01700 SUMP, OIL 1 1
2 1 129470-01710 BRACKET 2 2
3 1 129470-01750 GASKET, OIL SUMP 1 1
4 1  23414-160021 GASKET, 16X1.0 1 1
5 1 23887-160002 PLUG, 16 1 1
6 1 26106-080252 BOLT, M8X 25 PLATED 13 13
7 1 26106-080252 BOLT, M8X 25 PLATED 6 6
8 1 26106-080252 BOLT, M8X 25 PLATED 4 4
9 1 26106-080402 BOLT, M8X 40 PLATED 2 2
10 1 26106-080702 BOLT, M8X 70 PLATED 3 3
A 11 1 26106-100252 BOLT, M10X 25 PLATED 4 4
@ 12 1 129301-34830 SPACER 1 1
h 13 1 129473-34850 DIPSTICK, OIL 1 1
14 1 129473-34880 GUIDE ASSY, DIPSTICK 1 1
17 1 104214-39720 BOLT 1 1
| 18 1 22217-080000 WASHER, SPRING 8 1 1
19 1 22217-100000 WASHER, SPRING 10 1 1
19— l, 20 1 23414-160000 GASKET, 16X1.0 2 2
‘ 21 1 26106-080122 BOLT, M8X 12 PLATED 1 1
22 1 26106-080162 BOLT, M8X 16 PLATED 1 1
| 23 1 26106-100252 BOLT, M10X 25 PLATED 1
| N : :
| ;:w;, ’é‘E'lr__H%'d:‘:']}ﬁf-‘-’ ” \Q&x% / 23-1 1 26106-100222 BOLT, M10X 22 PLATED oera1o59 1 1 N
- - - . — by

) T \ 24 1 26306-080002 NUT, M8 2 2

DISAEA LD
F. YWHZFI HOUSING

11 YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.10. LABEL

TAUTION ; Ceamrcronking

anylne wilt worwn [
murflar con cauze domage

Eni WIT fou.

A =% DANGER
@. WERACI+ 070N
RATTiEL SR

S L Ee RS,
[{#evel ewake the zap ph 12 19e arg e
18 50 01 vt el ralel wad Stunl ml

T DEEL NG CL1).

KLwIoasd COTETaN
oo BRACT R rrad
ETIREANLNT <AL
LLUROT PP ETLA
ELHETHE 1 SR T
[N TR

& K DANGER

el

Wt surfaze
WHey czuse bl

T L SgeeT
MG 1 CElenl

exugtul g Erigir
nird T et

10

LA BECOEC ATAIT 0

a1 ALl

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.10
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128171-07150 LABEL 1 1 1 1 1
2 1 128296-07260 LABEL, DANGER 1 1 1 1 1
3 1 128296-07350 LABEL, DANGER 1 1 1 1 1
4 1 123682-07851 LABEL, CAUTION 1 1 1 1 1
4-1 1 123682-07852 LABEL, CAUTION 1 1 1 1 1 S
(A=E/#26163) (B=E/#26163) (C=E/#26163) (D=E/#13135) (E=E/#13135)
5 1 177088-02430 LABEL 1
6 1 128296-07190 LABEL,LOOSE PARTS 1 1 1 1 1
7 2 128296-07400 LABEL, DANGER 2 2 2 2 2
8 2 128296-07420 LABEL, DANGER 1 1 1 1 1
9 2 128296-07450 LABEL, DANGER 1 1 1 1 1
10 2 128296-07460 LABEL, DANGER 1 1 1 1 1
11 1 177075-02550 LABEL 1
12 1 177073-02431 LABEL 1
13 1 177050-02811 LABEL 1
14 1 177061-02811 LABEL,EMERGENCY BOLT 1
15 1 177050-02821 LABEL, STRAINER 1
16 1 128296-07300 LABEL, DANGER 1 1
17 1 196630-12980 LABEL 1 1
18 1 129670-07560 LABEL, BSO2 1 1 1
19 1 129671-07560 LABEL, BSO 1 1
20 1 177088-02430 LABEL 1 z
(A=E/#25682)
21 1 177073-02431 LABEL 1 Z

B ke S TRt 2

IF11 TFR]

{Iean at a\;ary
ol :h!ry

T

5,,-,'/,,';'/,4;,,;»%4;,»4,,,;
H EWGINE FAWI_*

H G

CATION

(A=E/#25682)

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

0CR10-M46701 Fig.11

Fig.11. CYLINDER HEAD(4JH3E) AB i
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
: A B © © E
29ine.30 ~ 41 1 1 72967011700  HEAD ASSY, CYLINDER 11 1
7 3 129470-11080  SEAT, INTAKE VALVE 4 4 4
8 3 129470-11090 _ SEAT, EXHAUST VALVE 4 4 4
9 3 27241220000  PLUG, 22 4 4 4
10 3 27241-400000  PLUG, 40 2 2 2
11 3 26216-060202  STUD, M6X 20 8 8 8
12 3 23871-020000  PLUG, R02 3 3 3
13 3 23871-030000  PLUG, R03 4 4 4
14 2 129150-11370  CAP, VALVE 8 8 8
15 2 22351-060012  PIN, SPRING 6.0X12 2 2 2
16 2 26216-080222  STUD, M8X 22 2 2 2
17 2 129100-11100 _ VALVE, INTAKE 44 4
18 2 12910011110  VALVE, EXHAUST 4 4 4
19 2 12979511120  SPRING, VALVE 8 8 8
20 2 129795-11180  RETAINER, SPRING 8 8 8
21 2 27310-080001 COTTER, 8 8 8 8
22 2 121400-11340  SEAL, VALVE STEM 4 4 4
23 2 124460-11340  SEAL, VALVE STEM 4 4 4
24 1 120130-11860  GUIDE, VALVE 4 4 4
25 1 129150-11810  GUIDE, VALVE 4 4 4
26 1 119625-11880  SEAT, NOZZLE 44 4
27 1 11962511900  RETAINER, NOZZLE 4 4 4
—% W 28 1 11962511870 PROTECTOR, NOZZLE 4 4 4 w
@‘a _@' e S | (A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
@*\ 13 g(lj j: Bym e 7] 28-1 1 119625-11872  PROTECTOR, NOZZLE 4 4 4 R
) L \i_)fg‘_-\ 20 (A=E/#26163) (B=E/#26163) (C=E/#26163)
RLr=2 70 rig. 39/ o120 g g’é&" 282 1 119625-11870 PROTECTOR, NOZZLE 4 4 4 N
d ! (A=E/#26284) (B=E/#26284) (C=E/#26284)
29 1 129555-11241  SHAFT ASSY, ROCKER 11 01
30 2 129155-11260  SUPPORT, ROCKER ARM 2 2 2
31 2 129155-11270  SUPPORT, ROCKER ARM 3 3 3
32 2 129150-11280  SPRING 4 4 4
33 2 129550-11290  SHAFT, ROCKER ARM 11 1
36 2 729402-11650  ARM ASSY, ROCKER 8 8 8
37 3 129150-11230  SCREW, VALVE ADJUST 8 8 8
39 3 129150-11750  NUT, M8 8 8 8
40 2 26226-080182  STUD, M8X 18 3 3 3
40-1 2 119802-11280  STUD 3 3 3 R
(A=E/#25626) (B=E/#25626) (C=E/#25626)
41 2 26756-080002  NUT,LOCK M8 3 3 3
42 1 26106-080252  BOLT, M8X 25 PLATED 3 3 3
43 1 26106-080502 _ BOLT, M8X 50 PLATED 771 7
44 1 129900-07900  LIFTER 2 2 2
45 1 26106-080162  BOLT, M8X 16 PLATED 4 4 4
46 1 129470-07230  LIFTER 11
47 1 26106-080162  BOLT, M8X 16 PLATED 2 2 2

Remarks
(1)REPAIR PART

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.12. CYLINDER HEAD(4JH3-TE)

P/C MEWS Mo, (YODR46T1-6
PUBL | SHED :2208-3

32inec.33 ~ 44
45

lins. {1} ~ 21

‘
51 2
29—@3
/% 22—
5 g,
“54_3‘ 1 }g @9’5—_:=—19
REFER TO Fig. 38, i 10 %69—18
Y :

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.12
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

Remarks
(1)REPAIR PART

++ CONTINUE ++

No. Lev. Parts No. Description Qty |
A B © © E
1 1 729697-11700  HEAD ASSY, CYLINDER 1 1
1-1 1 729672-11000  HEAD ASSY, CYLINDER 1 1 N
(D=*2003.06) (E=*2003.06)
6 3 129795-11080 SEAT, INTAKE VALVE 4 4
7 3 129795-11090 SEAT, EXHAUST VALVE 4 4
10 3 23876-020000  PLUG, R0O2 3 3
10-1 3 121850-11860  PLUG, PT1/4 3 3 N
(D=*2008.01) (E=*2008.01)
11 3 23876-030000 PLUG, RO3 4 4
12 3 27241-220000  PLUG, 22 4 4
13 3 27241-400000  PLUG, 40 2 2
14 2 26216-060202  STUD, M6X 20 8 8
15 2 129120-11100  VALVE, INTAKE 4 4
16 2 129120-11110  VALVE, EXHAUST 4 4
17 2 129795-11120  SPRING, VALVE 8 8
18 2 129795-11180  RETAINER, SPRING 8 8
19 2 27310-080001  COTTER, 8 8 8
20 2 121400-11340  SEAL, VALVE STEM 4 4
21 2 124460-11340 SEAL, VALVE STEM 4 4
22 1 129150-11370 CAP, VALVE 8 8
23 1 26216-080222  STUD, M8X 22 2 2
24 1 26216-081002  STUD, M8X100 2 2
25 1 22351-060012  PIN, SPRING 6.0X12 2 2
26 1 120130-11860  GUIDE, VALVE 4 4
27 1 129150-11810  GUIDE, VALVE 4 4
28 1 119625-11870  PROTECTOR, NOZZLE 4 4
28-1 1 119625-11872  PROTECTOR, NOZZLE 4 4 R
(D=E/#13135) (E=E/#13135)
28-2 1 119625-11870  PROTECTOR, NOZZLE 4 4 N
(D=E/#13197) (E=E/#13197)
29 1 119625-11900 RETAINER, NOZZLE 4 4
30 1 119625-11880 SEAT, NOZZLE 4 4
31 1 129470-11920 GASKET 4 4
32 1 129555-11241  SHAFT ASSY, ROCKER 1 1
33 2 26756-080002  NUT, LOCK M8 3 3
34 2 129550-11290 SHAFT, ROCKER ARM 1 1
37 2 129155-11260  SUPPORT, ROCKER ARM 2 2
38 2 129155-11270  SUPPORT, ROCKER ARM 3 3
39 2 129150-11280  SPRING 4 4
40 2 729402-11650  ARM ASSY, ROCKER 8 8
42 3 129150-11230  SCREW, VALVE ADJUST 8 8
43 3 129150-11750  NUT, M8 8 8
44 2 26226-080182  STUD, M8X 18 3 3
44-1 2 119802-11280  STUD 3 3 R
(D=E/#12753) (E=E/#12753)
45 1 26106-080252 BOLT, M8X 25 PLATED 3 3
46 1 26106-080502 BOLT, M8X 50 PLATED 7 7
47 1 129900-07900  LIFTER 2 2
48 1 26106-080162  BOLT, M8X 16 PLATED 4 4
49 1 129470-07230  LIFTER 1 1
50 1 26106-080162  BOLT, M8X 16 PLATED 2 2
N:Old === New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.12. CYLINDER HEAD(4JH3-TE)

P/C MEWS Mo, (YODR46T1-6
PUBL | SHED :2208-3

32inec.33 ~ 44
45

RFFF3 TO

o o——n

%5_31 1 }g _J@m 10

REFER TO ng.sg/t\g)\ | 10 %69—13
N .

0CR10-M46701 Fig.12

Remarks
(1)REPAIR PART

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1L (F=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
51 1 26367-060002 NUT, M6 8 8
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.13

H A)=4JH3E D)=4JH3-TE
Flg " 13 " BO N N ET EB;:4JH3CE EE;:AL]HS-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
4JH3E/CE/CEI A ® © O B @

1 1 129400-11350 BONNET ASSY, HEAD 1 1 1
3 2 129150-03020 COVER, BREATHER 1 1 1
4 2 129150-03070  BAFFLE, BREATHER 1 1 1
10 5 2 129150-03080  PLATE, BAFFLE 1 1 1
7 2 129550-11310  GASKET, BONNET 1 1 1
9 2 24341-000500  O-RING, 1AS50.0 11 1
3 10 2 26106-080162  BOLT, M8X 16 PLATED 2 2 2
11 1  124160-11360 KNOB 3 3 3
12 1 24311-000120  O-RING, 1AP12.0 3 3 3
13 1 129171-03090  PIPE , BREATHER 1 1 1
14 1 129301-03660 CLAMP 16 1 1 1
15 1 129410-03990  CLIP 11 1
16 1 121750-59890  BAND, 140 1 1 1

17 1 129577-11350 BONNET ASSY, HEAD 1 1

19 2 129150-03020  COVER, BREATHER 1 1

20 2 129150-03070  BAFFLE, BREATHER 1 1

21 2 129150-03080  PLATE, BAFFLE 1 1

23 2 129550-11310  GASKET, BONNET 1 1

25 2 24341-000500  O-RING, 1AS50.0 1 1

26 2 26106-080162  BOLT, M8X 16 PLATED 2 2

27 1 124160-11360 KNOB 3 3

28 1 24311-000120  O-RING, 1AP12.0 3 3

29 1 129672-03090  PIPE , BREATHER 1 1

30 1 129301-03660  CLAMP 16 11

31 1 129410-03990  CLIP 1 1

32 1 23297-160081 CLAMP, A16X 8 1 1

33 1 26306-080002  NUT, M8 1 1

AJH3-TE/TCE 34 1 121850-01910  STUD, M8X12 1 1
35 1 124160-01751 COVER, FILLER 1 1 1
36 1 24311-000320  O-RING, 1AP32.0 1 1 1

37 1 124160-01751 COVER, FILLER 1 1

26 38 1 24311-000320  O-RING, 1AP32.0 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.14. SUCTION MANIFOLD

28
EARTH TLOAT TYP:

4JH3-TEATCE

REFER TC Fig. 49

2

a

PRCY JOUS

20
21

0CR10-M46701 Fig.14

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129470-12100 MANIFOLD ASSY,INTAKE 1 1 1
1-1 1 129698-12100 MANIFOLD ASSY,INTAKE 1 1 1 1 1 R

(A=E/#20576)

(B=E/#20576)

(D=E/#10001)

3 2 129470-12120 COVER, MANIFOLD 1 1 1 1 1
4 2 26476-060142 SCREW, TAPPING M6X14 18 18 18 18 18
5 1 129470-12130 GASKET, MANIFOLD 1 1 1 1 1
6 1  23414-100000 GASKET, 10X1.0 1 1 1 1 1
7 1 26106-080202 BOLT, M8X 20 PLATED 3 3 3 3 3
8 1 26106-100122 BOLT, M10X 12 PLATED 1 1 1 1
8-1 1  23887-100002 PLUG, 10 1 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
9 1 26306-080002 NUT, M8 2 2 2 2 2
10 1 129570-12300 SILENCER ASSY 1 1 1
11 1  23000-054000 CLAMP, 54 1 1 1
12 1 129470-12210 JOINT ASSY 1 1 1
14 2 23876-010000 PLUG, RO1 1 1 1
15 1 129100-77500 HEATER, AIR 12V 1 1 1 1 1
16 1 129100-77510 GASKET 1 1 1 1 1
17 1 129470-77590 GASKET 1 1 1 1
17-1 1 129470-77590 GASKET 2 2 K
(D=E/#10183)
18 1 26106-080402 BOLT, M8X 40 PLATED 4 4 4 4 4
19 1 129400-77501 HEATER 1 1 1 1 1
20 1 123482-01900 PLUG, M8-1.25 1 1 1 W
(A=E/#20576) (B=E/#20576) (D=E/#10001)
20-1 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1 1 R
(A=E/#20776) (B=E/#20776) (D=E/#10021)
21 1  23414-080000 GASKET, 8X1.0 1 1 1 w
(A=E/#20576) (B=E/#20576) (D=E/#10001)
21-1 1  22190-080002 WASHER, SEAL 6 1 1 1 1 1 R
(A=E/#20776) (B=E/#20776) (D=E/#10021)
22 1 129571-18140 DUCT, AIR 1 1
23 1 129671-49990 JOINT, R3/8 1 1
24 1 194250-51660 BAND, NYLON 2 2
25 1 119575-77060 RELAY, HEATER 1 1
26 1 119575-77071 CONTROLLER 1 1
27 1 129671-77510 BRACKET, RELAY 1 1
28 1 129671-77920 HARNESS, WIRE 1 1
29 1  124616-91370 SWITCH, 42 1 1
30 1 26106-060122 BOLT, M6X 12 PLATED 3 3
31 1 26106-100162 BOLT, M10X 16 PLATED 2 2
32 1 26716-060002 NUT, M6 2 2
33 1 26716-080002 NUT, M8 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.15. TURBOCHARGER

RC=CR "0 F'g. 141

b |
PAEVIOUS 3
AL

[@52 g\fa

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.15
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

REFZR T2 =ig. 24

No. Lev Parts No. Description Qty |
A B © © E
1 1 129671-18001  TURBINE, B52W-TE 1 1
2 1 128695-44090 COCK 1
2-1 1 129670-49290 COCK ASSY, R1/8 1 1 N
(D=E/#10333)
3 1 171007-49400 JOINT 2
3-1 1 171007-49400 JOINT 1 1 K
(D=E/#10005)
4 1 124460-77680  RETAINER 1 1
5 1 23061-070300  PIPE, 7X 300 1 1
6 1 26703-080002  NUT, M8 4 4
7 1 129470-12301  SILENCER ASSY 1 1
9 2 129470-12320  PLATE 1 1
10 2 129470-12330  ELEMENT ASSY 1 1
11 1 23000-054000 CLAMP, 54 1 1
12 1 129571-18130  DUCT, AIR 1 1
13 1 129470-77590  GASKET 1 1
14 1 26106-080402 BOLT, M8X 40 PLATED 4 4
15 1 129595-18141  JOINT, RUBBER 1 1
16 1 23000-060000 CLAMP, 60 2 2
17 1 129472-13520 GASKET 1 1
18 1 129671-13550 ELBOW 1 1
19 1 22137-080000 WASHER, 8 3 3
20 1 26703-080002  NUT, M8 3 3
21 1 129472-13500 ELBOW ASSY 1 1
23 2 129472-13560  PLUG, PT3/4 1 1
24 1 129472-13520  GASKET 1 1
25 1 129472-13550  SUPPORT 1 1
26 1 129472-13560  PLUG, PT3/4 1 1
27 1 129472-49050  PIPE, WATER 1
27-1 1 129671-49050  PIPE, WATER 1 1 R
(D=E/#11493)
28 1 123325-49421 JOINT, PIPE 1 1
29 1 26106-080352 BOLT, M8X 35 PLATED 4 4
30 1 26703-080002  NUT, M8 3 3
31 1 128170-13600  STUD, M8X31 3 3
32 1 129472-18090  GASKET 1 1
33 1 129472-49040  PIPE, WATER 1
33-1 1 129673-49050  PIPE, WATER 1 1 R
(D=E/#10799)
34 1 104407-44480  JOINT 1 1
(D=E/#10005)
35 1 22133-080000 WASHER, 8 4 4
(D=E/#10021)
36 1 23000-035000 CLAMP, 35 2 W
(D=E/#10183)
36-1 1 129670-49500  CLIP, HOSE 38 2 2 R
(D=E/#11597)
37 1 22137-080000 WASHER, 8 3 3 W
(D=E/#10183)
38 1 23000-035000 CLAMP, 35 2
38-1 1 129670-49500  CLIP, HOSE 38 2 2 R
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.15. TURBOCHARGER

b |
PAEVIOUS 3
AL

[@52 g\fa

No.

Lev. Parts No.

Description

0CR10-M46701 Fig.15

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=

|

Qty
A ® € O E @

R

(D=E/#11597)

REFZR T2 =ig. 24

AT
OFT . CHAL
28
/
36
-~
é‘%‘g\ 27
NN S e
| \\/

1]

N:Old =25

New, Q:0ld 5 New, R:0ld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.16

; A)=4JH3E D)=4JH3-TE
Fig.16. TURBOCHARGER COMPONENT PART (e O Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129671-18001 TURBINE, B52W-TE 1 1
2 2 XNN131614 SHAFT 1 1
3 2  XNN131578 SHELTER 1 1
4 2 XNN131579 BUSH, THRUST 1 1
5 2 XNB131008 SEAL RING,BLOW.SIDE 1 1
6 2  XNN131008 SEAL RING,BLOW.SIDE 1 1
7 2  XNN131536 SEALING 1 1
8 2  XNN131108 NUT 1 1
9 2  XNN136613 IMPELLER 1 1
10 2 XNN133911 HOUSING,BLOWER 1 1
11 2  XNB134007 BOLT M5 6 6
12 2  XNN134035 RETAINER 6 6
13 2 XNE928727 HOUSING 1 1
14 2 XNN137007 BOLT, M8 5 5
15 2  XNN137423 RETAINER 5 5
16 2 XNE923383 HOUSING,BEARING 1 1
17 2 XNN133208 CIRCLIP 3 3
18 2  XNN133022 PLATE, SEAL 1 1
19 2 XNN133506 METAL, FLOATING 2 2
20 2 XNN133596 METAL, THRUST 1 1
21 2 XNB133206 SCREW 4 4
22 2 XNB133208 SCREW(SEAL PLATE 3 3
23 2 XNN137055 PROTECTOR, HEAT 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.17. CAMSHAFT

REFE3 TG =ig. '

4JH3-TE/TCE

0CR10-M46701 Fig.17

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129470-14000 CAMSHAFT ASSY 1 1 1
1A 1 129472-14000 CAMSHAFT ASSY 1 1
2 2 129150-02450 BEARING, THRUST 1 1 1 1 1
4 2 129150-14101 GEAR, CAMSHAFT 1 1 1 1 1
5 2 22512-070140 KEY, 7X 14 1 1 1 1 1
6 1 129150-14200 TAPPET 8 8 8 8 8
7 1 129150-14400 ROD, PUSH L=178 8 8 8
7A 1 119171-14400 ROD, PUSH L=178
8 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2 2 2
9 1 129100-25061 SHAFT, IDLE 1 1 1
10 1 129150-25101 GEAR ASSY, IDLE 1 1 1
13 2  129150-25920 BUSH, IDLE GEAR 1 1 1
14 1 26106-080452 BOLT, M8X 45 PLATED 2 2 2
15 1 129150-25020 RETAINER 1 1
16 1 129150-25052 SHAFT, IDLE 1 1
17 1 129672-25100 GEAR ASSY, IDLE 1 1
20 2 129573-25090 BUSH, IDLE GEAR 1 1
21 1 119174-25060 BOLT, M8X45 2 2

Remarks
(1)REPAIR PART

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.18. CRANKSHAFT & FLYWHEEL

PAC NEWS No. tYOOR4671-3
PUBLISHED :2004-9

KMHAA

IBRE
PREVIOUS

0CR10-M46701 Fig.18

4JHICE
4JHICE!

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129407-21000 CRANKSHAFT ASSY 1 1 1
1A 1 129418-21000 CRANKSHAFT ASSY 1 1
2 2 129100-01580 PIN, M8X16 1 1 1 1 1
4 2 129150-21200 GEAR, CRANKSHAFT 1 1 1 1 1
5 2 22512-070140 KEY, 7X 14 1 1 1 1 1
7 1 121111-21501 BOLT, FLYWHEEL 6 6 6 6 6
8 1 129670-21590 FLYWHEEL ASSY 1 1 1
8A 1 129574-21590 FLYWHEEL ASSY 1 1
10 2 119865-21600 GEAR, RING 1 1 1
10A 2 124550-21600 GEAR, RING 1 1
11 1 121850-21130 BOLT, FLYWHEEL 1 1 1 1 1
12 1 129693-21650 V-PULLEY, 82.5 1 1 1 1 1
13 1 129693-21660 WASHER 1 1 1 1 1
14 1 129693-28010 DAMPER 1 1 1 1 1
15 1 22217-080000 WASHER, SPRING 8 6 6 6 6 6
16 1 22512-070160 KEY, 7X 16 1 1 1 1 1
17 1 26106-080162 BOLT, M8X 16 PLATED 6 6 6 6 6
18 1 177070-03520 DISK, DAMPER D190 1
19 1 26106-080162 BOLT, M8X 16 PLATED 6
20 1  177090-03500 DISC, DAMPER 1
21 1 26106-080162 BOLT, M8X 16 PLATED 6
22 1 177099-03500 DISK, DAMPER 1 1
23 1 26013-080142 BOLT, M8X 14 6 6
24 1 177090-03500 DISC, DAMPER 1
25 1 26106-080162 BOLT, M8X 16 PLATED 6
26 1 129673-81760 DISK, DAMPER 1
27 1 26106-080202 BOLT, M8X 20 PLATED 6
28 1 177090-03500 DISC, DAMPER 1
28-1 1 196440-04310 COUPLING, 250 SP10 1 F
(E=*2004.04)
29 1 26106-080162 BOLT, M8X 16 PLATED 6
29-1 1 26106-080222 BOLT, M8X 22 PLATED 6 F
(E=*2004.04)
30 1 177073-03191 FAN 1 1
30-1 1 129670-81850 FAN, FLYWHEEL 1 1 R
(A=E/#21955) (D=E/#10399)
31 1 22217-080000 WASHER, SPRING 8 6 6
32 1 26106-080162 BOLT, M8X 16 PLATED 6 6

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.28-1,29-1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.19. PISTON(4JH3E)

R
OVERS | ZE 2831

15

N
£

.\\{&:/

HELT
JEFATH JAHI

|

0CR10-M46701 Fig.19

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 129670-22000 PISTON ASSY 4 4 4
1-1 1 129690-22000 PISTON ASSY 4 4 4 N
(A=E/#23803) (B=E/#23803) (C=E/#23803)
3 2 129002-22510 RING SET, PISTON 4 4 4
3-1 2 129690-22510 RING SET, PISTON 4 4 4 N
(A=E/#23803) (B=E/#23803) (C=E/#23803)
7 1 129202-22300 PIN, PISTON D26 L70 4 4 4
8 1 22252-000260 RING, 26 8 8 8
9 1 729402-23100 ROD ASSY, CONNECTING 4 4 4
12 2 121550-23200 BOLT, CONNECTING ROD 8 8 8
13 2 129150-23600 BEARING, CRANK PIN 4 4 4
15 1 129100-23910 BEARING, PISTON PIN 4 4 4 1
16 1  129670-22090 PISTON ASSY, 0.25 OS 4 4 4 3
18 2 129002-22950 RING SET, 0.25 0OS 4 4 4 3
18-1 2  729690-22540 4 4 4 N
(A=EXXXX) (B=EXXXX) (C=EXXXX)
22 1 129150-23610 BEARING, 0.25 US 4 4 4 2

Remarks

(1)REPAIR PART

(2)UNDER SIZE(U.S=0.25)PART.
(3)OVER SIZE(0.S=0.25)PART.

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

o New, S:01d —‘%New, WAdd, Z:Discontinued, FInterchangeable by set, KiQ'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) 0CR10-M46701  Fig.20

; _ (A)=4JH3E (D)=4JH3-TE
F|g .20. PISTON (4J H3 TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
W B € © E F
1 1 129673-22000  PISTON ASSY 4 2
11 1 12967122000  PISTON ASSY 4 4 N
(D=E/#11907)
3 2 729692-22510  RING SET, PISTON 4 4
7 1 129573-22301  PIN, PISTON D28 L69 4 4
3— 8 1 22252-000280  RING, 28 8 8
o 9 1 729573-23700  ROD ASSY, CONNECTING 4 4
12 2 121550-23200  BOLT, CONNECTING ROD 8 8
13 2 729150-23600  BEARING, CRANK PIN 4 4
— 1 15 1 129150-23610  BEARING, 0.25 US 4 4
8
G 13
@ T
@
Remarks
(1)UNDER-SIZED(0.25) PART - ’ — .
(2)OVER SIZED PART IS NOT SET UP. N:Old = New, (:0ld 105 New. R:Old %15 Mew, $:01d 555 New, W:Add. Z:Discontinued. Finterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.21

Fig.21. LUB.OIL COOLER(4JH3E) (e O Te
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F

1 1 129670-33000 COOLER, OIL 1 1 1

2 1 129670-33510 SUPPORT 1 1 1

3 1 129670-33520 SUPPORT 1 1 1

4 1 129670-33530 SEAT, RUBBER 1 1 1

5 1 26106-080122 BOLT, M8X 12 PLATED 3 3 3

6 1 129670-39201 PIPE ASSY, OIL 1 1 1

9 1 129670-39300 PIPE ASSY, OIL 1 1 1

12 1  23414-200000 GASKET, 20X1.0 8 8 8

13 1 23857-150000 BOLT, JOINT 15 4 4 4

14 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1

15 1 124450-39240 RETAINER, PIPE 1 1 1

16 1 129470-39452 PIPE ASSY, OIL 1 1 1

20 1  124550-59820 BOLT, PIPE JOINT M8 1 1 1

21 1 22190-080002 WASHER, SEAL 6 2 2 2

22 1  23414-100000 GASKET, 10X1.0 2 2 2

“REFER TO F-g. 72
REFER ~C [ig. 3%
i
RCTCR TC ~ig. & von o

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.22

Fig.22. LUB.OIL COOLER(4JH3-TE) e e
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
4H3-TE 4JH3-TCE 1 1 129673-33000 COOLER ASSY, OIL 1
FIeay 11 1 129673-33001 COOLER ASSY, OIL 1 R
e (D=E/#13135)
2 1 129671-33000 COOLER ASSY, OIL 1
2-1 1 129671-33001 COOLER ASSY, OIL 1 R
(E=E/#13135)
3 1 129673-33100 COOLER ASSY, OIL 1
3-1 1 129673-33101 COOLER ASSY, OIL 1 R
(D=E/#13135)
5 2 129673-33020 COVER, COOLER 11
6 2 129673-33030 COVER, COOLER 1
7 2 129670-44420 COVER, COOLER 1
8 2 129673-33040 CORE, COOLER 1 1
8-1 2 129673-33041 CORE, LUB OIL COOLER 1 1 F
(D=E/#13135) (E=E/#13135)
9 3 129270-44490 SEAL 1 w
(D=FROM 1ST)
9-1 3 129270-44490 SEAL 1 1 V4
(D=E/#13135) (E=E/#13135)
10 2 104271-49060 JOINT, PIPE 2
11 2 24321-000800 O-RING, 1AG80.0 2 2
12 2  26106-080252 BOLT, M8X 25 PLATED 3 3
13 2  26106-080302 BOLT, M8X 30 PLATED 1 1
14 2 129673-33130 COVER, COOLER 1
15 2 123325-49421 JOINT, PIPE 2
16 2 129673-33050 GASKET, COOLER 1 1 w
(D=E/#13135) (E=E/#13135)
17 1  129474-33500 RETAINER 1 1
18 1 26106-080142 BOLT, M8X 14 PLATED 1 1
19 1 26106-080162 BOLT, M8X 16 PLATED 1 1
20 1 26106-080252 BOLT, M8X 25 PLATED 2 2

Remarks

(1)From made of VALEO made of MOTA.
(2)From made of VALEO made of MOTA.
OPTIONAL

(3)GASKET addition arrangements main
poinf when CORE ASSY is exchanged
cooler by manufacturer change.

(4)OPT|ONAL Wiy Ny i it ez
N:Old =25 New, (iOld £ New, RiOId 325 New, 5:01d $= Mew, W:Add, Z:Discontinued, Flnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.23

23000-025000 CLAMP, 25
23414-100000 GASKET, 10X1.0
24314-000180 O-RING, 4CP18.0

26106-060162 BOLT, M6X 16 PLATED
129301-34830 SPACER
26106-100252 BOLT, M10X 25 PLATED

Fig.23. LUB.OIL PIPE(4JH3-TE) AB i
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129472-39020  BOLT, M20XM10 1 1
2 1 129693-39250  PIPE ASSY, OIL 1 1
2-1 1 129693-39251  PIPE ASSY, COOLER 11 R
(D=EXXXXX) (ESEXXXXX)
5 1 129673-39300  PIPE ASSY, OIL 11
5-1 1 129673-39301  PIPE, LUB. OIL 11 R
(D=EXXXXX) (E=EXXXXX)
5A 2 129495-39360  RETAINER 1 1
5A-1 2 129495-39361  CLAMP 11 N
(D=EXXXXX) (E=EXXXXX)
6 1 129495-39350  STAY 1 1
8 1 23414-200000  GASKET, 20X1.0 8 8
9 1 23857-150000 BOLT, JOINT 15 3 3
10 1 26106-060162  BOLT, M6X 16 PLATED 1 1
11 1 26756-060002  NUT, LOCK M6 11
12 1 121252-39150  BOLT, JOINT M10X1.5 11
13 1 129474-39450  PIPE ASSY, OIL 11
14 1 129693-39600  PIPE, OIL 11
o h 15 1 129792-39610  JOINT, RUBBER 1 1
P I AR =N D 16 1 129472-39620  ELBOW, PT3/8 11
FLYRHEEL HOUSING 17 1 124413-39710  BOLT, PIPE JOINT M10 11
1 2 2
1 4 4
1 11
1 2 2
1 1 1
1 11

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.24

; (A)=4JH3E (D)=4JH3-TE
Fig.24. LUB.OIL SYSTEM(4JH3E) (e o Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 129670-32000 PUMP ASSY, OIL 1 1 1
14 1 129150-32020  GASKET, PUMP 1 1 1

15 1  26450-060252  BOLT, M6X 25 4 4 4

16 1 129150-35041  GASKET 1 1 1

17 1 129670-35090  PIPE ASSY, OIL INLET 11 1

21 1 26106-080352  BOLT, M8X 35 PLATED 2 2 2

22 1 129670-35101 BRACKET ASSY, FILTER 11 1

24 2 129100-35140  STUD 11 1

25 2 23876-020000  PLUG, RO2 11 1

26 1 129470-35121  GASKET 11 1

WG~ 27 1 129150-35151  FILTER, DBOXL8O 11 1
32— _ 2B A 28 1 26106-080202  BOLT, M8X 20 PLATED 11 1
28— @:;&@L 29 1 26106-080502 BOLT, M8X 50 PLATED 2 2 2

/ 30 1 124413-39100 PUMP ASSY, WASTE 1 1 1

3EFER TO Zig.37/ 31 1 43720001220  PIPE 1 1 1
32 1 129590-59200  RETAINER, PIPE 1 1 1

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
33 1 26106-080162 BOLT, M8X 16 PLATED

=
=
[

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
34 1 26306-080002 NUT, M8 1 1 1 W
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.25. LUB.OIL SYSTEM(4JH3-TE)

KEFEH

G Fig.?

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.25
(D)=4JH3-TE

(E)=4JH3-TCE

(F)=

No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129470-35040 GASKET 1 1
2 1 129470-32000 PUMP ASSY, OIL 1 1
3 1 129150-32020 GASKET, PUMP 1 1
4 1 26450-060252 BOLT, M6X 25 4 4
5 1 129693-35130 GASKET 1 1
6 1 129150-35151 FILTER, D80XL80 1 1
7 1  129693-35150 BRACKET ASSY, FILTER 1 1
8 2 129100-35140 STUD 1 1
9 2  129693-35170 BRACKET ASSY 1 1
11 3 23876-020000 PLUG, R02 1 1
12 2 121850-35200 SHIM SET 1 1
13 2 124223-35510 RETAINER, SPRING 1 1
14 2 121850-35520 SPRING 1 1
15 2 121850-35531 VALVE, CONTROL 1 1
16 2  23414-180000 GASKET, 18X1.0 1 1
17 1 26106-080202 BOLT, M8X 20 PLATED 1 1
18 1 26106-080502 BOLT, M8X 50 PLATED 2 2
19 1 129473-35091 PIPE ASSY, OIL INLET 1 1
20 1 22217-080000 WASHER, SPRING 8 1 1
21 1 26106-080142 BOLT, M8X 14 PLATED 1 1
22 1 26106-080352 BOLT, M8X 35 PLATED 2 2
23 1 124413-39100 PUMP ASSY, WASTE 1 1
24 1 43720-001220 PIPE 1 1

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

0CR10-M46701 Fig.26

; A)=4JH3E D)=4JH3-TE
Fig.26. COOLING SEA WATER PUMP (e o Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  129670-42500 PUMP ASSY, WATER 1 1 1
1-1 1 129670-42501 PUMP ASSY, WATER 1 1 1 R
(A=E22126) (B=E22126) (D=E10584)
1-2 1 129670-42510 PUMP ASSY, WATER 1 1 1 1 1 N
(A=E22643) (B=E22643) (D=E10799)
3 2 129670-42530 IMPELLER 1 1 1 1 1
4 2  X0146531 SHAFT 1 1 1 1 1
5 2 129670-42540 PLATE 1 1 1 1 1
6 2  129670-42520 COVER 1 1 1 1 1
7 2 129670-42550 WASHER 1 1 1 1 1 w
(A=E22643) (B=E22643) (D=E10799)
8 2 119175-42620 SCREW 4 4 4 4 4 R
9 2 X0506590 O-RING 1 1 1 1 1
10 2 X0508129 BEARING 2 2 2 2 2
11 2 129670-42560 SEAL, MECHANICAL 1 1 1 1 1 W
(A=E22643) (B=E22643) (D=E10799)
12 2 X0519503 RING 1 1 1 1 1
13 2  X0505526 NUT, LOCK 1 1 1 1 1
14 2 X0529105 SEAL 1 1 1 1 1
15 2 X0529530 SEAL, LIP 1 1 1 Z
(A=E22643) (B=E22643) (D=E10799)
16 2  X053421 CIRCLIP 1 1 1 1 1
17 2  129670-42580 KEY 1 1 1 1 1
18 2 X01357681 CONNECTOR 1 1 1 1 1
19 2  X0534130 CIRCLIP 1 1 1 1 1
20 2 129670-42570 CIRCLIP 1 1 1 1 1 w
(A=E22643) (B=E22643) (D=E10799)
21 1 129670-42700 GEAR, PUMP 1 1 1 1 1
22 1 129150-01881 GASKET 1 1 1 1 1
23 1 26106-080162 BOLT, M8X 16 PLATED 3 3 3 3 3
24 1 26306-080002 NUT, M8 1 1 1 1 1
25 1 124240-01871 COVER 1 1 1 1 1
26 1 26106-080162 BOLT, M8X 16 PLATED 3 3 3 3 3
27 1  26306-080002 NUT, M8 1 1 1 1 1
28 1 129150-01881 GASKET 1 1 1 1 1
28-1 1 129C26-01890 GASKET, HO-P 1 1 1 1 1 R
(A=*2012.03) (B=*2012.03) (C=*2012.03) (D=+2012.03) (E=*2012.03)

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.27. COOLING FRESH WATER PUMP

0CR10-M46701 Fig.27

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129470-42001 PUMP ASSY, WATER 1 1 1 1 1
1-1 1 129470-42002 PUMP ASSY, WATER 1 1 1 1 1 R
(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
2 2 129150-42320 O-RING 1 1 1 1 1
2-1 2 129054-42320 O-RING 1 1 1 1 1 N
(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
3 2 129470-42050 GASKET 1 1 1 1 1
3-1 2 129052-42050 GASKET 1 1 1 1 1 R
(A=E/#25450) (B=E/#25450) (C=E#25450) (D=E/#12627) (E=E/#12627)
4 2 129470-42310 GASKET 1 1 1 1 1
4-1 2 129052-42310 GASKET 1 1 1 1 1 R
(A=E/#25450) (B=E/#25450) (C=E#25450) (D=E/#12627) (E=E/#12627)
5 2 124085-11690 PLUG, 3/8 3 3 3 3 3
5-1 2 23875-030000 PLUG, R0O3 3 3 3 3 3 S
(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
6 2 129150-42300 FLANGE 1 1 1 1 1
7 1 25132-004600 V-BELT, A46 1 1 1 1 1
8 1 26106-060102 BOLT, M6X 10 PLATED 4 4 4 4 4
9 1 26106-080552 BOLT, M8X 55 PLATED 2 2 2 2 2
10 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
10A 1 26106-080602 BOLT, M8X 60 PLATED 1 1
11 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
11B 1 26106-080652 BOLT, M8X 65 PLATED 1 1
12 1 129470-49540 COVER, THERMOSTAT 1 1 1 1 1
13 1 129795-49551 GASKET 1 1 1 1 1
14 1 129470-49801 THERMOSTAT, 76.5 1 1 1 1 1
15 1  129470-49810 GASKET, THERMOSTAT 1 1 1 1 1
16 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1 1 1
17 1 26106-080352 BOLT, M8X 35 PLATED 1 1 1 1 1
18 1 129150-42020 GASKET, WATER PUMP 1 1 1 1 1
18-1 1 129486-42050 GASKET, WATER PUMP 1 1 1 1 1 R
(A=*2002.10) (B=*2002.10) (C=*2002.10) (D=*2002.10) (E=*2002.10)
19 1 129550-42350 V-PULLEY, D=120 1 1 1 1 1
20 1  129156-44760 WASHER 1 1 1 1 1
21 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
22 1 129473-49310 JOINT, PT3/8-8 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.28. COOLING FRESH WATER COOLER

1-1

0CR10-M46701 Fig.28

&3 %

img. 2-1~26 36

Flaw
TIONAL

2-1 inc. 2-1) ~8-1

4

2inc. {2} ~8

1ing, 2~25

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129670-44900 COOLER ASSY, WATER 1 1 1 1 1
1-1 1 129473-44900 COOLER ASSY, WATER 1 1 1 1 1 N
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
2 2 129670-44000 BODY ASSY, COOLER 1 1 1 1 1
2-1 2 129473-44000 COOLER ASSY, WATER 1 1 1 1 1 S
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
3 3  104407-44480 JOINT 1 1 1 1 1
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
4 3  124160-49480 JOINT, PIPE 2 2 2 2 2
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
5 3 23414-170000 GASKET, 17X1.0 1 1 1 1 1
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
6 3 23894-030002 PLUG, G3/8 1 1 1 1 1
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
8 3 27241-280000 PLUG, 28 8 8 8 8 8
8-1 3 27241-280000 PLUG, 28 4 4 4 4 4 K
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
9 2 129670-44420 COVER, COOLER 1 1 1 1 1
9-1 2 129470-44450 COVER, B 1 1 1 1 1 S
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
10 2 23080-013000 CLAMP, 13 1 1 1 1 1
11 2  129670-44410 COVER, COOLER 1 1 1 1 1
11-1 2 129470-44440 COVER, A 1 1 1 1 1 S
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
12 2 120322-33050 GASKET 1 1 1 1 1 w
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
13 2 129670-44400 CORE ASSY, COOLER 1 1 1 1 1
13-1 2 129473-44111 CORE ASSY, COOLER 1 1 1 1 1 S
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
14 3 129270-44490 SEAL 1 1 1 1 1 W
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST)
14-1 3 129270-44490 SEAL 1 1 1 1 1 Z
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
15 2 120445-44640 GASKET 1 1 1 1 1
16 2 120130-49350 COCK, 1/4 1 1 1
16-1 2 119620-49290 COCK ASSY, 1/4 1 1 1 1 1 N
(A=E21539) (B=E21539) (D=E10233)
17 2 23061-120300 PIPE, 12X 300 1 1 1 1 1
18 2 23871-030000 PLUG, R03 1 1 1 1 1 Z
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
19 2 124160-49480 JOINT, PIPE 2 2 2 2 2 z
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
20 2 23414-170000 GASKET, 17X1.0 1 1 1 1 1 z
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
21 2  23894-030002 PLUG, G3/8 1 1 1 1 1 V4
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
22 2 24321-000800 O-RING, 1AG80.0 2 2 2 2 2
22-1 2  24321-000750 O-RING, 1AG75.0 2 2 2 2 2 S
(A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
23 2 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4 4
24 2 26106-080252 BOLT, M8X 25 PLATED 4 4 4 4 4

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.28. COOLING FRESH WATER COOLER

1-1

0CR10-M46701 Fig.28

FEDEE
ino, 2126 36 &3 Giioia

2-1 inc. 2-1) ~8-1

4

2inc. {2} ~8

1ing, 2~25

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=

No. Lev. Parts No. Description Qty |

A B (©) O (E) F
25 2 129670-44600 FILLER ASSY 1 1 1 1
25-1 2 129171-44600 FILLER ASSY 1 1 1 1 1 R
(A=E24255) (B=E24255) (C=E24255) (D=E11769)
26 3 129107-44590 CAP, RADIATOR 1 1 1 1 1 W
(A=E24255) (B=E24255) (C=E24255) (D=E11769)

27 1 128170-13600 STUD, M8X31 4 4 4 4 4

28 1 128397-44500 TANK ASSY, SUB 1 1 1 1 1

29 1 128397-44510 BRACKET 1 1 1 1 1

30 1 124790-44560 PIPE, WATER L=1000 1 1 1 1 1

31 1 129670-44570 LABEL, SUB-TANK 1 1 1 1 1

32 1  23010-013000 CLAMP 13 2 2 2 2 2

33 1 129670-13560 ELBOW 1 1 1

34 1 129472-18090 GASKET 1 1 1

35 1  26703-080002 NUT, M8 4 4 4

36 1 129470-13541 ELBOW 1 1 1

37 1 129472-13560 PLUG, PT3/4 1 1 1

38 1 129470-49050 PIPE, WATER 1 1 1

39 1  123325-49421 JOINT, PIPE 1 1 1

40 1 26703-080002 NUT, M8 4 4 4

41 1 26106-081002 BOLT, M8X100 PLATED 6 6 6 6 6

42 1 26216-081002 STUD, M8X100 2 2 2 2 2

43 1  26306-080002 NUT, M8 2 2 2 2 2

44 1 129550-13110 GASKET 1 1 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

0CR10-M46701 Fig.29

Fig.29. COOLING SEA WATER PIPE(4JH3E) E@i:ijﬁgé 533:3333155
(C)=4JH3CE1L (F)=
No. Lev. Parts No. Description Qty |
AT A (B (©) O (E ¢
5 CF™IONAL 25 2% 1 1 127610-03270  RETAINER 11 1
/ b 2 1 128695-44090 COCK 101
T 16 ; 2-1 1 129670-49290  COCK ASSY, R1/8 1 1 1 N
/ i - / (AY%} 25 (A=E/#21869) (B=E/#21869)
o~ 7 3 1 129470-49010  PIPE, WATER 101 1
{ \ﬁ\ 4 1 129670-49010  PIPE, WATER 1 1 1
] T < 24 41 1 129670-49110  PIPE, WATER 1 1 1 R
e .. )
> ' ~ &—X\W (A=E/#23803) (B=E/#23803) (C=E/#23803)
167 77 '\/}/ﬂ\ - \‘\ \ }9 - "2%_2 5 5 1 129670-49030  PIPE C,COOLING WATER 1 1 1
[ 0%//1 6 g e \&/ i 5.1 1 129670-49130  PIPE, WATER 1 1 1 R
‘\\ /g i ~ ,/ e 3 23 (A=E/#23803) (B=E/#23803) (C=E/#23803)
s : “" 6 1 129670-49040 PIPE, WATER 101 1
' 6-1 1  129670-49140  PIPE, WATER 1 1 1 R
REFFR TO Fig. w4 (A=E/#23803) (B=E/#23803) (C=E#23803)
7 1 129670-49350  RETAINER, PIPE 1 1 1
L 8 1  124460-77680 RETAINER 1 1 1
: . 9 1 23000-035000 CLAMP, 35 6 6 6
\ 9-1 1 129670-49500  CLIP, HOSE 38 6 6 6 R
. ——fx’hkl (A=E/#23950) (B=E/#23959) (C=E/#23959)
%‘\ ; 10 1 23061070300  PIPE, 7X 300 101 1
i / 11 1 26106-080122  BOLT, M8X 12 PLATED 101 1
Vs L 12 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
i “ 13 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
.- 14 1 26306-080002  NUT, M8 101 1
15 1 129475-49040  PIPE, WATER 1 1 1
| 4 151 1 129670-49150  PIPE, WATER 101 1 R
.-"! (A=E/#23803) (B=E/#23803) (C=E/#23803)
N N 16 1 23000-035000 CLAMP, 35 2
RN 16-1 1 129670-49500  CLIP, HOSE 38 2 R
| NN (A=E/#23959) (B=E/#23959) (C=E/#23959)
T !
A 17 1 129490-49070  JOINT 11
S 18 1 129171-49900  JOINT, RUBBER 101
P A 19 1 23000-035000 CLAMP, 35 2 2
7 P ,QJ/( 19-1 1 129670-49500  CLIP, HOSE 38 2 2 R
V1 OUS = 3 = =
e - ’ﬁ% Y -/’} A \9 20 1 43530-500(:75/#239352|NT e 11 1
(Ei) [ & A
31 %L\L__.g N 21 1 43662025030  COCK ASSY, SEA WATER 1 1 1
ey 2 ERPER TS 22 1 129474-49010  PIPE, WATER 1 1 1
/ 23 1 129170-49060  PIPE, WATER 101 1
24 1 129490-49070  JOINT 1 1 1
25 1 23000-035000 CLAMP, 35 4 4 4
251 1 129670-49500  CLIP, HOSE 38 4 4 4 R
(A=E/#23959) (B=E/#23959) (C=E/#23959)
” 26 1 129470-49060  PIPE, WATER 1 z
I'":I'iﬂf ) A JHICE/CEN (A=E/#25682)
19 27 1 129670-49070  PIPE, WATER 1 z
:\ / :ﬁ (A=E/#25682)
% ) @’“\j}; 3 \ 28 1 129470-49110  JOINT, 25X55 1 z
M- Y, (A=E/#25682)
N ! 29 1 129673-49030  PIPE, WATER 1 z
Kid21 M | (A=E/#25682)
SCR kMAAT 18

SPRE s

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.29

Fig.29. COOLING SEA WATER PIPE(4JH3E) Egiij:g& EE;;‘I}ES:IEE
(C)=4JH3CEL (F=
No. Lev. Parts No. Description Qty |
AT A _® (© O E ©
GP™TONAL 25 22 30 1 129673-49100  PIPE, WATER 1 z
Nooh (A=E/#25682)
}%’Ed; 31 1 129670-49500  CLIP, HOSE 38 4 z
) -
_ a5 (A=E/#25682)
GY, } 32 1 23000-022000 CLAMP, 22 4 z
- = (A=E/#25682)
/;29:/“- 24
Y T
G
T

Iy

FRCY 10US

4.JH3CEACE]

19

N G
3\
L

18

YRS

N:Old === New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.30. COOLING SEA WATER PIPE(4JH3-TE)

K- £ AH
-0l KME4A

1314

A
P
S

i ot
OWTRRGAAT

KonWs "/
FOH kb2

10

KW LA
-0H Kk4A

22

14

22

R=FE3 TG

Sig 28

4JH3I-TCE P S
" F 26
\‘\\ \x.\
/ \\\ e
i

BCFCR TS =ig 28
—_—

0CR10-M46701 Fig.30

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1  128695-44090 COCK 1
1-1 1  129670-49290 COCK ASSY, R1/8 1 1 N
(D=E/#10333)
2 1 129495-49010 PIPE, WATER 1 1
3 1 129670-49010 PIPE, WATER 1
3-1 1 129670-49110 PIPE, WATER 1 1 R
(D=E/#11493)
4 1 129672-49020 JOINT, RUBBER 1
4-1 1 129673-49020 PIPE, WATER 1 1 R
(D=E/#10799)
5 1 129474-49030 PIPE, WATER 1
5-1 1 129671-49040 PIPE, WATER 1 1 R
(D=E/#11493)
6 1  124460-77680 RETAINER 1 1
7 1  23000-035000 CLAMP, 35 6
7-1 1 129670-49500 CLIP, HOSE 38 6 6 R
(D=E/#11597)
8 1 23061-070300 PIPE, 7X 300 1 1
9 1 26106-080162 BOLT, M8X 16 PLATED 1 1
10 1  23000-022000 CLAMP, 22 4 1
11 1  23072-040300 HOSE, 4X 300 2 1
11-1 1 129673-49030 PIPE, WATER 2 R 1
(D=E/#10799)
12 1 129494-49050 PIPE, WATER 1
12-1 1 129673-49070 PIPE, WATER 1 R
(D=E/#11493)
13 1 129494-49060 PIPE 1
13-1 1 129673-49080 PIPE, WATER 1 R
(D=E/#11493)
14 1  23000-035000 CLAMP, 35 4
14-1 1 129670-49500 CLIP, HOSE 38 4 R
(D=E/#11597)
15 1 129673-49030 PIPE, WATER 1
16 1 129673-49100 PIPE, WATER 1
17 1  43530-500570 JOINT 1 1
18 1  43662-025030 COCK ASSY, SEA WATER 1 1
19 1 129490-49070 JOINT 1 1
20 1 129171-49900 JOINT, RUBBER 1 1
21 1 23000-035000 CLAMP, 35 2
21-1 1 129670-49500 CLIP, HOSE 38 6 6 R
(D=E/#11597)
22 1  23000-022000 CLAMP, 22 4
23 1 26106-080142 BOLT, M8X 14 PLATED 1
24 1 129671-49100 PIPE, WATER 1
25 1 129671-49110 RETAINER 1

Remarks
(1)KBW21

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.31. COOLING FRESH WATER PIPE

REFER T2 Fig 15

NRCFZR TO Fig. 156

A 12 11
/ 13
/ BEF=ZR TO Fig. 27

T OTRAR.
RETURN OF
HOT WATER
;
/s

REFER T2 Fig. 28

RCFZR TO Fig.27

=
I

REW10.3

0CR10-M46701 Fig.31

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128695-44090 COCK 1 1 1
1-1 1  129670-49290 COCK ASSY, R1/8 1 1 1 1 1 N
(A=E/#21869) (B=E/#21869) (D=E/#10333)
2 1 129470-49200 JOINT, RUBBER 1 1 1 1
2-1 1 129673-49220 PIPE, WATER 1 1 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
3 1 129470-49220 RETAINER 1 1 1 1 1
4 1 129470-49240 JOINT, RUBBER 28 1 1 1 1
4-1 1 129673-49230 PIPE, WATER 1 1 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E#22643) (D=E/#10799)
5 1 129470-49250 PIPE, WATER 1 1 1 1 1
6 1 129470-49260 JOINT, RUBBER 1 1 1 1
6-1 1 129671-49210 PIPE, WATER 1 1 1 1 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803) (D=E/#11493)
7 1  23000-041000 CLAMP, 41 6 6 6 6
7-1 1 129670-49500 CLIP, HOSE 38 6 6 6 6 6 R
(A=E/#23959) (B=E/#23959) (C=E/#23959) (D=E/#11597)
8 1 127420-44560 PIPE, OVERFLOW L=740 1 1
9 1 129474-49320 PIPE, WATER 1 1
10 1 194440-51620 CLAMP 2 2
11 1 23000-013000 CLAMP, 13 2 2
12 1 23000-025000 CLAMP, 25 2 2
13 1 104407-44480 JOINT 1 1 w

(D=E/#10005)

N0l =iz New. (:0ld o New, R:0ld 455

YRS

izt

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.32. COOLING SEA WATER STRAINER(OPTIONAL)

0CR10-M46701 Fig.32

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129795-48800 STRAINER 1 1 1 1 1
2 2  XTST25S001 BODY 1 1 1 1 1
3 2  XTST25S002 BOLT M 8X125 1 1 1 1 1
4 2  XTST25S003 PIPE, OUTER 1 1 1 1 1
5 2  XTST25S004 PLUG M 8 1 1 1 1 1
6 2  XTST25S005 PACKING 1 1 1 1 1
7 2  26664-080002 NUT, CAP M8 1 1 1 1 1
8 2  XTST25S007 COVER 1 1 1 1 1
9 2 XTST25S008 PACKING 2 2 2 2 2
10 2  XTST25S009 FILTER 1 1 1 1 1
11 2 24311-000060 O-RING, 1AP6.0 1 1 1 1 1
12 1 23072-101000 HOSE, 10X1000 1 1 1 1 1
13 1  23000-041000 CLAMP, 41 2 2 2 2
13-1 1 129670-49500 CLIP, HOSE 38 2 2 2 2 2 R
(A=E/#23959) (B=E/#23959) (C=E/#23959) (D=E/#11597)
14 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2 2 2
15 1 26703-080002 NUT, M8 2 2 2 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.33. BILGE PUMP(STD)

E—4#A55Y

MOTOFE BESY

////

A (=1
a Q/ \REC i+)

fo =

! )\@ /
/\ WHI W =1 EATTERY

0CR10-M46701 Fig.33

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 977780-01210 PUMP(12V).BILGE 1 1 1 1 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1
3 2 977780-01250 CONTROLLER 1 1 1 1 1
4 3 X8636008003 FUSE 1 1 1 1 1
5 2 X179100021X STRAINER 1 1 1 1 1
6 2 X179100100X PIPE ASSY 1 1 1 1 1
7 2 X0044021509 HOSE A 1 1 1 1 1
8 2 X199903800X SCREW KIT 1 1 1 1 1
9 2 977780-03000 INPELLER 1 1 1 1 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.34

Fig.34. BILGE PUMP(DX) e DrayeTe
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 977780-01200 PUMP(12V).BILGE 1 1 1 1 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1
3 2 977780-01240 CONTROLLER 1 1 1 1 1
4 3 X8636008003 FUSE 1 1 1 1 1
:::\ 5 2 X179100011X STRAINER 1 1 1 1 1
\:\\\ 6 2 X179100100X PIPE ASSY 1 1 1 1 1
\\ 7 2 X0044021509 HOSE A 1 1 1 1 1
kN 8 2 X199903800X SCREW KIT 1 1 1 1 1
- [_'-’i’_l } \ 9 2 977780-03000 INPELLER 1 1 1 1 1

M,I

SATTERY

8 ) ")w:i

) o

K-'i\_/ﬂ A

2 LAy
= =

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.35. FUEL INJECTION PUMP(4JH3E)

|P/C NEWS Ma:YDOR4ETI-I
PUBL [SHEC 200475

0CR10-M46701 Fig.35

37
61

.28
. .

%

49

(=55 34
PREY|OUS B
/® S
43 /
4 49-1
41

2

62

2]

FREYLOUS

Remarks

(1)GOVERNOR ASSY(FIG.37) AND FUEL
FEED PUMP ASSY(FIG.38) IS
INCORPORATED IN THIS FOEL

INJECTION PUMP ASSY(REF.NO.1)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.62-1.

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 729670-51300 PUMP ASSY, INJECTION 1 1 1 1
4 2 129155-51020 STUD 2 2 2
5 2  129506-51040 CAMSHAFT 1 1 1
6 2 122710-51050 BEARING, HR30203J 2 2 2
7 2 129470-51060 RETAINER, BEARING 1 1 1
8 2 129470-51080 SEAL, AF0741F0 1 1 1
9 2 122710-51090 KEY 1 1 1
10 2 129470-51101 PLUNGER ASSY 4 4 4
13 2 129155-51140 PIN 4 4 4
14 2 174307-51170 RETAINER, SPRING A 4 4 4
15 2 129155-51180 RETAINER, SPRING 4 4 4
16 2  124950-51190 SPRING, PLUNGER 4 4 4
17 2 129155-51200 TAPPET ASSY 4 4 4
20 3 711100-51540 ROLLER ASSY 4 4 4
24 2 129155-51270 STOPPER, TAPPET 4 4 4
25 2 129155-51280 O-RING, S6 5 5 5
26 2 129670-51300 VALVE ASSY, DELIVERY 4 4 4
29 2 129573-51330 SPRING, DELIVERY 4 4 4
30 2 12957351340  RETAINER 4 4 4
31 2 124550-51350  GASKET, DELIVERY 4 4 4
32 2 124550-51370 O-RING 4 4 4
33 2  129573-51370 STOPPER, VALVE 4 4 4
34 2  129155-51380 STOPPER 2 2 2
35 2 129155-51390 STOPPER 2 2 2
36 2 129555-51400 DEFLECTOR 1 1 1
37 2 129155-51410 BOLT 1 1 1
38 2 129155-51420 PLUG, M16 1 1 1
39 2 129155-51450 SHIM SET, ADJUSTING 1 1 1
40 2 129555-51500 RACK, CONTROL 1 1 1
41 2 129155-51521 BUSH, RACK 1 1 1
42 2 129155-51530 SPACER 1 1 1
43 2 129155-51540 CIRCLIP 1 1 1
44 2 129155-51550 PINION, CONTROL 4 4 4
45 2 122117-51560 SCREW 4 4 4
45-1 2 129100-51570 SCREW 4 4 4 N
(A=E/#24410) (B=E/#24410) (C=E/#24410)
47 2 129155-51570 PLUG, M12 1 1 1
48 2 129155-51580 O-RING 1 1 1
49 2 129155-51591 SPRING, RACK 1 1 1
49-1 2 129190-51590 SPRING, RACK 1 1 1 N
(A=*2003.12) (B=+2003.12) (C=*2003.12)
50 2 129155-51600 SHIM SET, ADJUSTING 4 4 4
51 2 129555-51700 COVER 1 1
51-1 2 129555-51701 COVER 1 1 1 F 2
(A=E/#21367) (B=E/#21367)
52 2 129555-51710 GASKET 1 1 1
52-1 2 129555-51711 GASKET 1 1 1 N
(A=E/#23803) (B=E/#23803) (C=E/#23803)
53 2 129555-51750 COVER 1 1
53-1 2 129555-51751 COVER 1 1 1 F 2

(A=E/#21367)

(B=E/#21367)

N:Old =25

++ CONTINUE ++

izt

New, Q:0ld !% New. R:Old 2 New, 5:0ld —‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.35. FUEL INJECTION PUMP(4JH3E)

|P/C NEWS Ma:YDOR4ETI-I
PUBL [SHEC 200475

0CR10-M46701 Fig.35

37
61

49

(=55 34
PREY|OUS B
/® S
43 /
4 49-1
41

2

62

2]

FREYLOUS

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=

No. Lev. Parts No. Description Qty |

A B (©) O (E) F
54 2 129555-51760 GASKET 1 1 1
54-1 2 129555-51761 GASKET 1 1 1 N
(A=*2003.10) (B=*2003.10) (C=*2003.10)

55 2 26716-060002 NUT, M6 2 2 2

56 2 129156-51910 LABEL, CAUTION 1 1 1

57 2  22190-160002 WASHER, SEAL 16 1 1 1

58 2  22217-050000 WASHER, SPRING 5 2 2 2

59 2 22217-060000 WASHER, SPRING 6 2 2 2

60 2 22351-050010 PIN, SPRING 5.0X10 2 2 2

61 2 24341-000160 O-RING, 1AS16.0 1 1 1

62 2  26022-050102 SCREW, M5X10 11 11

62-1 2 26022-050122 SCREW, M5X12 11 11 11 N

(A=E/#21367) (B=E/#21367)

63 2 26022-060162 SCREW, M6X16 4 4 4

64 2 26116-050302 BOLT, M5X 30 PLATED 2 2 2

65 2 129155-51790 STOOPER, RACK 1 1 1

66 2 129158-52000 PUMP ASSY, FUEL FEED 1 1 1

Remarks

(1)GOVERNOR ASSY(FIG.37) AND FUEL
FEED PUMP ASSY(FIG.38) IS
INCORPORATED IN THIS FOEL

INJECTION PUMP ASSY(REF.NO.1)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.62-1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.36

Fig.36. FUEL INJECTION PUMP(4JH3-TE) (e O Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
3 A B (©) O (E) F

T T | 1 1 121450-01560 STUD, M8X22 1 1
4 6 2 1 129673-51250 RETAINER, PUMP 1 1
5 3 1 129671-51900 PUMP ASSY, INJECTION 1 1
7 4 2 119171-67200 SOLENOID, MAGNETIC 1 1
FEFER TG 5 2 129693-67210 SPRING 1 1
6 2 119171-59200 BOLT, PIPE JOINT 1 1
7 2 X1466584820 WIRE 1 1
8 1 129673-54030 BRACKET, PUMP 1 1
9 1 24341-000500 O-RING, 1AS50.0 1 1
10 1 26106-080652 BOLT, M8X 65 PLATED 3 3
11 1 26106-080752 BOLT, M8X 75 PLATED 1 1
12 1 26106-100182 BOLT, M10X 18 PLATED 1 1
13 1 26106-100222 BOLT, M10X 22 PLATED 2 2
14 1 26216-080282 STUD, M8X 28 3 3
15 1 26306-080002 NUT, M8 3 3
16 1  26306-080002 NUT, M8 5 5
17 1 121850-51960 O-RING 1 1

18 1  129930-61950 CAP 1 1 W

(D=E/#10223)
19 1  129930-61960 CAP 1 1 W
(D=E/#10223)

20 1 129691-25900 GEAR, PUMP 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.37. GOVERNOR

F/C NEWS No:¥OORAGTI-I
PUBLISHED : 2004-5

&

BT
CLASS[FIED MARK

HEFER T0O Fipg. 3%

0CR10-M46701 Fig.37

f— 63

REFER T& Fig. 35

REFER TO Fig. 35

Remarks

(1)SELECTIVE PART: CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER.(REFER TO THE ILLUSTRATION)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.5-1,60-1,
77,82,83,84.

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No Lev Parts No. Description Qty I R
A B (©) O (E) F
2 2 129155-51280 O-RING, S6 2 2 2
3 2 129595-61012 HOUSING, GOVERNOR 1 1 1
4 2  129595-61050 GASKET 1 1 1
5 2 129155-61060 COVER, GOVERNOR CASE 1 1 1
5-1 2 129690-61060 COVER, GOVERNOR CASE 1 1 1 F 2
(A=*2004.04) (B=+2004.04) (C=*2004.04)
6 2  129155-61070 GASKET 1 1 1
6-1 2 129155-61071 GASKET 1 1 1 N
(A=*2003.10) (B=*2003.10) (C=*2003.10)
7 2  129155-61120 LINK, L=30 MARK 0 1 1 1 1
8 2 129155-61130 LINK, L=31 MARK 1 1 1 1 1
9 2 129155-61140 LINK, L=30.5 MARK 05 1 1 1 1
10 2 129155-61180 LINK, L=29 MARK 9 1 1 1 1
11 2 129595-61200 WEIGHT ASSY,GOVERNOR 1 1
11-1 2 129595-61201 WEIGHT ASSY,GOVERNOR 1 1 1 R
(A=E/#21367) (B=E/#21367)
15 2 129155-61341 SLEEVE 1 1 1
16 2 129100-61400 SHAFT ASSY 1 1 1
19 2 129155-61430 SPACER 1 1 1
23 2 129499-61440 LEVER, CONTROL 1 1 1
24 2 129155-61450 BOLT, LIMITER 1 1 1
25 2  129155-61460 BOLT, IDLE 1 1 1
26 2 129497-61470 COVER, GOVERNOR CASE 1 1 1
27 2 129497-61480 GASKET 1 1 1
28 2 129155-61490 SHAFT 1 1 1
29 2 129497-61490 ROD 1 1 1
30 2 129131-61500 LEVER ASSY, GOVERNOR 1 1 1
31 3 174307-51700 SHIM SET 2 2 2
38 3  26106-060102 BOLT, M6X 10 PLATED 1 1 1
39 2 129595-61610 BUSH 1 1 1
40 2 129595-61631 LEVER, SETTING 1 1 1
41 2 129470-61650 SPRING, FUEL CONTROL 1 1 1
42 2  129595-61660 RING 1 1 1
43 2 129595-61802 SHAFT, STOP LEVER 1 1 1
44 2 129155-61810 PIN 1 1 1
45 2 129595-61821 SPRING, RETURN 1 1 1
46 2 129155-61830 O-RING, S10 1 1 1
47 2 129499-61870 SPRING, RETURN 1 1 1
48 2  129499-61890 HOOK 1 1 1
49 2 129595-61901 LEVER 1 1 1
50 2 129595-61911 SPRING, SET 1 1 1
51 2 129595-61931 PIN 1 1 1
52 2 129595-61951 COVER 1 1 1
53 2 129595-61961 GASKET 1 1 1
53-1 2 129595-61962 GASKET 1 1 1 N
(A=*2003.10) (B=*2003.10) (C=*2003.10)
54 2 124550-66370 NUT, M6 1 1 1
55 2 119600-66840 NUT, CAP 1 1 1
56 2 22117-040000 WASHER, 4 1 1 1
57 2 22117-060000 WASHER, 6 1 1 1
58 2  22190-060002 WASHER, SEAL 6 4 4 4

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.37. GOVERNOR

F/C NEWS No:¥OORAGTI-I
PUBLISHED : 2004-5

&

BT
CLASS[FIED MARK

HEFER T0O Fipg. 3%

0CR10-M46701 Fig.37

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
59 2 22190-100002 WASHER, SEAL 10 1 1 1
60 2 22190-120002 WASHER, SEAL 12 2 2 2
60-1 2  22190-120002 WASHER, SEAL 12 4 4 4 K
(A=*2004.04) (B=+2004.04) (C=*2004.04)
61 2 22272-000060 RING, E- 6 2 2 2
62 2 22287-120000 WASHER, 12 1 1 1
63 2 22372-040000 PIN, SNAP 4 2 2 2
64 2  22372-060000 PIN, SNAP 6 1 1 1
65 2 23887-100002 PLUG, 10 1 1 1
66 2 24311-000110 O-RING, 1AP11.0 1 1 1
67 2 24311-240100 O-RING, 1AP10A 1 1 1
68 2 26022-050102 SCREW, M5X10 8 8 8
69 2  26106-060102 BOLT, M6X 10 PLATED 3 3 3
70 2  26106-060182 BOLT, M6X 18 PLATED 1 1 1
71 2 26106-060202 BOLT, M6X 20 PLATED 6 6 6
72 2 26366-080002 NUT, M8 1 1 1
73 2 26756-060002 NUT, LOCK M6 3 3 3
74 2 26776-120002 NUT, LOCK M12 2 2 2
75 2 129155-61540 SHIFTER 1 1 1
76 2 22272-000040 RING, E- 4 1 1 1
77 2 127692-61550 IDLE 1 1 1 W
(A=*2004.04) (B=+2004.04) (C=*2004.04)
82 2  26777-120002 NUT, LOCK M12 1 1 1 w
(A=*2004.04) (B=*2004.04) (C=*2004.04)
83 2 129100-61930 NUT, CAP 1 1 1
(A=*2004.04) (B=+2004.04) (C=*2004.04)
84 2  129470-61590 PLUG 1 1 1
(A=*2004.04) (B=*2004.04) (C=*2004.04)
85 1  129595-61080 SUPPORT 1 1 1
86 1 129155-61470 BOLT, CONTROL 1 1

f— 63

REFER TO Fig. 35

REFER T& Fig. 35

86-1 1 129497-61450 LIMITER ASSY, FUEL

(A=E/#20550) (B=E/#20550)

92 1 129100-61730 SPRING, GOVERNOR

[
[
[
[0

93 1 129100-61930 NUT, CAP
94 1 135210-61090 LEAD
95 1 22453-060000 WIRE, 0.6

95-1 1 120325-61100 WIRE, 1.0

(A=E/#25748) (B=E/#25748) (C=E/#25748)

L T
L T
e

Remarks

(1)SELECTIVE PART: CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER.(REFER TO THE ILLUSTRATION)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.5-1,60-1,
77,82,83,84.

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.38

; A)=4JH3E D)=4JH3-TE
Fig.38. FUEL FEED PUMP & TIMER (e O Te
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F

1 1 129158-52000 PUMP ASSY, FUEL FEED 1 1 1
2 2 129155-52050 GASKET 1 1 1
3 2 129158-52100 PUMP ASSY, FUEL FEED 1 1 1
19 1 729499-54100 TIMER ASSY 1 1 1

REFER TO Fig. 358

\/<REFER TO Fig.35

N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.39

. (A)=4JH3E (D)=43H3-TE
Fig.39. FUEL INJECTION VALVE (e o Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |

A
z
~
@
=

4JH3E/CE/CE! © ©O B &

1 1 729670-53100  VALVE ASSY,INJECTION 4 4 4
2 2 129468-53000  VALVE ASSY,INJECTION 4 4 4
5 2 114250-53080 NUT, NOZZLE D16.95 4 4 4
9 2 114250-53120 SPRING, NOZZLE 4 4 4
10 2 114250-53130 SEAT, SPRING 4 4 4
REFER TO F'g. 11,12 11 2 114250-53140 PLATE 4 4 4
12 2 114250-53210 PIN 8 8 8
13 2 114250-53400 SHIM SET 4 4 4
14 2 129470-11920 GASKET 4 4 4
15 1 729671-53100 VALVE ASSY,INJECTION 4
g. 11,12 15-1 1 729671-53101 VALVE ASSY,INJECTION 4 4 N
(D=E/#10799)
16 2 129671-53000  VALVE ASSY,INJECTION 4
16-1 2 129671-53001 VALVE ASSY,INJECTION 4 4 N
(D=E/#10799)
19 2 114250-53080 NUT, NOZZLE D16.95 4 4
23 2 114250-53120 SPRING, NOZZLE 4 4
24 2 114250-53130 SEAT, SPRING 4 4
25 2 114250-53140 PLATE 4 4
26 2 114250-53210 PIN 8 8
27 2 114250-53400 SHIM SET 4 4
28 2 129470-11920 GASKET 4 4

4JH3I-TEATCE

-

=

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.40. FUEL INJECTION PIPE

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.40
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

No. Lev. Parts No. Description Qty |
4 JH3E/CE/CE1 A (B (©) O (B F
REFZR T2 Zig. 1 1 122780-59100  RETAINER 2 2 2
- 2 1 123372-59100 RETAINER, PIPE 2 2 2
4 1  129499-59812 PIPE ASSY, INJECTION 1 1 1
8 1 129499-59822 PIPE ASSY, INJECTION 1 1 1
12 1 129499-59832 PIPE ASSY, INJECTION 1 1 1
16 1 129499-59842 PIPE ASSY, INJECTION 1 1 1
20 1 121870-59930 STAY 1 1 1
21 1 22217-080000 WASHER, SPRING 8 1 1 1
22 1 26106-060202 BOLT, M6X 20 PLATED 4 4 4
23 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1
24 1 26366-060002 NUT, M6 2 2 2
25 1 122780-59100 RETAINER 6
25-1 1 122780-59100 RETAINER 4 4 K
(D=E/#10223)
27 1 129693-59810 PIPE ASSY, INJECTION 1
e 27-1 1 129693-59811 PIPE ASSY, INJECTION 1 1 N
WS o=t — I (D=E/#10399)
SUCTION MaNIFCLD 31 1  129693-59820 PIPE ASSY, INJECTION 1
31-1 1 129693-59821 PIPE ASSY, INJECTION 1 1 N
(D=E/#10399)
NEFER ~C =ig. 25 35 1 129693-59830 PIPE ASSY, INJECTION 1 1
39 1 129693-59840 PIPE ASSY, INJECTION 1 1
43 1  129574-59950 SUPPORT 1 1
44 1 26106-060202 BOLT, M6X 20 PLATED 6
44-1 1 26106-060202 BOLT, M6X 20 PLATED 4 4 K
(D=E/#10223)
45 1 26106-080122 BOLT, M8X 12 PLATED 1 1
46 1 26366-060002 NUT, M6 5
46-1 1 26366-060002 NUT, M6 4 K
(D=E/#10223)
462 1 26366-060002  NUT, M6 6 6 K
4JH3_T E/TCE (D=E/#10223)
47 1 26106-060102 BOLT, M6X 10 PLATED 1 1 W
(D=E/#10017)
48 1  129673-59950 RETAINER, PIPE 1 1 w
46 (D=E/#10017)
i 43 RF=FI TO Fig 17
@& sy |
g AT e g
@ CYLIHCER BLOGK
Y
45 44

p A7 AN
.. 48

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.41. FUEL PIPE(4JH3E)

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.41
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  129470-55601 FILTER ASSY, FUEL 1 1 1
3 2 129470-55701 STRAINER ASSY, FUEL 1 1 1
4 1 119173-55700 RUBBER 1 1 1
5 1 26216-100452 STUD, M10X 45 2 2 2
6 1 26306-100002 NUT, M10 2 2 2
7 1 26716-100002 NUT, M10 2 2 2
8 1 101304-59020 JOINT, PIPE 12 3 3 3
9 1 129470-59120 PIPE, FUEL 1 1
9-1 1 129470-59121 PIPE, FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
9-2 1 129470-59122 PIPE, FUEL 1 1 1 R
(A=E/#21367) (B=E/#21367)
10 1  129470-59120 PIPE, FUEL 1 1
10-1 1 129570-59120 PIPE, FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
10-2 1 129570-59121 PIPE, FUEL 1 1 1 R
(A=E/#21367) (B=E/#21367)
11 1 104200-59170 GASKET, 12 1 1 1
12 1 121750-59890 BAND, 140 1 1 1
13 1 23080-013000 CLAMP, 13 4 4
13-1 1 23000-019000 CLAMP, 19 4 4 N
(A=E/#21010) (B=E/#21010)
13-2 1  23000-016000 CLAMP, 16 4 4 4 N
(A=E/#21367) (B=E/#21367)
14 1  23414-120000 GASKET, 12X1.0 5 5
14-1 1 22190-120002 WASHER, SEAL 12 5 5 5 N
(A=E/#22733) (B=E/#22733) (C=E/#22733)
15 1  23857-060000 BOLT, JOINT 6 3 3 3
16 1 101304-59020 JOINT, PIPE 12 1 1 1
17 1  124066-59100 CLIP, HOSE 8 7 7
17-1 1 23000-016000 CLAMP, 16 7 7 N
(A=E/#21010) (B=E/#21010)
17-2 1 23000-013000 CLAMP, 13 7 7 7 N
(A=E/#21367) (B=E/#21367)
18 1 129495-59300 BOLT, PIPE JOINT 1 1 1
19 1 129470-59530 JOINT, PIPE 1 1 1
20 1 129470-59540 PIPE, FUEL 1 1
20-1 1 129470-59541 PIPE, FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
20-2 1 129470-59542 PIPE, FUEL 1 1 1 R
(A=E/#21367) (B=E/#21367)
21 1  119000-59550 PIPE, FUEL RETURN 3 3
21-1 1 129495-59552 PIPE, FUEL 3 3 N
(A=E/#21010) (B=E/#21010)
21-2 1  129495-59553 PIPE, FUEL 3 3 R
(A=E/#21367) (B=E/#21367)
21-3 1 129270-59550 PIPE, FUEL 3 3 3 R
(A=E/#21459) (B=E/#21459)
22 1 129470-59560 PIPE, FUEL RETURN 1 1
22-1 1 129470-59561 PIPE, FUEL 1 1 N

(A=E/#21010)

(B=E/#21010)

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.41. FUEL PIPE(4JH3E)

0CR10-M46701 Fig.41

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
22-2 1 129470-59562 PIPE, FUEL 1 1 1 R
(A=E/#21367) (B=E/#21367)
23 1 129150-59580 CAP 1 1
23-1 1  119593-59580 CAP 1 1 N
(A=E/#21010) (B=E/#21010)
23-2 1 129270-59580 CAP 1 1 1 N
(A=E/#21367) (B=E/#21367)
24 1  129100-59951 VALVE ASSY, CHECK 1 1 1
32 1  23080-013000 CLAMP, 13 2 2
32-1 1  23000-019000 CLAMP, 19 2 2 N
(A=E/#21010) (B=E/#21010)
32-2 1  23000-016000 CLAMP, 16 2 2 2 N
(A=E/#21367) (B=E/#21367)
33 1  23414-080000 GASKET, 8X1.0 1 1 1
33-1 1 22190-080002 WASHER, SEAL 6 1 1 1 N
(A=E/#22733) (B=E/#22733)
34 1  23414-120000 GASKET, 12X1.0 2 2 2
34-1 1 22190-120002 WASHER, SEAL 12 2 2 2 N
(A=E/#22733) (B=E/#22733)
35 1  23414-140000 GASKET, 14X1.0 2 2 2
35-1 1 22190-140002 WASHER, SEAL 14 2 2 2 N
(A=E/#22733) (B=E/#22733)
36 1 26106-080102 BOLT, M8X 10 PLATED 1 1 1

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.42. FUEL PIPE(4JH3-TE)

HEFEH

oosig1&s

0CR10-M46701 Fig.42

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129673-55650 BRACKET, FILTER 2 2
2 1 119173-55700 RUBBER 1 1
3 1 129574-55800 STRAINER ASSY, FUEL 1 1
4 2 129574-55730 SENSOR 1 1
5 2 129574-55710 FILTER, FUEL 1
5-1 2 129574-55711 FILTER, FUEL 1 1 N
(D=E/#11148)
6 2  129574-55700 BODY ASSY 1 1
7 3 121857-55750 PLUG 1 1
8 3  121857-55760 WASHER 1 1
9 2 129574-55780 O-RING 1 1 w
(D=FROM 1ST)
10 1 26216-100352 STUD, M10X 35 2 2
11 1  26306-100002 NUT, M10 2 2
12 1 26716-100002 NUT, M10 2 2
13 1 129470-59540 PIPE, FUEL 1
13-1 1 129673-59121 PIPE, FUEL 1 1 N
(D=E/#10216)
14 1 119171-59910 JOINT, PIPE 1 1
15 1 23080-013000 CLAMP, 13 2
15-1 1 23000-016000 CLAMP, 16 2 2 N
(D=E/#10216)
16 1 23414-120000 GASKET, 12X1.0 1
16-1 1 22190-120002 WASHER, SEAL 12 1 1 N
(D=E/#10829)
17 1 124722-59050 CLIP, HOSE 9 8
17-1 1  23000-013000 CLAMP, 13 9 9 N
(D=E/#10216)
18 1 119593-59590 BAND 1 z
(D=E/#10216)
19 1 129495-59551 PIPE, FUEL RETURN 3
19-1 1 129495-59553 PIPE, FUEL 3 N
(D=E/#10216)
19-2 1 129270-59550 PIPE, FUEL 3 3 R
(D=E/#10223)
20 1 129693-59560 PIPE, FUEL RETURN 1
20-1 1  129693-59562 PIPE, FUEL 1 1 N
(D=E/#10216)
21 1 119593-59580 CAP 1
21-1 1 129270-59580 CAP 1 1 N
(D=E/#10216)
22 1 129574-59990 JOINT, PIPE 1 1
23 1  23414-120000 GASKET, 12X1.0 2
23-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(D=E/#10829)
24 1 129795-59100 PIPE, FUEL L=4000 1 1
25 1 23000-016000 CLAMP, 16 4 4
26 1 26106-080252 BOLT, M8X 25 PLATED 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.43

; A)=4JH3E D)=4JH3-TE
F|g43 FUEL TANK EB;:4JH3CE EE;:4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  124070-59060 PIPE ASSY, FUEL 1 1 1 1 1
— 4 2 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1
4 2 138603-59380 CAP NUT 1 1 1 1 1
5 2 23010-014000 CLAMP, 14 2 2 2 2 2
7 1 83213-003012 TANK (30L), FUEL 1 1 1 1 1
5 % 8 2 105430-55041 CAP ASSY 1 1 1 1 1

L

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.44. ENGINE STOP DEVIC(4JH3E)

-

0CR10-M46701 Fig.44

A0

CY_INDER ELDCK

b 44 49 s Ledi—
Loy

.,\ ./
”--x}_\\f.g’g UL /T~
45..___3@ ENGIHE 5707 LEYER
37-%&%‘;@\_ & RESER TG Zig 23

45 ——% \\,/

MT—_3 TYPE

..,

SOLM STANL I Rysd 4

0F
T ERFVIO

- .

- 151214

il
=

++ CONTINUE ++

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
© © E &
1 1 129590-67310  RETAINER 1 1 1
2 1 22414-250150  PIN, COTTER 2.5X15 1 1
2-1 1 22372-050000  PIN, SNAP 5 1 1 1 N
(A=E/#20620) (B=E/#20620)
3 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
4 1 26756-050002 NUT, LOCK M5 1 1 1
5 1 119867-66910  LINK 1
(A=E/#20620) (B=E/#20620)
6 1 22137-060000 WASHER, 6 1
(A=E/#20620) (B=E/#20620)
7 1 22360-080000 SNAPPIN 8 1 W
(A=E/#20620) (B=E/#20620)
8 1 129590-67140  BRACKET 1 W
(A=E/#20620) (B=E/#20620)
9 1 41710-001300  JOINT, BALL 1 W
(A=E/#20258) (B=E/#20258)
10 1 26106-080122 BOLT, M8X 12 PLATED 1 w
(A=E/#20620) (B=E/#20620)
11 1 121750-59890 BAND, 140 1
(A=E/#20258) (B=E/#20258)
12 1 129595-67310 RETAINER 1
(A=E/#20258) (B=E/#20258)
13 1 129590-67420  CABLE, L=500 1 W
(A=E/#20258) (B=E/#20258)
14 1 26116-050142  BOLT, M5X 14 PLATED 1 W
(A=E/#20258) (B=E/#20258)
15 1 26116-050202  BOLT, M5X 20 PLATED 1 W
(A=E/#20258) (B=E/#20258)
16 1 26756-050002  NUT, LOCK M5 1 W
(A=E/#20258) (B=E/#20258)
17 1 41710-000410 CLAMP 1 1 1
18 1 121750-59890 BAND, 140 1 1 1
19 1 171078-66551 PIN 1 1 1
20 1 129470-67300  BRACKET, SOLENOID 1 1
20-1 1 129573-67300  BRACKET, SOLENOID 1 1 1 N
(A=E/#20258) (B=E/#20258)
21 1 129470-67310  LINK 1 1 1
22 1 129470-67320  SOLENOID, STOP 12V 1 1 1
23 1 129470-77971  HARNESS, WIRE 1 1 1
24 1 124617-91850  RELAY 1 1 1
24-1 1 119773-91850  RELAY 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643)
25 1 22117-080000  WASHER, 8 2 2 2
26 1 22217-060000 WASHER, SPRING 6 2 2 2
27 1 22360-080000 SNAPPIN 8 2 2 2
28 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2
29 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1
30 1 26106-080122  BOLT, M8X 12 PLATED 2 2 2
31 1 129590-67101  BRACKET, GOVERNOR 1 1 1
32 1 129470-67200  RETAINER ASSY 1 1 1
36 2 22242-000100  RING, 10 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.44. ENGINE STOP DEVIC(4JH3E)

-

0CR10-M46701 Fig.44

A0

CY_INDER ELDCK

A
"
K
7 428 28 :
T $ael ]
T d m{@ >
."'f -'"II
T
19 og
— e
® \\\\ 1512 14
] \\\E]Efﬂ
7 f 16 g ¥ %
.I :ll ._l./ e
L And /42 coin A v ol ™~
\ | _— -
17.. Qb %J - @m__
e g L= _]_ﬂ%.
45..___3@ ENGINE 5°C3 LEVER -
37 t@\ & RESER To =it \~</:B)
ﬁ-\._\__‘@ ., -
45 ——% \\,/

MT—_3 TYPE

il
=

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Parts No. Description Qty |
© ©® B ©
37 1 22217-050000 WASHER, SPRING 5 2 2 2
38 1 22217-080000 WASHER, SPRING 8 2 2 2
39 1 22414-250150 PIN, COTTER 2.5X15 1 1 1
40 1 23414-080000 GASKET, 8X1.0 1 1 1
41 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2
42 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1
43 1 26366-080002 NUT, M8 1 1 1
44 1 26557-050122 SCREW, M5X12 2 2 2
45 1 26716-050002 NUT, M5 2 2 2
46 1 129590-67110 BRACKET, CABLE 1 1 1
47 1 129470-86500 CABLE, L=7000 2 2 2
48 1 129470-67550 CABLE, STOP L=4000 1 1 1
49 1  129470-67560 CABLE, STOP L=7000 1 1 1
50 1 41730-000681 MT-3 REMO-CON 1 1 1
51 1 128170-86500 CONTROLLER 1 1 1
51-1 1 128170-86501 REMOCON HEAD (MN 1 1 1 S
=E/#25748) (B=E/#25748) (C=E/25748)
52 1 41710-000380 CABLE L=4000 2 2 2
53 26106-060162 BOLT, M6X 16 PLATED 2 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
54 26306-080002 NUT, M8 1 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
55 26557-050082 SCREW, M5X 8 2 z
(A=E/#25682) (B=E/#25682) (C=E#25682)
56 41710-000410 CLAMP 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
57 129670-86250 JOINT 1 V4
(A=E/#25682) (B=E/#25682) (C=E/#25682)
58 129670-86310 BRACKET, CABLE 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
59 128370-86280 CLEVIS, 12SQ-48L 1 V4
(A=E/#25682) (B=E/#25682) (C=E/#25682)
60 22113-060000 WASHER, 6 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
61 22217-050000 WASHER, SPRING 5 2 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
62 22217-080000 WASHER, SPRING 8 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
63 22414-160100 PIN, COTTER 1.6X10 1 Z

(A=E/#25682)

(B=E/#25682) (C=E/#25682)

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.45

Fig.45. ENGINE STOP DEVIC(4JH3-TE) ot et
(C)=4JH3CE1 F=
No. Lev. Parts No. Description Qty |
= B ® © O ® @
orT 1 1 12969367101  BRACKET 1
11 1 129693-67102  BRACKET 11 N
(D=E/#10223)
2 1 10531167200 RETAINER ASSY 11
6 2 22242-000100 RING, 10 11
7 1 121574-86320  RETAINER 11
8 1 22414250150  PIN, COTTER 2.5X15 11
9 1 26022-050162 SCREW, M5X16 2 2
10 1  26106-080122  BOLT, M8X 12 PLATED 2 2
11 1 41710000410 CLAMP 11
12 1 128170-86500 CONTROLLER 11
121 1 128170-86501  REMOCON HEAD (MN 11 s
(D=E/#12899) (E=E/#12899)
13 1 41730000681  MT-3 REMO-CON 11
14 1 41710-000380  CABLE L=4000 2 2
15 1 120470-86500  CABLE, L=7000 2 2
16 1 129470-86250  JOINT 11
17 1 128370-86280  CLEVIS, 12SQ-48L 11
18 1 129470-86310 BRACKET, CABLE 11
19 1 22113060000 WASHER, 6 11
20 1 22217-050000  WASHER, SPRING 5 2 2
21 1 22217080000 WASHER, SPRING 8 11
9 22 1 22414-160100  PIN, COTTER 1.6X10 11
e 23 1 26106-060162  BOLT, M6X 16 PLATED 2 2
24 1 26306-080002  NUT, M8 11
MY-TYPE 1 25 1 26557-050082 SCREW, M5X 8 2 2
26 1 41710-000410  CLAMP 11

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.46. STARTING MOTOR(4JH3E)

S0 NFEE Noo YOORAG/ -5
PJSLIS-EC 28083

0CR10-M46701 Fig.46

Remarks

(1) INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.1-1
FIG.54 REF.NO.14-1.

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B © © E
1 1 129698-77010  STARTER, 12V1.2KW 1 1 1
1-1 1 129608-77010  STARTER, S114-817A 1 1 1 F
(A=*2007.01) (B=*2007.01) (C=*2007.01)
2 2 124298-77020 SWITCH, MAGNETIC 1 1
2-1 2 129698-77020  SWITCH ASSY 1 1 1 R
(A=E/#21145) (B=E/#21145)
3 2 129698-77100  ARMATURE ASSY 1 1 1
3-1 2 129698-77101  ARMATURE ASSY 1 1 1 R
(A=E/#24255) (B=E/#24255) (C=E/#24255)
4 2 129698-77110  YOKE ASSY 1 1 1
5 2 129698-77120  HOLDER ASSY, BRUSH 1 1 1
6 3 129698-77130 BRUSH 2 2 2
7 3  129698-77140  BRUSH SET 1 1 1
8 3 129698-77150  SPRING, BRUSH 4 4 4
9 2 129698-77160  COVER ASSY 1 1 1
9-1 2 129698-77161  COVER ASSY 1 1 1 R
(A=E/#23959) (B=E/#23959) (C=E/#23959)
10 2 129698-77180  BRACKET 1 1 1
11 3 129698-77190 BRACKET 1 1 1
12 2 129698-77200 GEAR, INTERNAL 1 1 1
13 2 129698-77210 BRACKET 1 1 1
14 2 129698-77220  PINION ASSY 1 1 1
15 2 129698-77230  SHAFT 1 1 1
16 2 129698-77240  GEAR 3 3 3
17 2 129698-77250  WASHER SET 1 1 1
18 2 129698-77260  CASE ASSY 1 1 1
19 3 X2114535200 METAL, STARTER 1 1 1
20 2 129698-77270  LEVER SET, SHIFT 1 1 1
21 2 129698-77280  COVERKIT 1 1 1
22 2 124195-77770  BOLT, THROUGH 2 2 2
23 2 114371-79070  BOLT 2 2 2
24 2 129698-77020  SWITCH ASSY 1 1 1
25 2 129698-77101 ARMATURE ASSY 1 1 1
26 2 129608-77110  YOKE ASSY 1 1 1
27 2 129698-77120 HOLDER ASSY, BRUSH 1 1 1
28 3 129698-77140 BRUSH SET 1 1 1
29 3 129698-77130 BRUSH 2 2 2
30 3 129698-77150  SPRING, BRUSH 4 4 4
31 2 129698-77161  COVER ASSY 1 1 1
32 3 129698-77170  BEARING 1 1 1
33 2 129698-77260  CASE ASSY 1 1 1
34 3 X2114535200 METAL, STARTER 1 1 1
35 2 129698-77270  LEVER SET, SHIFT 1 1 1
36 2 129698-77280  COVERKIT 1 1 1
37 2 129698-77240  GEAR 3 3 3
38 2 129698-77250 WASHER SET 1 1 1
39 2 129698-77180 BRACKET 1 1 1
40 3 129698-77190 BRACKET 1 1 1
41 2 129698-77200  GEAR, INTERNAL 1 1 1
42 2 129698-77210  BRACKET 1 1 1
43 2 129698-77220  PINION ASSY 1 1 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.46. STARTING MOTOR(4JH3E)

S0 NFEE Noo YOORAG/ -5
PJSLIS-EC 28083

0CR10-M46701 Fig.46

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=

No. Lev. Parts No. Description Qty |

A B (©) O (E) F

44 2 129698-77230 SHAFT 1 1 1

45 2 124195-77770 BOLT, THROUGH 2 2 2

46 1 26116-120302 BOLT, M12X 30 PLATED 2 2 2

47 1 123310-77640 SWITCH, BATTERY 1 1 1

48 1 22724-800380 SCREW, 8.0X38 2 2 2

49 1 124550-77030 COVER, TERMINAL 1 1 1

Remarks

(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1

FIG.54 REF.NO.14-1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.47. STARTING MOTOR(4JH3-TE)

PAC HOWS Moo c¥IORZEG B
PLBEL:SH=D :@233&8-3

RC=CE T2
5, =iy, 6

PREY ZOUS

0CR10-M46701 Fig.47

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 171008-77010 STARTER, S114-483 1 1
1-1 1 129608-77010 STARTER, S114-817A 1 1 F

(E=*2007.01)

Remarks

(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1

FIG.54 REF.NO.14-1.

2 2 171008-77500 COVER, REAR 1 1
3 2 171008-77510 CASE, GEAR 1 1
4 2 171008-77520 HOUSING, CENTER 1 1
5 2 171008-77400  ARMATURE ASSY 1 1
6 3 X2114255110 BEARING, BALL 1 1
7 3 X2130350900 BEARING, BALL 1 1
9 2 171008-77440 COIL ASSY, FIELD 1 1
10 3 171008-77450 SCREW 4 4
11 3 171008-77460 BRUSH (+) 2 2
12 2 171008-77470 HOLDER ASSY, BRUSH 1 1
13 3 171008-77480 BRUSH (-) 2 2
14 3 171008-77490 SPRING, BRUSH 4 4
15 2 171008-77531 MAGNETIC SWITCH ASSY 1 1
16 2 171008-77540 LEVER SET 1 1
19 2 171008-77571 COVER KIT, DUST 1 1
26 2 171008-77640 BOLT, THROUGH 2 2
27 2 171008-77650 PINION ASSY 1 1
28 3 171008-77660 SHAFT 1 1
29 3 171008-77670 STOPPER SET 1 1
33 3 X2114555500 CLUTCH ASSY 1 1
34 4  X2114955020 BEARING, BALL 1 1
35 4 X2240410100 BEARING, BALL 1 1
36 2 171008-77750 COVER 1 1
37 2  26106-060322 BOLT, M6X 32 PLATED 2 2
38 2 26106-060402 BOLT, M6X 40 PLATED 3 3
39 2 129698-77020 SWITCH ASSY 1 1
40 2 129698-77101 ARMATURE ASSY 1 1
41 2 129608-77110  YOKE ASSY 1 1
42 2 129698-77120 HOLDER ASSY, BRUSH 1 1
43 3 129698-77140 BRUSH SET 1 1
44 3 129698-77130 BRUSH 2 2
45 3 129698-77150 SPRING, BRUSH 4 4
46 2 129698-77161 COVER ASSY 1 1
47 3 129698-77170 BEARING 1 1
48 2 129698-77260 CASE ASSY 1 1
49 3 X2114535200 METAL, STARTER 1 1
50 2 129698-77270 LEVER SET, SHIFT 1 1
51 2 129698-77280 COVERKIT 1 1
52 2 129698-77240 GEAR 3 3
53 2 129698-77250  WASHER SET 1 1
54 2 129698-77180 BRACKET 1 1
55 3 129698-77190 BRACKET 1 1
56 2 129698-77200 GEAR, INTERNAL 1 1
57 2 129698-77210 BRACKET 1 1
58 2 129698-77220 PINION ASSY 1 1
59 2 129698-77230 SHAFT 1 1

2 2 2

124195-77770
61 1 26116-120302

BOLT, THROUGH
BOLT, M12X 30 PLATED

2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.47

i A)=4IH3E D)=4JH3-TE
Fig.47. STARTING MOTOR(4JH3-TE) e OraraTE
(C)=4JH3CE1 (F)=
R0 TS No. (VZORZETT B PREY 0U3 No. Lev. Parts No. Description Qty I
PLBL-SHZD :2038/3 A B € O E ¢
62 1 123310-77640 SWITCH, BATTERY 1 1
63 1 22724-800380 SCREW, 8.0X38 2 2
64 1  124550-77030 COVER, TERMINAL 1 1
65 1  123325-77920 TERMINAL 2 2
66 1 123325-77930 TERMINAL 2 2

RC=CE T2
5, =iy, 6

Remarks
(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1

FIG.54 REF.NO.14-1. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mewy, S:Old—‘%New. W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.48. GENERATOR(4JH3E:PREVIOUS)

0CR10-M46701 Fig.48

55A

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129670-77200 GENERATOR 1 1
1-1 1 129772-77200 GENERATOR(12V-55A) 1 1 R
(A=E/#20296) (B=E/#20296)
1-2 1 129772-77200 GENERATOR(12V-55A) 1 1 1 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
2 2  XL15571001 ROTOR ASSY 1 1 1
3 3 124080-77490 BALL BEARING 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1
5 2  XL155G6300 COVER ASSY, REAR 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1
7 3 XL155G1315 REGULATOR ASSY,BRUSH 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1
9 4 XL12013262 BRUSH 2 2 2
10 4 XTR1z63 REGULATOR 1 1 1
11 4 XL2554318 CONDENSER ASSY 1 1 1
12 4  XL13513134 BOLT M5 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1
14 2  XL2253400 FRONT COVER ASSY 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1
16 3  X6203BM BALL BEARING 1 1 1
17 2 XL225G6500 PULLEY ASSY 1 1 1
18 2  XL15018015 BOLT, THROUGH 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1 1
20 2  XL15028001 SCREW ASSY 1 1 1
21 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1
22 1 129470-77330 ADJUSTER, BELT 1 1
22-1 1 129670-77430 ADJUSTER 1 1 1 R
(A=E/#21955) (B=E/#21955)
23 1 129670-77340 PIECE, DISTANCE 1 1 1
24 1  129695-77370 BOLT, M10X75 1 1 1
25 1 129695-77380 BOLT, M10X30 1 1 1
26 1 22137-080000 WASHER, 8 1 1 1
27 1 22137-100000 WASHER, 10 2 2 2
28 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.49 REF.NO.1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.49. GENERATOR(4JH3E:NEW)

0CR10-M46701 Fig.49

REFER TO Fig. 2?/

- L

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=

No. Lev. Parts No. Description Qty I R

A B (©) O (E) F
1 1 128271-77200 GENERATOR, 12V-60A 1 1 1 w
(A=E/#25682) (B=E/#25682) (C=E#25682)

2 2 123900-77700 ROTOR ASSY 1 1 1

3 2 129612-77710 BEARING, BALL 1 1 1

4 2 128271-77720 BRACKET(STATOR+REGUL 1 1 1

5 2 123900-77730 BRACKET ASSY 1 1 1

6 2 128271-77740 PULLEY 1 1 1

7 2 128271-77750 SCREW KIT 1 1 1

8 1 129495-77330 ADJUSTER, BELT 1 1

8-1 1 129670-77430 ADJUSTER 1 1 1 R

(A=E/#21955) (B=E/#21955)

9 1  129670-77340 PIECE, DISTANCE 1 1 1

10 1 129695-77370 BOLT, M10X75 1 1 1

11 1 129695-77380 BOLT, M10X30 1 1 1

12 1 22137-080000 WASHER, 8 1 1 1

13 1 22137-100000 WASHER, 10 2 2 2

14 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1

15 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1

16 1 129772-77250 CONDENSER ASSY 1 1 1

17 2 129772-77260 CONDENSER 1 1 1

18 2 129772-77270 BUSH 2 2 2

2 1 1 1

129772-77280 CLAMP

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.50. GENERATOR(4JH3E:OPTIONAL)

80A

i

T

0CR10-M46701 Fig.50

ATay

CaTIONAL

.34
31-.32@

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=

No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 119573-77201 ALTERNATER(12V-80A 1 1 1

2 2  XL180G61000 ROTOR ASSY 1 1 1

3 3 119129-77320 BALL BEARING 1 1 1

4 2 XL180120000  STATOR ASSY 1 1 1

5 2 XL180G63006 COVER ASSY, REAR 1 1 1

6 3 XL180G13012 COVER, REAR 1 1 1

7 3  XL180G43150 BRUSH ASSY,REGULATOR 1 1 1

8 4 XL155G1330 BRUSH ASSY 1 1 1

9 4  XL225G1325 BRUSH SET 2 2 2

10 4 124080-77390 REGULATOR ASSY 1 1 1

11 4 XL225431800 CONDENSER ASSY 1 1 1

12 4 124080-77520 BOLT M5 2 2 2

13 3 XL1808320 DIODE ASY 1 1 1

14 3 119129-77250 WIRE, LEAD 1 1 1

15 4 119129-77260 CLAMP 1 1 1

16 2 XL235340110 COVER ASSY, FRONT 1 1 1

17 3  XL150M14041 RETAINER 1 1 1

18 3 X6303BMO0000 BEARING, BALL 1 1 1

19 3 119129-77930 SCREW KIT 1 1 1

20 2 119129-77890 BOLT, THROUGH 4 4 4

21 2 119129-77900 NUT ASSY, PULLEY 1 1 1

22 2  XL180G85001 PULLEY ASSY 1 1 1

23 1 129670-77340 PIECE, DISTANCE 1 1 1

24 1 129695-77370 BOLT, M10X75 1 1 1

25 1 129695-77380 BOLT, M10X30 1 1 1

26 1 22137-080000 WASHER, 8 1 1 1

27 1 22137-100000 WASHER, 10 2 2 2

28 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1

29 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1

30 1 129470-77330 ADJUSTER, BELT 1 1

30-1 1 129670-77430 ADJUSTER 1 1 1 R
(A=E/#21955) (B=E/#21955)

31 1 119573-77250 CONDENSER ASSY 1 1 1

32 2 119573-77260 CONDENSER 1 1 1

33 2 119573-77270 BUSH 2 2 2

34 2 129772-77280 CLAMP 1 1 1

Remarks
(1)INC. 9

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

0CR10-M46701 Fig.51

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129772-77200 GENERATOR(12V-55A) 1 1
2 2 XL15571001 ROTOR ASSY 1 1
3 3 129772-77200 GENERATOR(12V-55A) 1 1
4 2 XL15542001 STATOR ASSY 1 1
5 2 XL155G6300 COVER ASSY, REAR 1 1
6 3  XL22553012 COVER, REAR 1 1
7 3  XL155G1315 REGULATOR ASSY,BRUSH 1 1
8 4 XL2255330 BRUSH ASSY 1 1
9 4 XL12013262 BRUSH 2 2
10 4  XTR1zZ63 REGULATOR 1 1
11 4 XL2554318 CONDENSER ASSY 1 1
12 4  XL13513134 BOLT M5 2 2
13 3 XL2253320 DIODE ASSY 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1
15 3 XL15014042 BEARING RETAINER 1 1
16 3 X6203BM BALL BEARING 1 1
17 2 XL225G6500 PULLEY ASSY 1 1
18 2  XL15018015 BOLT, THROUGH 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1
20 2 XL15028001 SCREW ASSY 1 1
21 1 129470-77330 ADJUSTER, BELT 1 1
22 1 129470-77340 PIECE, DISTANCE 1 1
23 1 22137-080000 WASHER, 8 1 1
24 1 22137-100000 WASHER, 10 2 2
25 1 26106-080252 BOLT, M8X 25 PLATED 1 1
26 1 26116-101202 BOLT, M10X120 PLATED 1 1
27 1 26716-100002 NUT, M10 1 1

Fig.51. GENERATOR(4JH3-TE)
%\:‘]8
bhA
Remarks
(1)INC. 9

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.52

Fig.52. GENERATOR(4JH3-TE:PREVIOUS) e Oamate
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F

[
=

119573-77201 ALTERNATER(12V-80A 1 z
(D=E/#10399)

N
©

26106-080652 BOLT, M8X 65 PLATED

2 2 XL180G61000 ROTOR ASSY 1
3 3 119129-77320  BALL BEARING 1
4 2 XL180120000  STATOR ASSY 1
5 2 XL180G63006 COVER ASSY, REAR 1
6 3 XL180G13012 COVER, REAR 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1

8 4 XL155G1330 BRUSH ASSY 1 1
9 4 XL225G1325 BRUSH SET 2
10 4 124080-77390 REGULATOR ASSY 1
11 4 XL225431800 CONDENSER ASSY 1
12 4 124080-77520 BOLT M5 2
13 3 XL180832000  DIODE ASSY 1
14 3 119129-77250  WIRE, LEAD 1
15 4 119129-77260  CLAMP 1
16 2 XL235340110  COVER ASSY, FRONT 1
17 3 XL150M14041 RETAINER 1
18 3 X6303BM0O000  BEARING, BALL 1
19 3 119129-77930  SCREW KIT 1
20 2 XL180G85001  PULLEY ASSY 1
21 2 119129-77890  BOLT, THROUGH 4
22 2 119129-77900  NUT ASSY, PULLEY 1
23 1 129470-77330  ADJUSTER, BELT 1
24 1 12947077340  PIECE, DISTANCE 1
BOA 25 1 26716-100002  NUT, M10 1
26 1 22137-080000 WASHER, 8 1
27 1 22137-100000 WASHER, 10 2
28 1 26106-080252  BOLT, M8X 25 PLATED 1
1 1
1 1

w
o

26116-101202 BOLT, M10X120 PLATED
REFER To F g, 27

Remarks
(1)INC. 9 N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Old% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.53

Fig.53. GENERATOR(4JH3-TE:NEW) Biamace B Tos
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A ® € O E ©

[
=

119573-77200 GENERATOR (12V-80A 1 1 w
(D=E/#10399)

S

on
N
~

26106-100752 BOLT, M10X 75 PLATED
26106-080652 BOLT, M8X 65 PLATED

2 2 XL1805100 ROTOR ASY 11
3 3 X6201NC BALL BEARING 1 1
4 2 XL1801200 STATOR ASY 101
5 2 XL1809300 COVER ASSY, REAR 11
6 3 XL1805301 COVER, REAR 1 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 11

8 4 XL2255320 DIODE L225-5320 11 1
9 4 XL1801335 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 11
11 4 XL2251318 CONDENCER ASSY 11
12 4 119129-77940  BOLT(M5 2 2
13 3 XL1808320 DIODE ASY 11
14 2 XL23534011 COVER ASSY, FRONT 11
15 3 XL150M14041 RETAINER 11
16 3 X6303BM BALL BEARING 6303B 101
17 3 XL15028001 SCREW ASSY 11
18 2 XL1805500 PULLEY ASSY 11
19 2 XL18018015 THROUGH BOLT 4 4
20 2 XL1501810 NUT ASSY, PULLEY 11
21 1 129670-77340  PIECE, DISTANCE 11
22 1 12967077430  ADJUSTER 101
23 1 22137-080000 WASHER, 8 11
24 1 22137-100000 WASHER, 10 2 2
804 25 1 26106-080252  BOLT, M8X 25 PLATED 1 1
26 1 26106-100302  BOLT, M10X 30 PLATED 11
1 11
1 11

\
(]
N
o]

RZFER T2 F g, 27

Remarks
(1)INC. 9 N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Old% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.54

1 A)=4JH3E D)=4JH3-TE
Fig.54. WIRE HARNESS & SENSOR EB;:“H?,CE EE;:“HS_TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty
A (B (©) () () (F)
1 1 19425051660 BAND, NYLON 1 1 1 1 1
2 1 129573-77932  HARNESS, WIRE 1 1 1
2A 1 129574-77911  HARNESS, WIRE 101
P 3 1 124770-77940 PROTECTOR 1 1 1 1 1
FITTING TO GLUTCH 31 1 129670-77940 PROTECTOR 11 1 1 1
o (A=*2008.02) (B=*2008.02) (C=*2008.02) (D=*2008.02) (E=*2008.02)
4 1 12407077950  CLAMP 1 1 1 1 1
41 1 23297-180081  CLAMP, A18X 8 1 1 1 1 1
(A=*2008.01) (B=*2008.01) (C=*2008.01) (D=*2008.01) (E=*2008.01)
5 1 22137-080000 WASHER, 8 1 1 1 1 1
6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
7 1 26106-080162  BOLT, M8X 16 PLATED 1 1 1 1 1
8 1 124060-39451  SWITCH, 0.2KG 1 1 1 1
81 1 124060-39452  SWITCH, 0.2KG 11 1 1 1
(A=E24410) (B=E24410) (C=E24410) (D=E11839)
9 1 128170-91160 SENSOR 1 1 1 1 1
10 1 120130-91370  SWITCH, 100 1 1 1 1 1
11 1 23871-010000 PLUG, RO1 101
11-1 1 129270-39620  PLUG, R1/8 1 1 1
BT = -t F (A=E20776) (B=E20776)
SUCTION NANIFOLD 11A 1 23876-010000  PLUG, RO1 11
G #8341 (YDO} Fig 14
¢ PAREL ity 12 1  43580-500680 DAMPER ASSY, PT1/8 1 1 1 1 1
13 1 129490-77910  RELAY, STARTER 1 1 1 1 1
@ a5 %‘35 13-1 1 119575-77510  RELAY, STARTER 1 1 1 1 1
TR (A=*2004.06) (B=*2004.06) (C=*2004.06) (D=*2004.06) (E=*2004.06)
FANEL 14 1 129573-77951  BRACKET 1 1 1 1 1
B . s 14-1 1 129573-77952  BRACKET 1 1 1 1 1
&ﬁ&&%ﬁmg s 3 (A=*2007.01) (B=*2007.01) (C=*2007.01) (D=*2007.01) (E=*2007.01)
Fig 5 15 1 129573-77960  HARNESS, WIRE 1 1 1
; %*2?- 15A 1  177074-06350 HARNESS, WIRE 101
5 mé | 16 1  26106-060082 BOLT, M6X 8 PLATED 2 2 2 2 2
5—3 3 A F (WK) 16-1 1 26106-060202  BOLT, M6X 20 PLATED 2 2 2 2 2
(A=*2004.06) (B=*2004.06) (C=*2004.06) (D=*2004.06) (E=*2004.06)
[ 17 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2
IS ARA-NAST S YRR (f o3 ) 18 1 120270-77101  SWITCH, SAFETY 1 1 1 1 1
Fipo- HOUSING 2 PLAGE EXORESS 10N (OPTIONAL) 19 1 129570-77960  HARNESS, WIRE 101 1 1 1
20 1 123482-39670 DAMPER 1 1 1 1 1
21 1  144626-91560 SENSOR 1 1 1 1
4JH3-TCE 2111 1 119773-91500  SENDER 11 1
(A=E20387) (B=E20387) (D=*1997.07)
212 1 119773-91501  SENSOR 1 01 1 1
(A=E23803) (B=E23803) (C=E23803) (D=E11493)
22 1  144626-91570  SENDER UNIT 1 1 1 1 1
23 1 129574-77980  HARNESS, WIRE 11 1 1 1
32 %\@ @725 %726 24 1  124617-91850  RELAY 1 1 1 1
241 1 119773-91850  RELAY 1 1 1 1 1
(A=E22643) (B=E22643) (C=E22643) (D=E10799)
25 1 129574-91560  SENSOR 11 101
251 1 129574-91561  SENSOR 1 1 1 1 1
(Rlimtaerx:shangeable by simultaneous (A=E25003) (B=E25003) (C=E25003) (D=E12191) (E=E12191)
26 1 129574-91570  SENSOR 1 1 1 1 1

replacement with REF.No.13-1,16-1,
34. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.54. WIRE HARNESS & SENSOR

0CR10-M46701 Fig.54

(D)=4JH3-TE
(E)=4JH3-TCE

(A)y=4JH3E
(B)=4JH3CE

(C)=4JH3CE1

F=

No. Lev. Parts No. Description Q

(A (B) () (O (EB)
27 1 128391-77720 HARNESS, WIRE 1 1 1 1 1
28 1 129574-77710 HARNESS, WIRE 4M 1 1 1 1 1
29 1 129574-77720  HARNESS, WIRE 6M 1 1 1 1 1
55w FIIZEE ¢ 30 1 129574-77740 HARNESS, WIRE 10M 1 1 1 1 1
FITTING TO GLUTCH 31 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2
= 32 1 129671-77900 HARNESS, WIRE 1
33 1 129670-77990  ADAPTER 1 1 1 1 1

(A=E25638) (B=E25638) (C=E25638) (D=E12811) (E=E12811)
34 1 183350-55130  WASHER 2 2 2 2 2

(A=*2004.06) (B=*2004.06) (C=*2004.06) (D=*2004.06) (E=*2004.06)
35 1 119773-91650 SENSOR 1 1 1 1 1

(A=EZZ2777) (B=E ) (C=E ) (D=EZZ777) (E=EZ2772)
36 1 119773-91700  SENDER 1 1 1 1 1

(A=E ) (B=E ) (C=E ) (D=EZZ777) (E=EZZZZ2)

EEv=h-)L

SIJGT]IEN WANIFOLD

Fig

G L3 N ND
G PANEL (VD)

@»35 §-a

ZIARA -Nar2 A
IEI:_'I"l\'SHEEL HOUS HG
ig.

4

—
f— 3
%,
[
FoARA- DT

FLYWHEEL HOUS|NG
Fig. %

2E MM (o F i3 L)
2 PLAGE EXORESS ION (OPTIONAL)

4JH3-TCE

PN

Remarks
(1)Interchangeable by simultaneous

replacement with REF.No.13-1,16-1,
34. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.55

Fig.55. WIRE HARNESS(EARTH FLOAT TYPE) ot et
(C)=4JH3CE1 F=
- No. Lev. Parts No. Description Qty I
P Totass i ® ® © 066
20 1 1 129590-59200  RETAINER, PIPE 1 1 1 1 1
2 1 194555-62750  RUBBER, ABSORBER 11 1 1 1
18 16 21 3 1 129570-77820  HARNESS, WIRE 11 1
3A 1 129574-77820  HARNESS, WIRE 11
4 1 124770-77940 PROTECTOR 101 1 1 1
41 1 129670-77940 PROTECTOR 11 1 1 1 R
Eay 12 (A=*2008.02) (B=+2008.02) (C=+2008.02) (D=+2008.02) (E=*2008.02)
O s 5 1 124070-77950  CLAMP 11 1 1 1
17 %/CYUNDEH e 6 1 22137-080000 WASHER, 8 11 1 1 1
(T BEFER 10 Fig 1.2 7 1 22217-080000 WASHER, SPRING 8 11 1 1 1
13— oy y 8 1 26106-080142  BOLT, M8X 14 PLATED 2 2 2 2 2
9 1 26716-080002  NUT, M8 2 2 2 2 2
¢ ey 10 1 128170-91160 SENSOR 1 1 1 1 1
€ 19 11 1 129570-91320  SWITCH, 100 11 1 1 1
e 12 1 126630-91591  SWITCH,OIL PRESSURE 11 1 1 1
N WS 7= 13 1 23876:010000 PLUG, RO1 1 1 1 1 1
SUCTION MAN|FOLD 14 1  43580-500680 DAMPER ASSY, PT1/8 1 1 1 1 1
REFEA TO Fig. 14 15 1 129570-77920  RELAY, STARTER 11 1 1 1
16 1 12957377951  BRACKET 1 1 1 1 1
16-1 1 12957377952  BRACKET 101 1 1 1 s
A9—5B . (A=*2007.01) (B=+2007.01) (C=+2007.01) (D=+2007.01) (E=*2007.01)
10 o STARTER & — P 17 1 12957377960 HARNESS, WIRE 1 1 1 1 1
3 /_\ @ 29 18 1 26106-060082 BOLT, M6X 8 PLATED 2 2 2 2 2
P y 19 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2 2 2
_ & = 20 1 12348239670  DAMPER 1 1 1 1 1
T DT & _ 21 1 126630-91560  SENDER UNIT 101 1 1 1
REFER T0 Fig. 5 5 211 1 119773-91520  SENDER UNIT 11 1 1 1 R
s (A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
22 1 126630-91570 SENDER UNIT 11 1 1 1
1 23 1 22217-060000  WASHER, SPRING 6 2 2 2 2 2
TUUUN—22

DI
ENGINE HARNESS

DI A — i
FLYWHEEL HOUS (MG
REFER TO Fin. &

FoARA— T
FLYWHEEL HOUS[NG

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 Fig.56

0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)
Fig.56. INSTRUMENT PANEL(B:4JH3E) AB i
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty I R

A ® € O E ©

1

/\ 1 1 129670-91110  PANEL ASSY,B 11 1
2 2 12949591010  BODY, PANEL 1 1 1
3 2 10427191352  BUZZER 1 1 1
11 2 3 4 i 4 2 128170-91310  SWITCH 1 1 1
| | 5 2 129470-91190  SWITCH, STOP 1 1 1
5 I o P 6 2 12741291250  SWITCH, KEY 1 1 1
i 7 2 124617-91920  BULB, 12V-3W 4 4 4
' o [T | . 8 2 12917191850  HARNESS, WIRE 1 1 1
—— \ i ' 9 2 12817091810  SCREW, M5X35 6 6 6
// \ ‘ ! waen || ari [ RORE | xw 10 2 128170-91820  WASHER, 5 6 6 6
7 N / 1 2 129670-91200 TACHOMETER 1 1 1
i =il : 12 1 129574-77860  HARNESS, WIRE 1 1 1

OFF

N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.57. INSTRUMENT PANEL(B:4JH3-TE)

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

OCR10-M46701 Fig.57
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

=
~

129470-91190

SWITCH, STOP

No. Lev. Parts No. Description Qty |
© ©® B ©

1 1  124411-91190 PANEL ASSY 1 1

1-1 1 124411-91191 PANEL ASSY, B 1 1 N

(D=E/#12387) (E=E/#12387)

2 2 104271-91351 BUZZER 1 1
3 2 128170-91310 SWITCH 1 1
4 2 127412-91250 SWITCH, KEY 1 1
5 3  123482-91291 KEY 1 1
6 3  26716-050002 NUT, M5 10 10
7 3 22217-050000 WASHER, SPRING 5 10 10
8 3 127620-91820 COVER 1 1
9 2 128170-91020 GASKET 1 1
10 2 128170-91031 HARNESS, WIRE 1 1
11 3 194151-55820 BULB, 12V3.4W 3 3
12 2 128170-91810 SCREW, M5X35 6 6
13 2 128170-91820 WASHER, 5 6 6
14 2 128170-91830 NUT, M5 6 6
15 2 128696-91100 TACHOMETER 1 1
16 2 124411-91010 BODY, PANEL 1 1
2 1 1
1 1 1

=
[ee]

129574-77860

HARNESS, WIRE

(D=E/#12387)

(E=E/#12387)

=
[{e}
[any

127610-77710
119171-77701

N
o
[any

HARNESS, WIRE 3.8M
HARNESS, WIRE 6M

S
S

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.58. INSTRUMENT PANEL(C:4JH3E:PREVOUS)

0CR10-M46701 Fig.58

3
2 16 i T 4
! i i | 14
! | ! | 18
/ .'I / | | R}
= VEORAAE o
w
et
fffpue ve ety T — ey X
|.I-P- j.{. ! = e {—" / = X '4 3
\:{\{ : ' //' i ﬁﬁ ;%, ,{qff‘ T> \Kk?:\f'\,. ! f:;;j \II I.-r \\
; // = N \k’—" d Jae s
! AL miEe s e Fuat CRE
/ | | ; — 0

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 129171-91171 PANEL ASSY 1 1
1-1 1 129171-91172 PANEL ASSY, C 1 1
(A=E/#22126) (B=E/#22126)
1-2 1 129171-91172 PANEL ASSY, C 1 1 1
(A=E/#25155) (B=E/#25155) (C=E/#25155)
2 2 129470-91180 BODY, PANEL 1 1 1
3 2 129171-91600 LENS ASSY 1 1 1
4 3 127410-91600 LENS 1 1 1
5 2 127410-91620 BODY 1 1 1
6 2 129171-91200 TACHOMETER ASSY 1 1 1
7 2 124617-91840 THERMOMETER, WATER 1 1 1
8 2 121575-91250 SWITCH, KEY 1 1 1
9 2 127687-91790 SWITCH 1 1 1
10 2 128270-91350 BUZZER, ALARM 1 1 1
11 2 46150-003610 BOX(WITH OUT FUSE 1 1 1
12 3 46150-003620 FUSE 1 1 1
13 2 129171-91880 HARNESS,WIRE 1 1 1
14 2  124617-91920 BULB, 12V-3W 1 1 1
15 2 194555-55820 BULB, 12V1.7W 7 7 7
16 2 129470-91160 GAUGE 1 1
16-1 2 129470-91161 METER 1 1 1
(A=E/#22126) (B=E/#22126)
17 2 157854-04300 HOUR METER 1 1 1
18 2  129470-91190 SWITCH, STOP 1 1 1
19 1 129574-77860 HARNESS, WIRE 1 1 1

(A=E/#25155)

(B=E/#25155)

(C=E/#25155)

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.59 REF.NO.1.

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.59

Fig.59. INSTRUMENT PANEL(C:4JH3E) gg;:jj:f;gE ggg;}j:g;;
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
‘ @ (B © ©® E @
/\ 1 1 12917191173  PANELASSY,C 1 1 1 w
(A=E/#25155) (B=E/#25155) (C=E/#25155)
1-1 1 129171-91174  PANEL ASSY, C 11 1 F
) - 5 7 i (A=E/#25638) (B=E/#25638) (C=E/#25638)
: \ ; | I 2 2 129470-91180  BODY, PANEL 1 1 1
! ' | 14 3 2 129171-91600  LENS ASSY 101 1
| 15 4 3 12741091600  LENS 11 1
pra— | % 5 2 127410-91620  BODY 1 1 1
ol l n 6 2 129171-91200  TACHOMETER ASSY 11 1
I 7 2 124617-91840 THERMOMETER, WATER 1 1 1
8 2 12157591250  SWITCH, KEY 1 1 1
9 2 127687-91790  SWITCH 11 1
10 2 12827091350  BUZZER, ALARM 1 1 1
N 11 2 46150-003610  BOX(WITH OUT FUSE 1 1 1
“;’*_;‘ 12 3 46150-003620  FUSE 11 1
i 13 2 12741091610  RETAINER 1 1 1
. 14 2 124617-91920  BULB, 12V-3W 1 1 1
o 15 2 19455555820  BULB, 12V1.7W 77 7
S 16 2 12947091161 METER 1 1 1
E3 (A A 17 2 157854-04300 HOUR METER 101 1
p \“';;l’ g v 18 2 129470-91190  SWITCH, STOP 11 1
o N s o 19 1 129670-77990  ADAPTER 1 1 1 w
| ! i - (A=E/#25638) (B=E/#25638) (C=E/#25638)
.l'll III ! i
b - 1 !
-~
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19. N:Old 2255 New, 0:01d £25 New, R:Old sy New, S:01d s New, W:Add, ZDiscontinued, Flnterchangeable by set, KiQ'ty Ghange

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701  Fig.60

Fig.60. INSTRUMENT PANEL(C:4JH3-TE) EQ:EE?EE Egzjj,:'glgz
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A ® € O E ©
1 1  129470-91100  PANEL ASSY 1
11 1 129470-91101  PANEL ASSY,C 1 s
(D=E/#10584)
12 1 129470-91101  PANEL ASSY, C 101 z
(D=E/#12387) (E=E/#12387)
2 2 127410-91590  GASKET 2 2
3 2 121575-91250  SWITCH, KEY 101
4 3 12348291291  KEY 2 2
5 3 127620-91820  COVER 11
6 2 129470-91150  HARNESS ASSY, WIRE 101
7 2 127620-91830  CAP, RUBBER 4 4
8 2 129470-91190  SWITCH, STOP 11
9 2 129470-91180  BODY, PANEL 11
10 2 46150-003610  BOX(WITH OUT FUSE 101
11 3  124617-91990  FUSE 3 3
12 2 157854-04300 HOUR METER 11
13 2 12741091510  BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 12741091580  GASKET 2 2
17 2 127410-91550  GASKET 11
18 2 129470-91170  TACHOMETER 101
19 2 12741091560  GASKET 101
20 2 127410-91570  BRACKET 11
21 2 124617-91920  BULB, 12V-3W 11
22 2 127410-91580  GASKET 101
23 2 124617-91840  THERMOMETER, WATER 11
24 2 127410-91590  GASKET 11
25 2 124617-91980  BULB, 12V-1.7W 6 6
26 2 127410-91600  LENS 11
27 2 12741091610 RETAINER 101
28 2 12741091620 BODY 101
29 2 127410-91630  SCREW 3 3
30 2 127620-91790  SWITCH 2 2
31 3 127620-91780  CAP, RUBBER 2 2
32 2 129470-91160  GAUGE 1
321 2 129470-91161 METER 11 3
(D=E/#10584)
33 1 22717-410160  SCREW, 4.1X16 2 2
34 1 12957477860  HARNESS, WIRE 101 z
(D=E/#12387) (E=E/#12387)
35 1 127610-77710  HARNESS, WIRE 3.8M 11
36 1 119171-77701  HARNESS, WIRE 6M 11
37 1 12762091500 SCREW 4 4
38 1 127620-91510  WASHER 8 8
39 1 127410-91680  BRACKET, PANEL 2 2
40 1 127620-91560  WASHER 4 4
41 1 12762091550  NUT 4 4
42 1 127620-91570  SCREW 4 4
comarks 43 1 12762091580  HARNESS, WIRE 101
(1)INTERCHANGEABILITY IS <N> WITH 44 1 12461791900 BUZZER r 1
FIG.61 REF.NO.L. N:Old 2255 New, 0:01d £25 New, R:Old sy New, S:01d s New, W:Add, ZDiscontinued, Flnterchangeable by set, KiQ'ty Ghange

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.61

Fig.61. INSTRUMENT PANEL(C:4JH3-TE) E‘B\;:jj:ggE gg;:jj,:';IgE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A ® € O E ©
1 1 129470-91102 PANEL ASSY,C 11 w
(D=E/#12387) (E=E/#12387)
11 1 129470-91103  PANEL ASSY,C 11 F
(D=E/#12811) (E=E/#12811)
2 2 121575-91250  SWITCH, KEY 101
3 3 123482-91201  KEY 2 2
4 3 127620-91820  COVER 101
5 2 129171-91880  HARNESS,WIRE 101
6 2 127620-91830  CAP, RUBBER 4 4
7 2 129470-91190  SWITCH, STOP 11
8 2 129470-91180  BODY, PANEL 101
9 2 46150-003620  FUSE 11
10 3 124617-91990 FUSE 3 3
11 2 127410-91590  GASKET 2 2
12 2 157854-04300 HOUR METER 11
13 2 127410-91510  BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 127410-91580  GASKET 2 2
17 2 127410-91550  GASKET 101
18 2  120470-91170  TACHOMETER 11
19 2 127410-91560 GASKET 101
20 2 127410-91570  BRACKET 101
21 2 124617-91920  BULB, 12V-3W 11
22 2 127410-91580  GASKET 11
23 2 124617-91840 THERMOMETER, WATER 101
24 2 127410-91590  GASKET 11
25 2 194555-55820  BULB, 12V1.7W 6 6
26 2 127410-91600 LENS 101
27 2 127410-91610  RETAINER 11
28 2 12741091620 BODY 101
29 2 12741091630  SCREW 3 3
30 2 127687-91790  SWITCH 2 2
31 3 127620-91780  CAP, RUBBER 2 2
32 2 129470-91161 METER 101
33 1 127620-91550  NUT 4 4
34 1 127620-91570 SCREW 4 4
35 1 124617-91900 BUZZER 101
36 1 22717-410160  SCREW, 4.1X16 11
37 1 127620-91580 HARNESS, WIRE 11
38 1 127620-91500 SCREW 4 4
39 1 127620-91510 WASHER 8 8
40 1 12741091680  BRACKET, PANEL 2 2
41 1 12762091560  WASHER 4 4
42 1 129670-77990  ADAPTER 11 w
(D=E/#12811) (E=E/#12811)
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.42. N:Old 2255 New, 0:01d £25 New, R:Old sy New, S:01d s New, W:Add, ZDiscontinued, Flnterchangeable by set, KiQ'ty Ghange

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.62. INSTRUMENT PANEL(D:4JH3-TE)

(A)y=4JH3E
(B)=4JH3CE

(C)=4JH3CE1

0CR10-M46701 Fig.62
(D)=4JH3-TE
(E)=4JH3-TCE
=

No. Lev. Parts No. Description Qty |
© ©® B ©

1 1 124411-91180 PANEL ASSY 1 1
2 2 127620-91860 RETAINER 1 1
3 2 127620-91870 SCREW 1 1
4 2 127620-91930 PANEL 1 1
5 2 127620-91630 SCREW 12 12
6 2 127620-91410 BRACKET 1 1
7 2 127620-91600 COVER 1 1
8 2 127620-91610 RUBBER 4 4
9 2 127620-91620 BRACKET 4 4
10 2 127620-91630 SCREW 16 16
11 2 124617-91830 GAUGE 1 1
12 3 124617-91910 HARNESS, WIRE 1 1
13 4 124617-91920 BULB, 12V-3W 1 1
14 2 124617-91840 THERMOMETER, WATER 1 1
15 3 124617-91930 HARNESS, WIRE 1 1
16 4 124617-91920 BULB, 12V-3W 1 1
17 2 127620-91690 RUBBER 1 1
18 2 128696-91100 TACHOMETER 1 1
19 2 124617-91950 HARNESS, WIRE 1 1
20 3 124617-91920 BULB, 12V-3W 1 1
21 2 124617-91820 METER, HOUR 1 1
22 2 127620-91240 TIMER 1 1
23 3 127620-91250 CELL 1 1
24 3 127620-91720 GASKET 1 1
25 2 127620-91730 BRACKET 1 1
26 3 127620-91740 RUBBER 1 1
27 2 124617-91810 BOX ASSY, PILOT 1 1
28 3 124617-91970 HARNESS, WIRE 1 1
29 4 124617-91980 BULB, 12V-1.7W 8 8
30 2 46150-003610 BOX(WITH OUT FUSE 1 1
31 3 124617-91990 FUSE 1 1
32 2 127620-91790 SWITCH 2 2
33 3 127620-91780 CAP, RUBBER 2 2
34 2 127620-91810 PLUG 1 1
35 2  121575-91250 SWITCH, KEY 1 1
36 3 123482-91291 KEY 2 2
37 3 127620-91820 COVER 1 1
38 2 124617-91940 HARNESS, WIRE 1 1
39 3 127620-91830 CAP, RUBBER 4 4
40 1 129574-77860 HARNESS, WIRE 1 1
41 1 119171-77701 HARNESS, WIRE 6M 1 1
42 1 127610-77710 HARNESS, WIRE 3.8M 1 1
43 1 127620-91500 SCREW 8 8
44 1 127620-91510 WASHER 8 8
45 1 127620-91580 HARNESS, WIRE 1 1
46 1 124617-91900 BUZZER 1 1
1 2 2

S
J

22717-410160

SCREW, 4.1X16

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.63. INSTRUMENT PANEL(E:4JH3-TE)

(A)y=4JH3E
(B)=4JH3CE
(C)=4JH3CE1

0CR10-M46701 Fig.63
(D)=4JH3-TE
(E)=4JH3-TCE
F=

H T aivs i EL-L-E R
e P o
= =,
% e
& ;'Z?jv_—.; L= pm
ROOET P L CTTT T DI kgemt

L] RN

e

[ [T CHIAGE I

CrwameG e LpUmCCrmSs [t Wl v
e e L LI |

ruLALHOUN

ooy

No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 119171-91180 PANNEL ASSY 1 1
2 2 127687-91210 LCD ASSY 1 1
3 2 120147-91230 HOUR METER 1 1
4 2 120147-91760 BULB 1 1
5 2 127687-91240 CLOCK ASSY 1 1
6 2 127687-91220 PILOT BOX ASSY 1 1
7 2 127687-91800 GROMMET 1 1
8 2 124617-91920 BULB, 12V-3W 4 4
9 2  127412-91250 SWITCH, KEY 1 1
10 3 123482-91291 KEY 2 2
11 2 127687-91770 CAP 2 2
12 2 46150-003610 BOX(WITH OUT FUSE 1 1
13 2 127687-91790 SWITCH 1 1
14 2 127687-91780 SWITCH 1 1
15 2 46150-003620 FUSE 1 1
16 2 127687-91250 GASKET 1 1
17 2 127687-91840 COVER 1 1
18 2 127687-91890 SCREW 2 2
19 1 124617-91900 BUZZER 1 1
20 1 127620-91580 HARNESS, WIRE 1 1
21 1 129574-77860 HARNESS, WIRE 1 1
22 1 119171-77701 HARNESS, WIRE 6M 1 1
23 1 127610-77710 HARNESS, WIRE 3.8M 1 1

19 20 21 22

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

o New, S:01d —‘%New, WAdd, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.64

Fig.64. PANEL(B:NEW TYPE:4JH3E) Biamace B Tos
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 129670-91130 PANEL ASSY, B 1 1 1
2 2 119773-91200 METER, TACHO./HOUR 1 1 1
3 2 129574-91870 HARNESS, WIRE 1 1 1
4 2 124617-91980 BULB, 12V-1.7W 5 5 5
5 2 128391-91260 BOX 1 1 1
6 2 128391-91860 WIRE 1 1 1
7 2 127687-91870 BOLT, M6X35 6 6 6
8 2 129170-91650 COVER 1 1 1
9 2 129574-91410 BRACKET, SWITCH 1 1 1
10 2 121575-91250 SWITCH, KEY 1 1 1
11 2 123482-91291 KEY 1 1 1
12 2 104271-91352 BUZZER 1 1 1
13 2 129170-91800 SWITCH 1 1 1
14 2 129574-91780 CAP, RUBBER 2 2 2
15 2 129574-91790 SWITCH 1 1 1
16 2 129470-91190 SWITCH, STOP 1 1 1
17 2 129170-91810 COVER 1 1 1
18 2 128391-91930 PANEL 1 1 1
19 2 129574-91620 BEZEL 1 1 1
20 2 129574-91420 BRACKET 1 1 1
21 2 129574-91720 GASKET 1 1 1
22 2 128391-91640 BEZEL 1 1 1
23 2 128391-91440 PLATE 1 1 1
24 2 128391-91740 GASKET 1 1 1
25 2 129170-91610 BEZEL 1 1 1
26 2 129574-91710 GASKET 1 1 1
27 2 129574-91750 GASKET 1 1 1
28 2 129574-91770 KNOB 2 2 2
29 2 129574-91650 BEZEL 1 1 1
30 2 127692-91410 SCREW 8 8 8
31 2 127692-91440 SCREW 4 4 4
32 2 127692-91450 SCREW 2 2 2
33 2 129570-91850 HARNESS, WIRE 1 1 1
34 3 124617-91990 FUSE 1 1 1
35 2 128391-91700 GASKET 1 1 1
36 2 127687-91880  WASHER 6 6 6
37 2 198451-78680 CLAMP, CORD 1 1 1
38 2 129574-91760 COVER 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.65

Fig.65. PANEL(B:NEW TYPE:4JH3-TE) Biamace B Tos
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

w
~

124617-91990 FUSE
128391-91700 GASKET
127687-91880  WASHER

w W
o g

1 1 129574-91130 PANEL, INSTRUMENT 1 1
2 2 129574-91200 METER KIT 1 1
3 2 129574-91870 HARNESS, WIRE 1 1
4 2 124617-91980 BULB, 12V-1.7W 5 5
5 2 128391-91260 BOX 1 1
6 2 120130-91860 WIRE 1 1
7 2 127687-91870 BOLT, M6X35 6 6
8 2 129170-91650 COVER 1 1
9 2 129574-91410 BRACKET, SWITCH 1 1
10 2 121575-91250 SWITCH, KEY 1 1
11 2 123482-91291 KEY 1 1
12 2 104271-91352 BUZZER 1 1
13 2 129170-91800 SWITCH 1 1
14 2 129574-91780 CAP, RUBBER 2 2
15 2 129574-91790 SWITCH 1 1
16 2 129470-91190 SWITCH, STOP 1 1
17 2 129170-91810 COVER 1 1
18 2 128391-91930 PANEL 1 1
19 2 129574-91620 BEZEL 1 1
20 2 129574-91420 BRACKET 1 1
21 2 129574-91720 GASKET 1 1
22 2 128391-91640 BEZEL 1 1
23 2 128391-91440 PLATE 1 1
24 2 128391-91740 GASKET 1 1
25 2 129170-91610 BEZEL 1 1
26 2 129574-91710 GASKET 1 1
27 2 129574-91750 GASKET 1 1
28 2 129574-91770 KNOB 2 2
29 2 129574-91650 BEZEL 1 1
30 2 127692-91410 SCREW 8 8
31 2 127692-91440 SCREW 4 4
32 2 127692-91450 SCREW 2 2
33 2 129570-91850 HARNESS, WIRE 1 1

3 1 1

2 1 1

2 6 6

2 1 1

w
hy]

129574-91760 COVER

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.66

Fig.66. PANEL(C:NEW TYPE:4JH3E) AB i
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 129670-91162 PANEL, INSTRUMENT 1 1 1 W
(A=E/#25626) (B=E/#25626) (C=E/#25626)
2 2 198451-78680 CLAMP, CORD 2 2 2
3 2 129470-91191 BOX ASSY 1 1 1
4 2 119773-91200 METER, TACHO./HOUR 1 1 1
5 2 129574-91210 METER 1 1 1
6 2 129574-91222 METER 1 1 1
7 2 123482-91291 KEY 1 1 1
8 2 127692-91410 SCREW 16 16 16
9 2 129574-91420 BRACKET 1 1 1
10 2 129574-91430 BRACKET 2 2 2
11 2 127692-91440 SCREW 4 4 4
12 2 129574-91440 BRACKET 1 1 1
13 2 127692-91450 SCREW 2 2 2
14 2 129170-91610 BEZEL 1 1 1
15 2 129574-91620 BEZEL 1 1 1
16 2 129574-91630 BEZEL 2 2 2
17 2 129574-91640 BEZEL 1 1 1
18 2 129170-91650 COVER 1 1 1
19 2 129574-91650 BEZEL 1 1 1
20 2 129574-91710 GASKET 1 1 1
21 2 129574-91720 GASKET 1 1 1
22 2 129574-91730 GASKET 2 2 2
23 2 129574-91740 GASKET 1 1 1
24 2 129574-91750 GASKET 1 1 1
25 2 129574-91760 COVER 1 1 1
26 2 129574-91770 KNOB 2 2 2
27 2 129170-91850 HARNESS, WIRE 1 1 1
28 3 124617-91990 FUSE 1 1 1
29 2 129170-91860 HARNESS, WIRE 1 1 1
30 2 129574-91870 HARNESS, WIRE 3 3 3
31 2 129574-91890 HARNESS, WIRE 1 1 1
32 2 129170-91930 PANEL 1 1 1
33 2 124617-91980 BULB, 12V-1.7W 7 7 7
34 2 127687-91880 WASHER 6 6 6
35 2 127687-91870 BOLT, M6X35 6 6 6
36 2  XYMO0234016N BOX, ALARM 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.67. PANEL(C:NEW TYPE:PREVOUS)

0CR10-M46701 Fig.67

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129574-91160 PANEL ASSY, INSTRUM 1
1-1 1 129574-91161 PANEL ASSY, C 1 S
(D=E/#10584)
1-2 1 129574-91161 PANEL ASSY, C 1 1 Z
(D=E/#12753) (E=E/#12753)
2 2 129574-91200 METER KIT 1 1
3 2 129574-91870 HARNESS, WIRE 3 3
4 2 124617-91980 BULB, 12V-1.7W 8 8
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1
6-1 2 129574-91221 METER 1 1 S
(D=E/#10584)
7 2 129470-91190 SWITCH, STOP 1 1
8 2 129170-91260 BOX 1 1
9 2 129170-91860 HARNESS, WIRE 1 1
10 2 129170-91810 COVER 1 1
11 2 129170-91650 COVER 1 1
12 2 129574-91410 BRACKET, SWITCH 1 1
13 2 121575-91250 SWITCH, KEY 1 1
14 2 123482-91291 KEY 1 1
15 2 104271-91352 BUZZER 1 1
16 2 129170-91800 SWITCH 1 1
17 2 129574-91780 CAP, RUBBER 2 2
18 2 129574-91790 SWITCH 1 1
19 2 129574-91890 HARNESS, WIRE 1 1
20 2 129170-91930 PANEL 1 1
21 2 129574-91620 BEZEL 1 1
22 2 129574-91420 BRACKET 1 1
23 2 129574-91720 GASKET 1 1
24 2 129574-91630 BEZEL 2 2
25 2 129574-91430 BRACKET 2 2
26 2 129574-91730 GASKET 2 2
27 2 129574-91640 BEZEL 1 1
28 2  129574-91440 BRACKET 1 1
29 2 129574-91740 GASKET 1 1
30 2 129170-91610 BEZEL 1 1
31 2 129574-91710 GASKET 1 1
32 2 129574-91750 GASKET 1 1
33 2 129574-91770 KNOB 2 2
34 2 129574-91650 BEZEL 1 1
35 2 127692-91410 SCREW 16 16
36 2 127692-91440 SCREW 4 4
37 2 127692-91450 SCREW 2 2
38 2 129170-91850 HARNESS, WIRE 1 1
39 3 124617-91990 FUSE 1 1
40 2 127687-91880 WASHER 6 6
41 2 127687-91870 BOLT, M6X35 6 6
42 2 129574-91760 COVER 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.68 REF.NO.1.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.68

N
©

129170-91860 HARNESS, WIRE

w
o

129574-91870 HARNESS, WIRE
129170-91890 HARNESS, WIRE
129170-91930 PANEL

w W
N =

w
w

124617-91980 BULB, 12V-1.7W
127687-91880  WASHER
127687-91870 BOLT, M6X35

w W
[N

Fig.68. PANEL(C:NEW TYPE:4JH3-TE) AB i
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 129574-91162 PANEL ASSY, C 1 1 W
(D=E/#12753) (E=E/#12753)
2 2 198451-78680 CLAMP, CORD 2 2
3 2 129470-91191 BOX ASSY 1 1
4 2 129574-91200 METER KIT 1 1
5 2 129574-91210 METER 1 1
6 2 129574-91222 METER 1 1
7 2 123482-91291 KEY 1 1
8 2 127692-91410 SCREW 16 16
9 2 129574-91420 BRACKET 1 1
10 2 129574-91430 BRACKET 2 2
11 2 127692-91440 SCREW 4 4
12 2 129574-91440 BRACKET 1 1
13 2 127692-91450 SCREW 2 2
14 2 129170-91610 BEZEL 1 1
15 2 129574-91620 BEZEL 1 1
16 2 129574-91630 BEZEL 2 2
17 2 129574-91640 BEZEL 1 1
18 2 129170-91650 COVER 1 1
19 2 129574-91650 BEZEL 1 1
20 2 129574-91710 GASKET 1 1
21 2 129574-91720 GASKET 1 1
22 2 129574-91730 GASKET 2 2
23 2 129574-91740 GASKET 1 1
24 2 129574-91750 GASKET 1 1
25 2 129574-91760 COVER 1 1
26 2 129574-91770 KNOB 2 2
27 2 129170-91850 HARNESS, WIRE 1 1
28 3 124617-91990 FUSE 1 1
2 1 1
2 1 1
2 1 1
2 1 1
2 7 7
2 6 6
2 6 6
2 1 1

w
(2]

XYMO0234001IN  BOX, ALARM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.69

Fig.69. PANEL(D:NEW TYPE:4JH3-TE) Biamace B Tos
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 129574-91190 PANEL ASSY, INSTRUM 1 1
2 2 129574-91200 METER KIT 1 1
3 2 129574-91870 HARNESS, WIRE 3 3
4 2 124617-91980 BULB, 12V-1.7W 8 8
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1 1
7 2 129170-91810 COVER 1 1
8 2 129574-91260 BOX 1 1
9 2 129574-91860 WIRE 1 1
10 2 129574-91240 CLOCK 1 1
11 2 127620-91250 CELL 1 1
12 2 129574-91490 HOLDER 1 1
13 2 129574-91880 HARNESS, WIRE 1 1
14 2 120147-91760 BULB 1 1
15 2 129574-91410 BRACKET, SWITCH 1 1
16 2 121575-91250 SWITCH, KEY 1 1
17 2 123482-91291 KEY 1 1
18 2 104271-91352 BUZZER 1 1
19 2 129170-91800 SWITCH 1 1
20 2 129574-91780 CAP, RUBBER 2 2
21 2 129574-91790 SWITCH 1 1
22 2 129574-91890 HARNESS, WIRE 1 1
23 2 129470-91190 SWITCH, STOP 1 1
24 2 129574-91930 PANEL 1 1
25 2 129574-91620 BEZEL 1 1
26 2 129574-91420 BRACKET 1 1
27 2 129574-91720 GASKET 1 1
28 2 129574-91630 BEZEL 4 4
29 2 129574-91430 BRACKET 4 4
30 2 129574-91730 GASKET 4 4
31 2 129574-91640 BEZEL 1 1
32 2 129574-91440 BRACKET 1 1
33 2 129574-91740 GASKET 1 1
34 2 129170-91610 BEZEL 1 1
35 2 129574-91710 GASKET 1 1
36 2 129574-91750 GASKET 1 1
37 2 129574-91770 KNOB 2 2
38 2 129574-91600 COVER 2 2
39 2 129574-91650 BEZEL 1 1
40 2 127692-91410 SCREW 24 24
41 2 127692-91440 SCREW 4 4
42 2 127692-91450 SCREW 2 2
43 2 129574-91850 HARNESS, WIRE 1 1
44 3 124617-91990 FUSE 1 1
45 2 127687-91880  WASHER 6 6
46 2 127687-91870 BOLT, M6X35 6 6

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.70. CLUTCH

OCR10-M46701 Fig.70
(D)=4JH3-TE
(E)=4JH3-TCE
(F)=

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.

++ CONTINUE ++

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 129270-81020 CLUTCH ASSY, 1=2.61 1
1-1 1 129270-81021 CLUTCH ASSY, 1=2.61 1 N
(A=E/#20522)
1-2 1 129270-81120 CLUTCH ASSY, 1=2.61 1 S
(A=E/#25682)
2 1 129171-81010 CLUTCH ASSY, 2.33 1
2-1 1 129270-81070 CLUTCH ASSY, 2.33 1 N
(A=E/#20522)
2-2 1 129270-81170 CLUTCH ASSY, 2.33 1 S
(A=E/#25682)
3 1 129171-81020 CLUTCH ASSY, 1=2.64 1
3-1 1 129270-81080 CLUTCH ASSY, 1=2.64 1 N
(A=E/#20522)
3-2 1 129270-81180 CLUTCH ASSY, 1=2.64 1 S
(A=E/#25682)
4 1 129270-81010 CLUTCH, KM3P4 12.36 1
4-1 1 129270-81011 CLUTCH ASSY, 2.36 1 N
(A=E/#20522)
4-2 1 129270-81110 CLUTCH ASSY, 2.36 1 S
(A=E/#25682)
5 1 129670-81010 CLUTCH ASSY, 2.17 1 Z
(A=E/#25682)
6 1 129670-81020 CLUTCH ASSY, 1=2.62 1 z
(A=E/#25682)
7 1 129670-81030 CLUTCH ASSY, 1=3.28 1 z
(A=E/#25682)
8 1 129670-81040 CLUTCH ASSY, 1.47 1 Z
(A=E/#25682)
9 1 129670-81050 CLUTCH ASSY, 2.14 1 4
(A=E/#25682)
10 1 129670-81060 CLUTCH ASSY, 1=2.63 1 z
(A=E/#25682)
11 1 129670-81070 CLUTCH ASSY, 1=3.30 1 Z
(A=E/#25682)
12 1 128170-13600 STUD, M8X31 2
13 1 26106-080202 BOLT, M8X 20 PLATED 6
14 1  26306-080002 NUT, M8 2
15 1 129670-01630 SPACER, CLUTCH 1 z
(A=E/#25682)
16 1 129670-21700 SPACER, FLYWHEEL 1 z
(A=E/#25682)
17 1 129670-21710 SPACER, FAN 18MM 1 Z
(A=E/#25682)
18 1 22217-080000 WASHER, SPRING 8 1 4
(A=E/#25682)
19 1 26013-080402 BOLT, M8X 40 1 z
(A=E/#25682)
20 1 26106-080402 BOLT, M8X 40 PLATED 1 z
(A=E/#25682)
21 1 26450-080182 BOLT, M8X 18 1 z
(A=E/#25682)
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.70. CLUTCH

0CR10-M46701 Fig.70

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
22 1 129473-81001 CLUTCH ASSY, 1.47 1 w
(D=E/#10055)
23 1 129473-81012 CLUTCH ASSY, 2.14 1
24 1 129473-81022 CLUTCH ASSY, 1=2.63 1
25 1 129473-81032 CLUTCH ASSY, 1=3.30 1 w
(D=E/#10055)
26 1 129673-81010 CLUTCH ASSY, 2.04 1
27 1 129673-81020 CLUTCH ASSY, |=2.45 1
28 1 129474-81011 CLUTCH ASSY, 2.17 1
29 1 129474-81021 CLUTCH ASSY, I1=2.62 1
30 1 26106-100302 BOLT, M10X 30 PLATED 8
31 1 26226-100222 STUD, M10X 22 2
32 1 26716-100002 NUT, M10 2

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.71. CUPRING

T—hyTUsd
TAPER COUPLING

AW =R

axﬁf\ ‘
i

0CR10-M46701 Fig.71

|=#
PROVTOUS

28

%@

bR S 2 =4
W174 TCRGUE LIMITER

|55
PRCYTOUS

12

G
2 /

"

=5
FRCWIOLS

28

%

beglrti VIS Ay — {5t
WITH TORQUE LIMITEA

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4 4 4
2 1 26706-100002 NUT, M10 4 4 4 4 4
3 1 26756-080002 NUT, LOCK M8 1 1 1 1 1
4 1 48110-032411 SCREW 1 1 1 1 1
5 1 129670-85900 COUPLING, TAPER 34 1 1 1
6 1 48110-034071 COUPLING 34 1 1
7 1 48110-028063 COUPLING, TAPER 28 1 1 1
8 1 129473-85900 COUPLING, TAPER 38 1 1
9 1 105583-85900 COUPLING, 22 1 1 1
10 1 129470-85900 COUPLING 1 1
11 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4 4 4
12 1 26706-100002 NUT, M10 4 4 4 4 4
13 1 104214-83980 COUPLING 1 1 1
14 1  129470-83750 COUPLING ASSY 1 1
16 2  26450-120402 BOLT, M12X 40 6 6
17 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4 4 4
18 1 26706-100002 NUT, M10 4 4 4 4 4
19 1 26450-080282 BOLT, M8X 28 4 4 4
20 1 129670-85910 COUPLING, TAPER 25 1 1 1 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
21 1 48110-028071 COUPLING, TAPER 28 1 1 1 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
22 1 48110-030061 COUPLING, D29.5 1 1 1 z
(A=E/#25682) (B=E/#25682) (C=E#25682)
23 1 48110-032065 COUPLING, TAPER 32 1 1 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
24 1 48110-034071 COUPLING 34 1 1 1 V4
(A=E/#25682) (B=E/#25682) (C=E/#25682)
25 1  129473-85900 COUPLING, TAPER 38 1 1 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
26 1  129470-85900 COUPLING 1 1 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
27 1 129470-83750 COUPLING ASSY 1 1 1 Z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
28 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4 z

(A=E/#25682)

(B=E/#25682)

(C=E/#25682)

AT =t

TOIQUE L MITER

AUy Nhy g
SLIT COUPLING
R
?19 PREY10US
| 18
32
v
13 17 v
27

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

izt

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CE1)-TE(TCE)

Fig.72. TOOL

0CR10-M46701 Fig.72

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129270-92100 BOX, TOOL 1 1 1
3 2 129270-92650 DRIVER 1 1 1
4 2 129270-92690 WRENCH ASSY 1 1 1
5 3 129270-92610 WRENCH, 10X13 1 1 1
6 3 129270-92620 WRENCH, 12X14 1 1 1
7 3 129270-92630 WRENCH, 17X19 1 1 1
8 3  129270-92640 WRENCH, 22X24 1 1 1
9 1 129470-92300 TOOL ASSY, NOZZLE 1 1 1
10 2  129470-92310 TOOL,NOZZLE REMOVE A 1 1 1
11 2 129470-92320 TOOL,NOZZLE REMOVE B 1 1 1
12 2  26716-120002 NUT, M12 1 1 1

A S a3
CPTIONAL

12+

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE) OCR10-M46701 Fig.73

Fig.73. INSTRUMENT PANEL(B-TYPE/VDO) (e O Te
(C)=4JH3CE1 F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129271-91110 PANEL, INSTRUMENT B 1 1 1 1 1 w
(A=EZ7772) (B=E ) (C=E ) (D=Ez2277) (E=EZ7722)
1-1 1 129271-91111 PANEL, INSTRUMENT B 1 1 1 1 1 N
i (A=*2006.02) (B=E ) (c=E ) (D=EZ2222) (E=EZZ772)
1-2 1 129271-91112 PANEL 1 1 1 1 1 N
(A=E ) (B=E ) (C=E ) (D=EZ2272) (E=EZZ7272)
1-3 1 128171-91110 PANEL, INSTRUMENT B 1 1 1 1 1 N
(A=EZZ772) (B=E ) (C=E ) (D=EzZ2272) (E=EZZ772)
2 2 129271-91120 PANEL, INSTRUMENT B 1 1 1 1 1
3 2 129271-91130 CIRCUIT 1 1 1 1 1
3-1 2 129271-91131 CIRCUIT WITH LED&BZR 1 1 1 1 1 N
(A=EZ7772) (B=E ) (C=E ) (D=EZZ2277) (E=EZ7772)
3-2 2 129271-91132 CIRCUIT WITH LED&BZR 1 1 1 1 1 N
(A=E ) (B=E ) (C=E ) (D=EZ2272) (E=EZZ7272)
4 2  129271-91140 SEAL 1 1 1 1 1
5 2 129271-91150 HARNESS, WIRE 1 1 1 1 1
6 2 129271-91210 TACHOMETER 1 1 1 1 1
6-1 2 128171-91210 TACHOMETER (IND) 97 1 1 1 1 1 N
(A=EZZ772) (B=E ) (C=E ) (D=EZZ2222) (E=EZZ772)
7 2 129271-91220 SWITCH, STOP 1 1 1 1 1
8 2 129271-91230 FUSE 1 1 1 1 1
9 2  127412-91250 SWITCH, KEY 1 1 1 1 1
10 2 129271-91260 CAP, RUBBER M5 1 1 1 1 1 w
(A=EZ7772) (B=E ) (C=E ) (D=EZZ2277) (E=EZ7772)

ju s H

"/

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M46701 4JH3E(CE/CEL)-TE(TCE)
Fig.74. INSTRUMENT PANEL(C-TYPE/VDO)

O0CR10-M46701 Fig.74

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129271-91160 PANEL, INSTRUMENT C 1 1 1 1 1 w
(A=EZZ772) (B=E ) (C=E ) (D=Ez2277) (E=EZ2772)
1-1 1 129271-91161 PANEL, INSTRUMENT C 1 1 1 1 1 N
(A=EZZ772) (B=E ) (c=E ) (D=EZ2222) (E=EZZ772)
1-2 1 129271-91162 PANEL 1 1 1 1 1 N
(A=E ) (B=E ) (C=E ) (D=EZ2272) (E=EZZ7272)
1-3 1 129673-91160 PANEL, INSTRUMENT C 1 1 1 1 1 N
(A=EZZ772) (B=E ) (C=E ) (D=EzZ2272) (E=EZZ772)
2 2 129271-91170 PANEL 1 1 1 1 1
3 2 129271-91180 CIRCUIT 1 1 1 1 1
3-1 2 129271-91181 CIRCUIT 1 1 1 1 1 N
(A=EZZ772) (B=E ) (C=E ) (D=EZZ2277) (E=EZ2772)
3-2 2 129271-91182 1 1 1 1 1 N
(A=E ) (B=E ) (C=E ) (D=EZ2272) (E=EZZ7272)
4 2  129271-91190 RUBBER, SEAL 1 1 1 1 1
5 2 129271-91200 HARNESS, WIRE 1 1 1 1 1
6 2 129271-91210 TACHOMETER 1 1 1 1 1
6-1 2  129673-91210 TACHOMETER (IND) 127 1 1 1 1 1 N
(A=EZZ772) (B=E ) (C=E ) (D=EZZ2222) (E=EZZ772)
7 2 129271-91220 SWITCH, STOP 1 1 1 1 1
8 2 129271-91230 FUSE 1 1 1 1 1
9 2 129271-91240 THERMOMETER, WATER 1 1 1 1 1
10 2  127412-91250 SWITCH, KEY 1 1 1 1 1
11 2  129271-91250 GAUGE 1 1 1 1 1
12 2 129271-91260 CAP, RUBBER M5 1 1 1 1 1 w
(A=E ) (B=E ) (C=E ) (D=EZ2272) (E=EZZ7272)

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

izt

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101304-59020
104200-59170
104214-39720
104214-83980
104271-49060

104271-91351
104271-91352

104407-44480

105311-67200
105430-55041
105583-85900
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
114371-79070
119000-59550
119129-77250
119129-77260
119129-77320
119129-77890
119129-77900
119129-77930
119129-77940
119171-14400
119171-59200
119171-59910

119171-67200
119171-77701

Fig. No.

41

39
39

39

Parts No.
119171-77701

119171-91180
119173-55700

119174-25060
119175-42620
119309-01810

119573-77200
119573-77201

119573-77250
119573-77260
119573-77270
119575-77060
119575-77071
119575-77510
119593-59580

119593-59590
119600-66840
119620-49290
119625-11870

119625-11872
119625-11880
119625-11900
119773-91200
119773-91500
119773-91501
119773-91520
119773-91650
119773-91700
119773-91850
119802-11280
119865-21600
119867-66910
120130-11860

120130-49350

-1

-1
-1

-1
-2
-1

Parts No.

120130-91370
120130-91860
120147-91230
120147-91760

120149-08431
120149-08441
120270-77101
120322-33050
120325-61100
120445-44640
121023-01550
121111-21501
121252-39150
121400-11340

121450-01560
121550-23200

121574-86320
121575-91250

121750-59890

121850-01910
121850-11860
121850-21130
121850-35200
121850-35520
121850-35531
121850-51960

121857-55750
121857-55760
121870-59930
122117-51560
122710-51050
122710-51090
122780-59100

Parts No.

122780-59100
123310-77640

123325-49421

123325-77920
123325-77930
123372-59100
123482-01900
123482-39670

123482-91291

123682-07851
123682-07852
123900-77700
123900-77730
124060-39451
124060-39452
124066-59100
124070-59060
124070-59130
124070-77950

124080-77390

124080-77490
124080-77520

124085-11690

124160-01751

124160-01910

124160-11360

124160-39140

13

21

[EnY
GORANPFP~NOOON®D

I = =
NWoO o

12




Parts No. Index

Parts No.
124160-49480

124195-77770

124223-35510
124240-01871
124298-77020
124411-91010
124411-91180
124411-91190
124411-91191
124413-39100

124413-39710
124450-39240
124460-11340

124460-77680

124550-21600
124550-51350
124550-51370
124550-59820
124550-66370
124550-77030

124616-91370
124617-91810
124617-91820
124617-91830
124617-91840

124617-91850

124617-91900

124617-91910
124617-91920

Fig. No.

28

46

Parts No.
124617-91920

124617-91930
124617-91940
124617-91950
124617-91970
124617-91980

124617-91990

124722-59050
124770-77940

124790-44560
124950-51190
126630-91560
126630-91570
126630-91591
127410-91510
127410-91520
127410-91530
127410-91550
127410-91560
127410-91570

127410-91580

Fig. No.

61
62

Ref. No.

Parts No.
127410-91590

127410-91600

127410-91610

127410-91620

127410-91630

127410-91680

127412-91250

127420-44560
127610-03270
127610-77710

127620-91240
127620-91250

127620-91410
127620-91500

127620-91510

127620-91550
127620-91560
127620-91570

127620-91580

Fig. No.

60

61

Ref. No.

Parts No.

127620-91600
127620-91610
127620-91620
127620-91630

127620-91690
127620-91720
127620-91730
127620-91740
127620-91780

127620-91790

127620-91810
127620-91820

127620-91830

127620-91860
127620-91870
127620-91930
127687-91210
127687-91220
127687-91240
127687-91250
127687-91770
127687-91780
127687-91790

127687-91800
127687-91840
127687-91870

127687-91880

127687-91890

GQONPMWNOON




Parts No. Index

Parts No.

127692-61550
127692-91410

127692-91440

127692-91450

128170-13600

128170-34800
128170-86500

128170-86501

128170-91020
128170-91031
128170-91160

128170-91310
128170-91810
128170-91820

128170-91830
128171-07150
128171-91110
128171-91210
128270-91350

128271-77200
128271-77720
128271-77740
128271-77750
128296-07190
128296-07260
128296-07300

Ref. No.

DONONOD

-1
-1

-3
-1

Parts No.

128296-07350
128296-07400
128296-07420
128296-07450
128296-07460
128370-86280

128371-01800

128391-77720
128391-91260

128391-91440
128391-91640
128391-91700
128391-91740

128391-91860
128391-91930

128397-44500
128397-44510
128695-44090

128696-91100
129001-01250

129001-02800
129002-22510
129002-22950
129052-42050
129052-42310
129054-42320
129100-01520
129100-01580

129100-01640
129100-11100
129100-11110
129100-23910
129100-25061
129100-35140

Ref. No.

-1
-1

-1
-1
-1

Parts No.

129100-35140
129100-51570
129100-59951
129100-61400
129100-61730
129100-61930
129100-77500
129100-77510
129107-44590
129120-11100
129120-11110
129131-61500
129150-01200
129150-01870

129150-01881

129150-02020
129150-02450
129150-02800
129150-02870
129150-02930
129150-02940
129150-03020
129150-03070
129150-03080
129150-11230
129150-11280
129150-11370
129150-11750
129150-11810
129150-14101

129150-14200
129150-14400

= N
ORrWAWNEF

WNEFENFEPNEFENNNPE

[EnY

Parts No.

129150-21200
129150-23600
129150-23610

129150-25020
129150-25052
129150-25101
129150-25920
129150-32020

129150-35041
129150-35151

129150-42020
129150-42300
129150-42320
129150-59580
129155-11260

129155-11270

129155-51020
129155-51140
129155-51180
129155-51200
129155-51270
129155-51280

129155-51380
129155-51390
129155-51410
129155-51420
129155-51450
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51790
129155-52050
129155-61060
129155-61070
129155-61071
129155-61120
129155-61130
129155-61140
129155-61180




Parts No. Index

Parts No.

129155-61341
129155-61430
129155-61450
129155-61460
129155-61470
129155-61490
129155-61540
129155-61810
129155-61830
129156-44760
129156-51910
129158-52000

129158-52100
129170-49060
129170-91260
129170-91610

129170-91650

129170-91800

129170-91810

129170-91850

129170-91860

129170-91890
129170-91930

129171-03090
129171-44600
129171-49900

129171-81010

Parts No.

129171-81020
129171-91171
129171-91172

129171-91173
129171-91174
129171-91200

129171-91600

129171-91850
129171-91880

129190-51590
129202-22300
129270-39620
129270-44490

129270-59550

129270-59580

129270-81010
129270-81011
129270-81020
129270-81021
129270-81070
129270-81080
129270-81110
129270-81120
129270-81170
129270-81180
129270-92100
129270-92610
129270-92620
129270-92630
129270-92640
129270-92650
129270-92690
129271-91110
129271-91111
129271-91112
129271-91120
129271-91130
129271-91131
129271-91132
129271-91140
129271-91150

Fig. No.

70
58
58

Ref. No.

[

i
OCORPNOUIWOWWOORRPRERERPREPW

BN

GRWWWNRFRPERPRPPAPOVONOOUUIRPWNERAWNE P

-1
-2

-1
-3
-2
-2
-1

-2

-1
-2

Parts No.

129271-91160
129271-91161
129271-91162
129271-91170
129271-91180
129271-91181
129271-91182
129271-91190
129271-91200
129271-91210

129271-91220
129271-91230

129271-91240
129271-91250
129271-91260

129301-03660

129301-34830

129400-01730
129400-11350
129400-77501
129407-21000
129408-01330
129410-03990

129418-21000
129468-53000
129470-01531
129470-01550
129470-01620
129470-01710
129470-01750
129470-07230

129470-08100
129470-08110
129470-08120
129470-11080
129470-11090
129470-11920

129470-12100
129470-12120

OCOONNOODUPRWWWNERREPE

. No.

-1
-2

-2

Parts No.

129470-12130
129470-12210
129470-12301
129470-12320
129470-12330
129470-13541
129470-14000
129470-32000
129470-35040
129470-35121
129470-39452
129470-42001
129470-42002
129470-42050
129470-42310
129470-44440
129470-44450
129470-49010
129470-49050
129470-49060
129470-49110
129470-49200
129470-49220
129470-49240
129470-49250
129470-49260
129470-49540
129470-49801
129470-49810
129470-51060
129470-51080
129470-51101
129470-55601
129470-55701
129470-59120

129470-59121
129470-59122
129470-59530
129470-59540

129470-59541
129470-59542
129470-59560
129470-59561
129470-59562
129470-61590
129470-61650
129470-67200
129470-67300

-1
-1

-1
-2

-1
-2

-1
-2




Parts No. Index

Parts No.

129470-67310
129470-67320
129470-67550
129470-67560
129470-77330

129470-77340
129470-77590
129470-77971
129470-83750
129470-85900
129470-86250
129470-86310
129470-86500

129470-91100
129470-91101

129470-91102
129470-91103
129470-91150
129470-91160

129470-91161

129470-91170

129470-91180

129470-91190

-1
-2

Parts No.
129470-91191

129470-92300
129470-92310
129470-92320
129472-13500
129472-13520

129472-13550
129472-13560

129472-14000
129472-18090

129472-39020
129472-39620
129472-49040
129472-49050
129473-01700
129473-08100

129473-08110

129473-34850
129473-34880
129473-35091
129473-44000
129473-44111
129473-44900
129473-49310
129473-81001
129473-81012
129473-81022
129473-81032
129473-85900

129474-33500
129474-39450
129474-49010
129474-49030
129474-49320
129474-81011
129474-81021
129475-49040
129486-01670
129486-42050
129490-49070

Parts No.

129490-77910
129494-49050
129494-49060
129495-39350
129495-39360
129495-39361
129495-49010
129495-59300
129495-59551
129495-59552
129495-59553

129495-77330
129495-91010
129497-61450
129497-61470
129497-61480
129497-61490
129499-59812
129499-59822
129499-59832
129499-59842
129499-61440
129499-61870
129499-61890
129506-51040
129550-11290

129550-11310

129550-13110
129550-42350
129553-39650
129555-11241

129555-51400
129555-51500
129555-51700
129555-51701
129555-51710
129555-51711
129555-51750
129555-51751
129555-51760
129555-51761
129570-12300
129570-34880
129570-59120
129570-59121
129570-77820

. No.

-1
-2
-1

-1
-2

Parts No.

129570-77920
129570-77960
129570-91320
129570-91850

129571-18130
129571-18140
129573-22301
129573-25090
129573-51330
129573-51340
129573-51370
129573-67300
129573-77932
129573-77951

129573-77952
129573-77960

129574-21590
129574-55700
129574-55710
129574-55711
129574-55730
129574-55780
129574-55800
129574-59950
129574-59990
129574-77710
129574-77720
129574-77740
129574-77820
129574-77860

129574-77911
129574-77980
129574-91130
129574-91160
129574-91161

129574-91162
129574-91190
129574-91200

ANNRRRPRRPR

-1
-2




Parts No. Index

Parts No.

129574-91200
129574-91210

129574-91220

129574-91221
129574-91222

129574-91240
129574-91260
129574-91410

129574-91420

129574-91430

129574-91440

129574-91490
129574-91560
129574-91561
129574-91570
129574-91600
129574-91620

129574-91630

129574-91640

129574-91650

Ref. No.

N

[(eR{cNe NaNeo NN NN NS N N N}

Parts No.
129574-91650

129574-91710

129574-91720

129574-91730

129574-91740

129574-91750

129574-91760

129574-91770

129574-91780

129574-91790

Parts No.

129574-91850
129574-91860
129574-91870

129574-91880
129574-91890

129574-91930
129577-11350
129590-59200

129590-67101
129590-67110
129590-67140
129590-67310
129590-67420
129595-18141
129595-61012
129595-61050
129595-61080
129595-61200
129595-61201
129595-61610
129595-61631
129595-61660
129595-61802
129595-61821
129595-61901
129595-61911
129595-61931
129595-61951
129595-61961
129595-61962
129595-67310
129608-77010

129608-77110

129612-77710
129670-01500
129670-01600
129670-01630
129670-01720
129670-07560
129670-08100

Ref. No.

-1
-1

Parts No.

129670-08110
129670-08120

129670-08130

129670-08150
129670-08160
129670-08180
129670-08190
129670-08200
129670-08340
129670-08350

129670-13560
129670-21590
129670-21700
129670-21710
129670-22000
129670-22090
129670-32000
129670-33000
129670-33510
129670-33520
129670-33530
129670-34800
129670-34810
129670-34880
129670-35090
129670-35101
129670-39201
129670-39300
129670-42500
129670-42501
129670-42510
129670-42520
129670-42530
129670-42540
129670-42550
129670-42560
129670-42570
129670-42580
129670-42700
129670-44000
129670-44400
129670-44410
129670-44420

129670-44570

Fig. No.

6
6

(2NN

NO OO OO N

[EnY

N -
NOWORRFRPPFPOONNOOODAWNRE P

-1
-2




Parts No. Index

Parts No.

129670-44600
129670-44900
129670-49010

129670-49030
129670-49040
129670-49070
129670-49110

129670-49130
129670-49140
129670-49150
129670-49290

129670-49350
129670-49500

129670-51300
129670-77200
129670-77340

129670-77430

129670-77940

129670-77990

129670-81010
129670-81020
129670-81030
129670-81040
129670-81050
129670-81060

NP RPNNOOTWANO U W
N I N NN

RN
RPRRRRR

22 -1
8 -1
30 -1

3 -1

Parts No.

129670-81070
129670-81850
129670-85900
129670-85910
129670-86250
129670-86310
129670-91110
129670-91130
129670-91162
129670-91200
129671-07560
129671-13550
129671-18001

129671-22000
129671-33000
129671-33001
129671-49040
129671-49050
129671-49100
129671-49110
129671-49210
129671-49990
129671-51900
129671-53000
129671-53001
129671-77510
129671-77900
129671-77920
129672-03090
129672-25100
129672-49020
129673-01500
129673-01600
129673-08100
129673-08110
129673-08120
129673-08130
129673-08140
129673-08150
129673-22000
129673-33000
129673-33001
129673-33020
129673-33030
129673-33040
129673-33041
129673-33050
129673-33100
129673-33101

l_\
WWOWOOUIRRFRERPRAWONOUIRLE D

'
[

'
=

'
=

Parts No.

129673-33130
129673-39300
129673-39301
129673-49020
129673-49030

129673-49050
129673-49070
129673-49080
129673-49100

129673-49220
129673-49230
129673-51250
129673-54030
129673-55650
129673-59121
129673-59950
129673-81010
129673-81020
129673-81760
129673-91160
129673-91210
129690-02800

129690-02870

129690-22000
129690-22510
129690-61060
129691-25900
129693-01330
129693-01510
129693-01520
129693-21650
129693-21660
129693-28010
129693-35130
129693-35150
129693-35170
129693-39250
129693-39251
129693-39600
129693-59560
129693-59562
129693-59810
129693-59811
129693-59820
129693-59821

. No.

-1
-1
-1

-1
-1

Parts No.

129693-59830
129693-59840
129693-67101
129693-67102
129693-67210
129695-77370

129695-77380

129698-12100
129698-77010
129698-77020

129698-77100
129698-77101

129698-77110
129698-77120

129698-77130

129698-77140

129698-77150

129698-77160
129698-77161

129698-77170

129698-77180

129698-77190

129698-77200

129698-77210

a7
46

a7
46

. No.




Parts No. Index

Parts No.

129698-77210
129698-77220

129698-77230

129698-77240

129698-77250

129698-77260

129698-77270

129698-77280

129772-77200

129772-77250
129772-77260
129772-77270
129772-77280

129792-39610
129795-01780

129795-01800

129795-01950

129795-02411
129795-11080
129795-11090
129795-11120
129795-11180

129795-48800
129795-49551

Fig. No.

a7
46

a7
46

47
46

47
46

47
46

47
46

a7
46

a7
48

51

-1
-2

Parts No.

129795-59100
129900-07900

129930-61950
129930-61960
129C26-01890

135210-61090
138603-59380
144626-91560
144626-91570
157854-04300

171007-49400

171008-77010
171008-77400
171008-77440
171008-77450
171008-77460
171008-77470
171008-77480
171008-77490
171008-77500
171008-77510
171008-77520
171008-77531
171008-77540
171008-77571
171008-77640
171008-77650
171008-77660
171008-77670
171008-77750
171051-01921

171078-66551
174307-51170
174307-51700
177050-02811
177050-02821
177061-02811
177070-03520
177073-02431

177073-03191
177074-06350

8 -1
28 -1

Parts No.

177075-02550
177088-02430

177090-03500

177099-03500
183350-55130
194151-55820
194250-51660

194440-51620
194555-55820

194555-62750
196440-04310
196630-12980
198451-78680

22113-060000

22117-040000
22117-060000
22117-080000
22133-080000
22137-060000
22137-080000

22137-100000

22190-060002
22190-080002

Fig. No.

10
10

18

Parts No.

22190-100002
22190-120002

22190-140002

22190-160002
22217-050000

22217-060000

22217-080000

22217-100000
22242-000100

22252-000260
22252-000280
22272-000040
22272-000060
22287-120000
22312-080160
22351-030010
22351-050010
22351-060012

22360-080000

Fig. No.

37
37

41

42

. No.




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
22372-040000 37 63 23061-070300 15 5 23876-010000 55 13 26106-060162 23 21
22372-050000 44 2 -1 29 10 23876-020000 12 10 44 53
22372-060000 37 64 30 8 24 25 45 23
22414-160100 44 63 23061-120300 28 17 25 11 26106-060182 37 70
45 22 23072-040300 30 11 23876-030000 1 15 26106-060202 37 71
22414-250150 44 2 23072-101000 32 12 2 7 40 22
39 23080-013000 28 10 12 11 44
45 8 41 13 23887-100002 2 13 44 -1
22453-060000 37 95 32 14 8 -1 44 29
22512-070140 17 5 42 15 37 65 54 16 -1
18 5 23297-160081 13 32 23887-120002 2 42 26106-060322 47 37
22512-070160 18 16 23297-180081 54 4 -1 23887-160002 9 5 26106-060402 47 38
22717-410160 60 33 23414-080000 1 34 23894-030002 28 6 26106-080102 41 36
61 36 4 10 21 26106-080122 1 35
62 47 14 21 24311-000060 32 11 3 14
22724-800380 46 48 41 33 24311-000110 37 66 4 11
47 63 44 40 24311-000120 13 12 9 21
23000-013000 31 11 23414-100000 2 12 28 14 20 -1
41 17 -2 14 6 24311-000160 3 12 21 5
42 17 -1 21 22 24311-000320 3 13 29 11
23000-016000 41 13 -2 23 19 13 36 40 45
17 -1 23414-120000 2 41 38 44 10
32 -2 41 14 24311-240100 37 67 30
42 15 -1 34 24314-000180 23 20 41
25 42 16 24321-000750 28 22 -1 45 10
23000-019000 41 13 -1 23 24321-000800 22 11 26106-080142 17 8
32 -1 23414-140000 41 35 28 22 22 18
23000-022000 29 32 23414-160000 8 20 24341-000160 35 61 25 21
30 10 9 20 24341-000240 3 23 30 23
22 23414-160021 9 4 24341-000500 13 9 55 8
23000-025000 23 18 23414-170000 28 5 25 26106-080162 3 15
31 12 20 36 9 16
23000-035000 15 36 23414-180000 25 16 25132-004600 27 7 4 12
38 23414-200000 21 12 26013-080142 18 23 8 3
29 9 23 8 26013-080402 70 19 15
16 23831-100000 8 21 26022-050102 35 62 9 22
19 23851-080000 8 14 37 68 11 45
25 23857-030000 2 33 26022-050122 35 62 -1 47
30 7 23857-060000 41 15 26022-050162 45 9 12 48
14 23857-150000 21 13 26022-060162 35 63 50
21 23 9 26106-060082 54 16 13 10
23000-041000 31 7 23871-010000 54 11 55 18 26
32 13 23871-020000 11 12 26106-060102 27 8 18 17
23000-054000 14 11 23871-030000 11 13 37 38 19
15 11 28 18 69 21
23000-060000 15 16 23875-030000 27 5-1 40 47 25
23010-013000 28 32 23876-010000 1 11 44 28 29
23010-014000 43 5 2 6 26106-060122 14 30 32
23061-070300 1 33 14 14 26106-060162 3 24 22 19
2 31 54 11 A 23 10 24 33




Parts No. Index

Parts No.
26106-080162

26106-080202

26106-080222
26106-080252

26106-080302
26106-080352

26106-080402

26106-080452

26106-080502

Fig. No.

26

Parts No.
26106-080552

26106-080602
26106-080652

26106-080702
26106-080752
26106-080852
26106-081002

26106-100122
26106-100162

26106-100182
26106-100202

26106-100222

26106-100252

26106-100302

26106-100322

26106-100752

26116-050142

26116-050202
26116-050302

Fig. No.

3
4
27

[e2N]

w

~N N
o0k W © 0o ©o~N

Ref. No.

18
14

w >

Parts No.

26116-080302
26116-101202

26116-120252

26116-120302

26206-100252
26206-100302
26216-060202
26216-080182
26216-080222

26216-080282
26216-081002

26216-100352
26216-100452
26226-080182

26226-100222
26306-080002

26306-100002

26366-060002

26366-080002

26367-060002

Fig. No.

32
51
52

Ref. No.

14
26
30

-1

-1
-2

Parts No.

26450-060252
26450-080182
26450-080282
26450-120402
26476-060142
26557-050082
26557-050122

26664-080002
26703-080002

26706-100002

26716-050002
26716-060002
26716-080002

26716-100002

26716-120002
26756-050002

26756-060002
26756-080002
26776-120002
26777-120002
27225-100140
27231-500000
27241-120000
27241-220000

27241-280000

8 -1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No.
27241-300000 1 14 729671-53100 39 15 X8636008003 34 4 XL180G85001
2 11 729671-53101 39 15 -1 XL12013262 48 9 XL2251318
27241-400000 11 10 729672-11000 12 1-1 51 9 XL2253320
12 13 729690-22540 19 18 -1 XL13513134 48 12
27310-080001 11 21 729692-22510 20 3 51 12 XL2253400
12 19 729693-01560 2 1 XL15014042 48 15
41710-000380 44 52 729697-11700 12 1 51 15 XL225431800
45 14 83213-003012 43 7 XL15018015 48 18
41710-000410 44 17 977780-01200 34 1 51 18 XL22553012
56 977780-01210 33 1 XL1501810 48 19
45 11 977780-01230 33 2 51 19 XL2255320
26 34 2 53 20 XL2255330
41710-001300 44 9 977780-01240 34 3 XL15028001 48 20
41730-000681 44 50 977780-01250 33 3 51 20 XL225G1325
45 13 977780-03000 33 9 53 17
43530-500570 29 20 34 9 XL150M14041 50 17 XL225G6500
30 17 X0044021509 33 7 52 17
43580-500680 54 12 34 7 53 15 XL23534011
55 14 X01357681 26 18 XL15542001 48 4 XL235340110
43662-025030 29 21 X0146531 26 4 51 4
30 18 X0505526 26 13 XL1556315 53 7 XL2554318
43720-001220 24 31 X0506590 26 9 XL15571001 48 2
25 24 X0508129 26 10 51 2 XNB131008
46150-003610 58 11 X0519503 26 12 XL155G1315 48 7 XNB133206
59 11 X0529105 26 14 51 7 XNB133208
60 10 X0529530 26 15 XL155G1330 50 8 XNB134007
62 30 X0534130 26 19 52 8 XNE923383
63 12 X053421 26 16 XL155G6300 48 5 XNE928727
46150-003620 58 12 X1466584820 36 7 51 5 XNN131008
59 12 X179100011X 34 5 XL1801200 53 4 XNN131108
61 9 X179100021X 33 5 XL180120000 50 4 XNN131536
63 15 X179100100X 33 6 52 4 XNN131578
48110-028063 71 7 34 6 XL1801335 53 9 XNN131579
48110-028071 71 21 X199903800X 33 8 XL18018015 53 19 XNN131614
48110-030061 71 22 34 8 XL1805100 53 2 XNN133022
48110-032065 71 23 X2114255110 47 6 XL1805301 53 6 XNN133208
48110-032411 71 4 X2114535200 46 19 XL1805500 53 18 XNN133506
48110-034071 71 6 34 XL1808320 50 13 XNN133596
24 47 49 53 13 XNN133911
711100-51540 35 20 X2114555500 47 33 XL180832000 52 13 XNN134035
729150-23600 20 13 X2114955020 47 34 XL1809300 53 5 XNN136613
729402-11650 11 36 X2130350900 47 7 XL180G13012 50 6 XNN137007
12 40 X2240410100 47 35 52 6 XNN137055
729402-23100 19 9 X6201INC 53 3 XL180G43150 50 7 XNN137423
729499-54100 38 19 X6203BM 48 16 52 7 XTR1Z63
729573-23700 20 9 51 16 XL180G61000 50 2
729670-01560 1 1 X6303BM 53 16 52 2
729670-11700 11 1 X6303BMO0000 50 18 XL180G63006 50 5 XTST25S001
729670-51300 35 1 52 18 52 5 XTST25S002
729670-53100 39 1 X8636008003 33 4 XL180G85001 50 22 XTST25S003




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
XTST25S004 32 5
XTST25S005 32 6
XTST25S007 32 8
XTST25S008 32 9
XTST25S009 32 10
XYMO0234001N 68 36

XYMO0234016N 66 36




	Reference Materials
	Contents
	1.CYLINDER BLOCK(4JH3E)
	2.CYLINDER BLOCK(4JH3-TE)
	3.GEAR HOUSING(4JH3E)
	4.GEAR HOUSING(4JH3-TE)
	5.FLYWHEEL HOUSING
	6.MOUNTING FOOT(4JH3E)
	7.MOUNTING FOOT(4JH3-TE)
	8.LUB.OIL SUMP(4JH3E)
	9.LUB.OIL SUMP(4JH3-TE)
	10.LABEL
	11.CYLINDER HEAD(4JH3E)
	12.CYLINDER HEAD(4JH3-TE)
	13.BONNET
	14.SUCTION MANIFOLD
	15.TURBOCHARGER
	16.TURBOCHARGER COMPONENT PART
	17.CAMSHAFT
	18.CRANKSHAFT & FLYWHEEL
	19.PISTON(4JH3E)
	20.PISTON(4JH3-TE)
	21.LUB.OIL COOLER(4JH3E)
	22.LUB.OIL COOLER(4JH3-TE)
	23.LUB.OIL PIPE(4JH3-TE)
	24.LUB.OIL SYSTEM(4JH3E)
	25.LUB.OIL SYSTEM(4JH3-TE)
	26.COOLING SEA WATER PUMP
	27.COOLING FRESH WATER PUMP
	28.COOLING FRESH WATER COOLER
	29.COOLING SEA WATER PIPE(4JH3E)
	30.COOLING SEA WATER PIPE(4JH3-TE)
	31.COOLING FRESH WATER PIPE
	32.COOLING SEA WATER STRAINER(OPTIONAL)
	33.BILGE PUMP(STD)
	34.BILGE PUMP(DX)
	35.FUEL INJECTION PUMP(4JH3E)
	36.FUEL INJECTION PUMP(4JH3-TE)
	37.GOVERNOR
	38.FUEL FEED PUMP & TIMER
	39.FUEL INJECTION VALVE
	40.FUEL INJECTION PIPE
	41.FUEL PIPE(4JH3E)
	42.FUEL PIPE(4JH3-TE)
	43.FUEL TANK
	44.ENGINE STOP DEVIC(4JH3E)
	45.ENGINE STOP DEVIC(4JH3-TE)
	46.STARTING MOTOR(4JH3E)
	47.STARTING MOTOR(4JH3-TE)
	48.GENERATOR(4JH3E:PREVIOUS)
	49.GENERATOR(4JH3E:NEW)
	50.GENERATOR(4JH3E:OPTIONAL)
	51.GENERATOR(4JH3-TE)
	52.GENERATOR(4JH3-TE:PREVIOUS)
	53.GENERATOR(4JH3-TE:NEW)
	54.WIRE HARNESS & SENSOR
	55.WIRE HARNESS(EARTH FLOAT TYPE)
	56.INSTRUMENT PANEL(B:4JH3E)
	57.INSTRUMENT PANEL(B:4JH3-TE)
	58.INSTRUMENT PANEL(C:4JH3E:PREVOUS)
	59.INSTRUMENT PANEL(C:4JH3E)
	60.INSTRUMENT PANEL(C:4JH3-TE)
	61.INSTRUMENT PANEL(C:4JH3-TE)
	62.INSTRUMENT PANEL(D:4JH3-TE)
	63.INSTRUMENT PANEL(E:4JH3-TE)
	64.PANEL(B:NEW TYPE:4JH3E)
	65.PANEL(B:NEW TYPE:4JH3-TE)
	66.PANEL(C:NEW TYPE:4JH3E)
	67.PANEL(C:NEW TYPE:PREVOUS)
	68.PANEL(C:NEW TYPE:4JH3-TE)
	69.PANEL(D:NEW TYPE:4JH3-TE)
	70.CLUTCH
	71.CUPRING
	72.TOOL
	73.INSTRUMENT PANEL(B-TYPE/VDO)
	74.INSTRUMENT PANEL(C-TYPE/VDO)
	Parts No. Index

